QK
Q
%
Al
AR ]
S N : R |-
(SN
\ \ 9] :
e =
— <

SHANTUI

Wi TR B ARAE

SHANTUI CONSTRUCTION MACHINERY CO.,LTD







SHANTUI

FHEMH

i

1]

AZHFEMITSLE0W | SL50W-2, SLS0W-3=FBSH XL HNNBHHRT T EE R,

EANVEZMH, FEREHNFHEXR.
A= RBCAPTIE RN ZM4, BABTEM, WEHRNETT, EAFIRE.

FOREWORD

This atlas includes the general parts and special parts of three models of loader SL50W, SL50W-2 and

SL50W-3.
With regard to parts of engine see “ Parts Book of Engine.”
Due to continuous research and improvement. Some parts may be changed without notice. Please consult

your SHANTUI distributor for items you may require.

=i
[l

LI TREAMAR D B IR 7]



SHANTUI =L

I LLIH#E TREAU AR B IR A F



shan SHANTUI

H=R

BT R EE oot e ettt nn e 1
DRIVE SYSTEM.....coouteeeeeeee e eeeeeeeete e eae e ee e s e s e ae s et en st en s s st e e e s s e s s e en s en e en e en e eesenassensesanantanen e 1
B L] RN 2R T oottt ettt ettt ettt ettt n et n s en ettt enansns 2
FIG.L DRIVE SYSTEM.....ouiuiieieeeteteete et tesee et e et st e ettt et st n e n e en s es e s st en et enae s 2
2] SLEOW-BE R ZR I o ovevereeieeteie e tete ettt ettt sttt ettt b ettt bttt s ettt R et R Rt e kRt ket r et et r e st 4
FIG.2 DRIVE SYSTEM .....ooiiieeeeeeeeeeeeeeeeee ettt n e s s e s s een s aen e s enans s 4
g o L N OO 8
FIG.3 TORQUE CONVERTER CONNECTION.......c.oitiuitieteeeeteeeeteeseeseseeseseesesseeeseeeesesaesesess st enessenassennaennaesnans 8
BAR AR B (B B RBHTOCTAB.Z-C2LEE TNAIL) cvvvveeereceeeceereceeeeeeeeeee s sees et nas et aes e s enaesenaees 10
FIG.4 TORQUE CONVERTER CONNECTION(FOR CUMMINS ENGINE)..........ccceiverueieeericeereeeeieseese e 10
%55 SL50W-33 4B 28 BX 2 (AT HESEWD10G220E21Z FfIHL) cvveveeerevereeiieietee s 12
FIG.5 TORQUE CONVERTER CONNECTION(FOR WEICHAI ENGINE) .......ooovveeeieeeeeeeeeeeeeees e 12
6 SL50W-335 45 S8 B 13 (AT 52 SCILICB220G2BLAFNL) cvevvvvvereeeietereeeeeteee ettt 14
FIG.6 TORQUE CONVERTER CONNECTION(FOR SHANGCHAI ENGINE) ........cooveevevceerceeeeeeeeee oo 14
ETE SL50W-335 55 S8 B 43 (L B ABHTOCTAB.3-C2L5E FNHL) cvvvveveceveceereeeieeeeeeeeeeeseees et esee et 16
FIG.7 TORQUE CONVERTER CONNECTION(FOR CUMMINS ENGINE)..........ccceivriermierieeereeeeieeeese e 16
BB T AEAEBR(BT080L) ..veeveeeeee ettt ettt 18
FIG.8 HYDRAULIC TORQUE CONVERTER ......covoiitiieteeeieeeeieees e eees s eeneees e seen s s nes s nenennenen 18
O] YISWBL5-6 TTZEAEBL oot eee et e et e s e et n e e en et e e e e n et n e e e 20
FIG.9 HYDRAULIC TORQUE CONVERTER.......coooouitcuetceeteeee oo eeesaeee s esaesees e s aes s een st enas s eenenienenen 20
IO AWYBLEAT FTZEEEES oottt e ettt e et e ettt n et e et en et sttt n s en e 24
FIG.10 HYDRAULIC TORQUE CONVERTER .....c.coouitiitceetceeteees et s st enen s 24
L R R EBIETIM BTEE) v ev ettt 28
FIG.11 GEARBOX CASE PART(HANGZHOU ADVANCE) ........oiuiieeieeesieeeeeeeeeeseeeseseeeses s nesenees 28
ARk R L € Ay v OO 30
FIG.12 GEARBOX ONE SHAFT ASSY.(HANGZHOU ADVANCE) .......vuiiieeieeeeeeeeeeeeeeeeeeeeseee oo 30
TS = Bk === 22 € =T/ ) DT 32
HGlsGEARBOXTMK)SHAFTANDPLANETUNEPARHHANGZHOUADVANCE) ......................................... 32
EIARE EAE TR AT BT oottt 36
FIG.14 GEARBOX TWO SHAFT ASSY.(HANGZHOU ADVANCE).........oiviieeeeeeeeeeeeeeeeeeeeseeee s 36
R RS Tk LN L € A) T v) IOCOOOOOTOOOOU TR 38
FIG.15 GEARBOX THREE SHAFT ASSY.(HANGZHOU ADVANCE) .......coouiiieeieeeeeeeeeeeeeeeeeee oo 38
EI6ME] AT PU A BATUIBTHE) coveveeee oottt ettt st na et e et n s s st en et en et en st en s en e 40
FIG.16 GEARBOX FOUR SHAFT ASSY.(HANGZHOU ADVANCE) .......c.c.couiiieiieeeeieteeeseeeeseee oo 40
BATE BB EE T (TUM BTEE) ettt 42
FIG.17 GEARBOX GEAR PUMP(HANGZHOU ADVANCE) ........cuivieieeeeeeeeeeeeeeseeese s s 42

WL TRV DB R E 1



SHANTUI =L

e TSRt p b=l 1 € NI SRS 44
FIG.18 GEARBOX OIL SUMP TANK(HANGZHOU ADVANCE)......cciiiiiiiia ittt 44
FELIE] ZE TR A B LL(B7080L) ..tttk b bbb R bbbt b e 46
FIG.19 GEARBOX ASSEMBLY L ...ttt ettt e ettt e oottt e e e ettt e e e e st e e e e e et neeeeenn 46
B0 BEIREE R FH2(BT080L) ..ottt ettt 48
FIG.20 GEARBOX ASSEMBLY 2. ittt ettt ettt e et e e e e e e e e e e e e e e e e e e e bbbt b e et e e e e et e e eaeeaeeas 48
DA g =T Uy T 10 1 OSSR 52
FIG.21 GEARBOX ASSEMBLY 3. ittt ettt et e e e e e e e e e et e e e e et e e e e e eeeeas 52
BB 220R] AN G L8O ZE T A B B A vt eee ettt ettt bttt bttt bR bbbttt 56
FIG.22 FIG.5 GEARBOX CASE PART ... ettt ittt e e ettt e e e ettt e e e et e e e e et ee e e e an 56
BB AW G 180 ZE T B L EBEE oottt ettt 58
FIG.23 GEARBOX OUTPUT PART ..ttt ettt ettt et e e e e e e e e e e e e e e e e e e abb bbbt bbb e bt e e e e e e e e eaeeaeeas 58
FE2AME] AW G 180 T T A B oo eeivee ittt e et s ettt ettt e e e e e te e e e et eeteearbeenteeanreenrreareenrreans 60
FIG.24 GEARBOX CONTROL PART ..ottt ettt ettt e e e e e e e e e e e e e r et e e e e e eeeeas 60

BB 25 ] AN G L8O T A B A 2B e ve ettt et ekttt bt ettt bbb h bbb R bR bbbttt 62
FIG.25 GEARBOX IDLER PART ...ttt e ettt e ettt e e e ettt e e et e e e e e et eeeeann 62
26 AW G 180 T 1 ZE A AT R oottt ettt 64
FIG.26 GEARBOX PARK BRAKE PART ..ottt ettt e e e e e e e e e e e e e e e e e ettt e e e e e e e e e e eaeeeeas 64
A A R Ok =y 1L ST SSPR 66
FIG.27 GEARBOX PRESSURE VALVE PART ..ttt r et e e e e e e e ee s 66
BB 28 R] AN G L8O ZE T A B I B T B IE « veverveeteeseeete ettt ettt b ettt bbb R bbbt 68
FIG.28 GEARBOX OIL SUCTION PIPE PART ..ottt ettt e e e et e e 68
B2 AWGL80ZE TR TG FEIUEREBAE .o ee et e et e ettt 70
FIG.29 GEARBOX SENSOR PART ettt ettt et e e e e e e e e e e e e e e e e e bbbt bbbt b e e e e e e e e e eaaeeeeas 70
R0 A R Ok =y e =11 L OSSR 72
FIG.30 GEARBOX ENGINE CONNECT PART ...ttt e e e e e aeeeeas 72
BB B L] AW G L8O ZE T A I B T B AE - vevertee et ettt ettt ettt bttt bR bbbttt n e 74
FIG.31 GEARBOX OIL FILLING PIPE PART ...ttt e e e e e et e e 74

RV AN R Ok T = -0 = L SRRSO 76
FIG.32 FIG.15 GearboX Oil-filEr PAIT ......cccuiiiiiiieie ettt 76
FE33E] AWG 180T i A KV K L B A BE B — -vveereeeerteeeeriteeeee e ettt e e sttt e e st e st eeeasteeesteeeeaneeeeasteeeanneeeaneeeeanneeeann 78
FIG.33 KVAKL CLUTCH PARTL .ottt ettt e e e e e e e e e e e e e e et e e e et e e e e e eeeeas 78
FEBAKE] AW G 180 ZE T A KR K 2 B B BB A <ottt ettt ettt ettt ettt bttt b bbbt n e 82
FIG.34 KRHK2 CLUTCH PARTZ ...ttt ettt e ettt e e et e e s ettt e e e e st e e e e e e atbeeeeeann 82
35 AWG 180 FE KB HKA BT A BB IR E T ceoeieiece ettt e et n ettt n ettt e ettt ettt en s 86
FIG.35 K3HKZA CLUTCH PART S ..ttt ettt ettt ettt et e e e e e e e e e e e e e e e e e e s e s bbbttt bbb eb b s e e e e e e e eaeeeeeas 86
RS Y AN ROk = oy = OSSR 90
FIG.36 GEARBOX PTO PART L ..ottt ettt e e e e e e e e e e e e et e e b bbb s e et e e e e e e eeeeas 90

v LLIH#E TREAU AR B IR A F



shan SHANTUI

BT AWG 180 R EL JT BRI T coreeeeeeeeee ettt ettt ettt e ettt s sttt n et s e et n ettt n et et s e e 92
FIG.37 GEARBOX PTO PART 2 ..ottt ettt s sttt sttt s et s st s s s s st et es s sssesas s nenaesas 92

3B AWGL80ZE TR FEIRIA M EBIE <vvvvererereeee ettt ettt ettt s ettt st b et s et s e st s sttt s et et s s e 94
FIG.38 GearboX CONLIOl VAIVE Part..........ueiiiiiiiiiiiiee ettt e e e e e e e e e e e e e e e e e s e e b b s b s b asaeaereeeaeaeeeeeas 94

O] AWG L0 AE TR AT A TBIE v veveeeeeeeeeeeeeeee et te e et et s ettt ee ettt e s et et st s e et sttt n et e e 98
FIG.39 GeArDOX INPUL PAIT ...ttt ettt e e e e ettt e e e e e e e be e e e e e e ntbeeeeeeasaeeeeaeeanseeeaeeeannnaeeeaeaan 98
B A0 ] B IR R T e e ettt ettt ettt et ettt et ettt et et ne sttt en ettt ennaneas 100
FIG.40 GEARSHIFT CONTROL SYSTEM.....cuiuiiiiieititeiee ettt eseseeee et es st et es s en sttt s st s s ensnaenas 100
FEALE ZLEOM JRFETITFEIR cvovevvrerereresieseeetes et ettt ettt ettt s sttt s ettt s s et et s st n sttt et s s 102
FIG.41 DRIVE AXLE ASSEMBLY ......oovuiuiiioeectieeieeeseeststesesseseesesenssestesesssesasastasessseseesennssanass s nssensssansnsseasassnsnenens 102

A2 ZLEOMIEMETIZAFL ceoveveeeeeeeeeieeeeeeeee et eeeeee et et e e et et e et et et et et e et e s et et et et et et et et et et et ettt ettt ettt aeenn 104
FIG.42 MAIN TRANSMISSION ASSEMBLY .....ovvieieiteiee ettt eeeeeae e ses st et es st s s sssas s enssas et esensnasseseseneneeeas 104
BEABIE] ZLEOMIEE I FA TR weveveeeeeeeeeeeeeeee et et etee et et et et et ettt et et et et et e et et et et et et et et et et et et et et et ettt ettt ettt ettt ettt aeans 108
FIG.43 PLANETARY ASSEMBLY ......oouiuiiiieititeteteecee et eeeee et ses et sss st s s st esnssae s s s sseaesesenssaetesasensneesas 108

AL ZLSOMBIFIEE BUL cvevevvrererereeieeeeset et et ete et e ettt ettt e s ettt s et a bt a et es st en s ettt s s 112
FIG.44 BRAKE ASSEMBLY .....oovvivititieeceeieeeeeteeeietesee st tes s st s ene e tetssne st e st es s sasessennssasans s nesensesenenss et anansnenens 112

BASE] JRENAT I R(BTOBOLY oottt ettt et e et s e et e sttt es e et en et s ettt en et en e 114
FIG.45 DRIVE AXLE ASSEMBLY .......ouiuiiiieeceeteteteeeceetetes s saete st s e e sesse st setesenss st et esenssassesenssesassesensnastesesansnenens 114
ABE] T BTN R(BT0BOLY .oeeeeeiee ettt ettt ettt e et n sttt et enn st en ettt en et anenereeeas 116
FIG.46 MAIN TRANSMISSION ASSEMBLY .....ocvvieiiiiieiieeceeteteeseeae ettt es st en e s s et esenssae s s 116
gy A (40 0 ) OO 120
FIG.47 PLANETARY ASSEMBLY ......ovuiiiiitieiititeieteseeetetesesseeestesesssestesessests s tesenssessesesnssesses s nesassesensnsstasassnsnenens 120

FABE] BTN B R(BT08OLY ..ot ete ettt e ettt ettt enn et en ettt en e 124
FIG.48 BRAKE ASSEMBLY .....oovviteeceeieeeeeeteae e tessee e tes s et s s se st ses s s sae et et s s ae s et enenssassesensnssaesesensnas et asansnenens 124
A C2LBBRABTHTZEFL -vvevererereresiesceesesesesseaesesessestetesessesaesesensssstesesesssaesesesenssassesesenssassesensnssaesesensnsstesasansneneas 126
FIG.49 FRONT AXLE ASSEMBLY ....ooouivviiecteteieteeeceete et eeeee et se et s s sae et et sae et en s s s s s ss st esenssaesaseseneneeeas 126
FEB0ME] C2LBBSA FEITFER ovevvreverereeiesieete et et et e ettt ettt et a ettt s ettt s et e s e st n sttt et s 128
FIG.50 REAR AXLE ASSEMBLY ......vvuiueiiiectieeieeeseeests et s seeeeseseseses e tesesests st es s s s sesennssas s s e sansasensnasensansnenenens 128
BB L] HEEE R cveveveveeeeeeeee et e et et et et e et et e ettt et et e e ettt e et ettt et et en s et en ettt enneeens 130
FIG.51 HOUSING ASSEMBLY ......ooouiieieeeeeeeteee e teeeee et es et ens et sse st aetes s sas et en s ssassesen s saetesensnsstasesansnenens 130
B2 T T IR B cvverereeeeeeeeeee et ee et ettt et ettt ettt et ettt ettt et ettt et ettt et et ettt ettt ettt ettt ettt ettt eeaenns 132
FIG.52 CARRIER ASSEMBLY ...ooiiieieiieectete ettt ettt s ettt s sttt st en s st s ensns et s e s ensnaetes s s sneeeas 132

BEDBME] ZETEBR AR covoveveereeetet ettt ettt ettt h ettt s et s et s et b et 134
FIG.53 Diff. ASSEMBDIY ...ttt ettt e bt e ekt et e e n b et 134

AR BT TBIE R B cvvvveveverereeeteteseeeeee e s ee et et et e s e e et et et e e ettt e et et et ettt ettt et e s e ettt en ettt enneneas 136
FIG.54 PLANETARY ASSEMBLY ......oouiuiiioieceiteteteeeeeete et eseeeies s esssestesessestesetes s saesesennssaesesenssesaesesensnastesesansnenens 136

FEDSIE] BITNBE R IR oveveveerereeetereecee et et ee et e e ettt ettt ettt e ettt en s ettt s et et et e et et enns et et enne ettt s neneas 140
FIG.55 BRAKE ASSEMBLY .....ootvvitiieceeieieeeeetetetessee e te sttt sssas et sss st st et s s et et esnssaesesen s eaesesensnaesasasensneeeas 140

LI TREAMAR D B IR 7] Vv



SHANTUI =L

FE56 EERATEIIEIR ovvevveveeesseesee ettt 142
FIG.56 TYRE &RIMASSEMBLY .....ooouiiiiiiceetieeeeecee ettt ss et s ettt ses s s nsesenans 142
B ] R T ettt ettt ettt ettt ettt ettt e et e et e et e e et e e e et ettt e et e s 145
BRAKE SYSTEM.....oouieeieeeeeeeeeeee et e tee e s e n e n s en e e e s et s ens s n e eenenaen s eae s nanseneeseneneans 145
Loy A3 g i == ST U O TOR R TTRTT 146
FIG.57 FRONT AXLE BRAKE PIPING.......coveuoveieteeeteeeeieeeeteeeee e s eseeeeseesess s s s s senassenes s senenaennaennaes 146
BEBBIE] BB ER vveerieee ettt ettt ettt ettt ettt ettt et ettt et ettt et b et et ettt ettt et et ettt ettt s ettt s s e tenas 148
FIG.58 HAND BRAKE PIPING .......cocououiiiieiteeet ettt sttt s e senaes 148
Rt el g i oy - SRR 150
FIG.59 REAR AXLE BRAKE PIPING .......ooovvieeteeeeecee e sae s eeneeeese e s s enastenen s s naennennnees 150
OO XZBOZE SN FIZR cevvveeeeeeeeeeeee oot e ettt s e st n e 154
FIG.60 AIR BOOSTING PUMP .....ooooooeiiecieeeeeeeeeee oot en st enas s nes s naesenaes 154
FEOLIE XMBOZE SN FIZR ovoveeveeeeeeeee et ee et e ettt ettt ettt n s en s s s aesn s an s 156
FIG.61 AIR BOOSTING PUMP ..ottt sttt s s 156
FEO2E] FESTTE I cvvvevevereeeeeeserseeeseeseeestes et s e et ee et e e st e et a et e e et e e ettt e et e e e n s e 158
FIG.62 AIR CYLINDER ASSEMBLY ......coovuiiieceeeeieeecee e eestees e s s eseeeene s s sessseese e enastenen e aenneenneenenees 158
BT e B 2R IS ettt ettt ettt ettt n et er et 161
TRANSMISSION HYDRAULIC SYSTEM.......coiiuiieeiceeieeeeieeeieeesiese s sae e s et sans s 161
BB BB FTZE R R e ovvvevevereree ettt et ettt ettt ettt ettt ettt ettt ettt n ettt 162
FIG.63 TRANSMISSION HYDRAULIC SYSTEM......coiviuiieeceieeeieesieeeseeeeseeeeseeeessessesesseses e s enenennnennnees 162
FEOARE] SLEOW-3 FTZETRE TR weovveeeeeeeeeeeeeeeeeeeeeeeeeeee e et s e e s en e en e e es e n st n st nnennnaenenees 166
FIG.64 TRANSMISSION HYDRAULIC SYSTEM......cociiuiiieeeiieeeieesieeeeeeeeeeeeeeeeeess e sees s senae s e ensaannaennaes 166
BB BT B (BT D ZEMR) e ettt ettt 168
FIG.65 FILTER ASSEMBLY (XIN XIANG MEILIN) .......c.ouiiiuitieeeieeecieeseeseseeseseesesesiesseesesaes st eses s senessenseesnans 168
EX I = sy A G T AL == OO 170
FIG.66 FILTER ASSEMBLY (XUZHOU XINXING) ....coveuieeeiieeeiessieeseeeeseeeeseeees s seees s nnennenennnees 170
= OO USSR 173
STEERING SYSTEM ..ottt et n e n e ena et en st ene s en s een e 173
FEOTIE] BEMIATEEER ooveveeeeeeee e et ee et eae et e et et s et et et e st e et e et et et ettt s et n et n st n s s s eraeseraetans 174
FIG.67 STEERING CYLINDER PIPING.......c.ciiiiitiieieeeeteeeeteeeete st st esaesese ettt s s saesnans 174
g oot OO 176
FIG.68 STEERING DEVICE PIPING........ocuiveeeeeeeeeeeeeeeeeeeeeee e s s eeseeeese e ss s sees s enastenes s neneenneesenees 176
L S M= o o i ol SO 178
FIG.69 STEERING PUMP/UNLOADING VALVE PIPING .....ouevieiteeceeeceeeeeeeeeeeeeeeeeee s enesaenniennans 178
ETOE] SLEOW-2%E (5] 2R/ Fe BB BB v veeveveeeeeeeee ettt a ettt ettt n e naenenaes 182
FIG.70 STEERING PUMP/ PRIORITY VALVE PIPING.........c.coiuiierieieiieeeeeeieeesiessies et 182

vi LLIH#E TREAU AR B IR A F



shan SHANTUI

BTLE] SLEOW-35E (0] 2R/ Fe BB BB v vveveeeeeeeeeeeeee e et ee et s e e e st s s st en et en st en st e e en e s s s en e enan s 186
FIG.71 STEERING PUMP/ PRIORITY VALVE PIPING.......c.coiuiiiueieeeeeeesieseeieseseesesee st 186
T2 BEEHEL(BT000L) .. coeeceeeeeeeeeeee ettt s ettt ettt 190
FIG.72 STEERING CYLINDER ......coviuiieeeeieeeeeeeeeee e eeeee s s e s s s s s aen s en et s s nees s ansenenenen 190
AT ey ok i AU 192
FIG.73 PRIORITY UNLOADING VALVE .......ooovieeeeeeeeeeeeeee e eeeee e enae e e en s enensnen 192
R B R E R e vev e ettt ettt ettt ettt ettt ettt ettt ettt et et ettt s et et e 1 et et et et b et et ettt ettt ettt ettt ettt ettt ettt tns 195
WORKING DEVICE HYDRAULIC SYSTEM ....ooiiiuiiieiieiicieteeeteceeteees e sass s nas s 195
FETAR] BRI R oottt ettt 196
FIG.74 TIPPING CYLINDER PIPING.......ocvieeeieeeeeeeeeeeeeeeeeee e eesee e s s sees s enae s st e aeneseesnees s enensnen 196
A = 2O 198
FIG.75 LIFTING CYLINDER PIPING .......ouvieiieeeeeeeeeeeeee et enae st aene e naesen s enensnan 198
O I A= ;o= IO UO R UTUTT 202
FIG.76 LIFTING CYLINDER PIPING(PILOT).....couiuiueieeueieceesceeiesee et sae sttt aes s 202
BT TR SLEOW D B8 M/ T EZR B B o evveeeeeeeeee e e e e e e e s e s et en et en st neesen e en e 206
FIG.77 MULTIPLE UNIT VALVE /WORK PUMP PIPING ........civiuiiieeeeeeeeeeeeeesesseeeeses oo enenenenenneen 206
T8 SLEOW-2 5 B B T E T B B v eeeeeeeeeeeeeee ettt ee et e ettt e st en et s st sennae et esen e 210
FIG.78 MULTIPLE UNIT VALVE/WORK PUMP PIPING .......coouiviueieeeeeeeieeeeeseseesesie s seeee e esesee s s s neesnan 210
FETIE] SLEOW-3L BB T E TR BB v eveveeeeeeee ettt s e s ettt en e 214
FIG.79 MULTIPLE UNIT VALVE/WORK PUMP PIPING .......coouiviuiiiieeeeeieseeeseeiesesie s 214
EB0E] SLEOW-3 L BE I TAEZR B BB (SES) cvvveeeeeeeeeeeeeeeee et 218
FIG.80 MULTIPLE UNIT VALVE/WORK PUMP PIPING(PILOT) ...evueuvereeeeeeeeeeeeeeeieseeee et s s neennen 218
g N =T = 2O 222
FIG.81 PILOT VALVE PIPING .......oovveeieeeeeeee ettt s e s st en et ene s ane s ies e s naesen e enen e 222
B2 B THET(BT000L) .. cveeeceeeeeeeee ettt e ettt ettt s et 226
FIG.82 TIPPING CYLINDER .....coouiuiieeieeeieeeete sttt sttt st s et ae s st ss st s s s s es s enae e 226
B3 ZEFFIHAT(BT090L) ..o cvieeeetieeeeee ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt a ettt n e 228
FIG.83 LIFTING CYLINDER......cooouiveeeeeeeeeeeeeeeeeeeeeeee e s sese e s s s s s s en st ene s ee s e aeenaeseneesen e enenenen 228
FEBAR] HDFB2 B BE M «.v.vevvevereeeeceeeeeeeeeeeeeeee e e e e s s e e st es e s e s et e et en e na st en st en s en et ee e aesna e enaesen e en e 230
FIG.84 MULTIPLE UNIT VALVE ....coovceieeeeeeeeeeeetee et see e s s st enaesens st aneste s aenneesenaesen e anan s 230
FEBSE] IDFB2 L BEH ..voveeveeereeesceeseeeeteeee e ee e sttt et s et e et s e s st ettt sttt n et n et 232
FIG.85 MULTIPLE UNIT VALVE .....couviiuiieeiieeieeete ettt sttt 232
FEBOE] KFB2E BRI .vevvveeeeeeeeeeeeee e eeeee e e et e e e e s st ettt n et et 234
FIG.86 MULTIPLE UNIT VALVE ....cooeeeeeeeeeeeeeeee e s s enae e ene st aes s neesen e enenenen 234
BT DXSETFRRILS M oveceeeeeeeeeeeeeee oot e e et e e e e e et en et en sttt 236
FIG.87 SINGLE HANDLE PILOT VALVE ..ottt aene s naesenens e 236
BB DISTU T AILE G M ceeveveeeeeeeee ettt ettt ettt ettt ettt ettt ettt ettt ettt 238
FIG.88 DOUBLE HANDLE PILOT VALVE .......coiitieiueieeeicee et 238

WL TRV DB R E VI



SHANTUI =L

FEBOE] DB2 AT B BB M . vvvevereeeeceeeeeeeseeee e e et e et e ettt e et e ettt ettt ettt 240
FIG.89 FIG. HYDRAULIC CONTROL MULTIPLE UNIT VALVE.......c.oiiiueiieeiieeeieseeesesies s 240
O] YDFB2IEAE L EE I vevvoveeeeeeeeeeeeeeee e e et e et n e e et ettt 242
FIG.90 HYDRAULIC CONTROL MULTIPLE UNIT VALVE.......coiiuiteteeeeeceeteseseeesee e es s eseseseses s s s seneneeeneeeas 242
el R T = OO PT U 244
FIG.91 WORK VALVE CONTROL SYSTEM .....oouiieiieeeeeeceeteee e eeeeeeses s saes s en e enas s senas e s saennaenneesnan 244
FEO2IE] HLTHFE B «vvvevereeeerseeeseseseesesesee s s et e s et e s st et s et s et s e et s s et s e e e et st n et a et en et en et e et n s n et en et ene e 246
FIG.92 ENGINE TANK ASSEMBLY .....coouiuiiiieiiieetietetsee ettt sttt s s 246
T A OO 249
POWER SYSTEM ..ottt eeeee ettt es e s s s et st en st en et en st ene st en s aessn e s enaesen e anen s 249
FO3E RN B(ELHELERTINL) eoveeeeeee ettt ettt ettt et ettt ettt et ettt e ettt e s et et et ettt e et e et ettt ettt sesenn 250
FIG.93 ENGINE DEVICE(FOR WEICHAI ENGINE) ......c.ouivieiueieceeiceeeeeeeeseeees e es e esee et ennees e 250
HEIAE KN B (B L LESCIICB220G2BLAEFNHL) wvvrvveeereceereireieieeesee s ies et es e es ettt 254
FIG.94 ENGINE DEVICE(FOR SHANGCHAI ENGINE) ......cocvvriiuieeieeeeeeeseesesieesesesesenesesiesesesesessesenenenessesenenenenens 254
HOSE LN B (LB ABETOCTAB.3-C2LEEFNHL) covevvererreeeeeeeeeeteteeeeeeeeteseseeseee e esene e seseneses et en et es e e 258
FIG.95 ENGINE DEVICE(FOR CUMMINS ENGINE) ......o.cuveiuiemeeeceeeeeeeeeseeeeseeeeses e esaesenas s s eeneseens s nensnen 258
FEOBIE] JRTEHFE BT <vvvevvseeeremeeseeseseeseseeseses et e s st e e st e s s e e s s e et s e et en s et e s e e e s e e et e et n et e e et en et en et en et n e e s n et en et en e 262
FIG.96 FUEL TANK ASSEMBLY ....cocoucuiiieiieeeieeeiee et teeee st sae e se s st en et enae st aens e s naes s aesenee s 262
== < =PSRRI 265
WORKING DEVICE & FRAME ........cooiuivieeeeeeeieeeeeeee e s see e eees e s e sen s nesesn s e esneesenan s sanenaes 265
BEOTIE] T EEE BB R ceveveeeeeeereeteeeee et eeeetee et e e et e et s e s et en st n e s e s et e et et en et en st en et en s en s r et en et en s 266
FIG.97 WORK DEVICE ASSEMBLY ......oouiieeieeeieeeeeeeeee st eee s sesees et en et enas st enas s s saesnaesenens e 266
FEOBIE] G B o vvevveeveeeeee et e ettt ettt ettt ettt n ettt 270
FIG.98 BUCKET ASSEMBLY ....ououiuiiiiiiieeieeeteee ittt s sttt s s 270
FEOOME] BUZEZR AT cvvvevveeeeeeeeeeeseseeseeeeeetes s e s s e e et e e s e e e et n et n e et en e sttt ettt n e n et 272
FIG.99 FRONT FRAME ASSEMBLY .....ooouviieeieeeeeeeeeeeeee s ssees s en e enes s aene s e neesn s eneennen 272
FELO0ME] JEZEZE BT cvvvveveeeeeereeeeeteserseseeeeses et ee s tes et e s s e e s s e e s s e et ens et es s es s e e s s e s s et et en et en et en st en st e e sn et en et en e 276
FIG.100 REAR FRAME ASSEMBLY .......oouiieeieeeeeeeeeeeeeee e teeee e eeeee e aes s s s en et enas et ene e naes s s enaes e 276
T B 1B 25/ oveviieet ettt ettt ettt bbbt L 11 bbb bbb bbb bbbt bbbttt ettt bbbt b b nes 281
CAB AND ACCESSORIES .....o.oouiiieeieeeeeeeeeee e eee et en e en st s s s s s e et eenen s 281
FELOLIE] ZEIPER ZFR cvvevreeeeeeeeeeseseeseseesesee e ees e ees e e e e s e e e s e e e s e et s e et n e e e e e e s e e s et e et en et en et n e n s en e n e 282
FIG.101 CAB ASSEMBLY .....oouiuiieeteeeeieeeeeeee et seeee s see s es e es s s s e s s st en et en st ans st en s aen s esnaesenaesenensnen 282
02 SDCZEIE B HA B vvverersreerreeseeeeseseseseetes et et seesese et et e et esssees e s es e e e s s e s s e s e e et en et en et en et sn et en s enaesanan 284
FIG.102 CAB ASSEMBLY .....oouiiviieieeeieeeeieee e eee e sttt se et s s s sttt en et ens st et n e s s s st enae s 284
EELOB[E] SDC TR B -+ vevererrreerereresseseseseststesesessetesesessssesese st ssesesesessesese e es et e s e s e et e s e s ese et et e s es et esebene st b e s e s e e bt e e e 286
FIG.103 DECORATION ASSEMBLY .......oouiieiieeeeeeeeeeeee et see e sess e en e enes et ne s nees s s neeneen 286

vii ¥ TRV D BRAE



shan SHANTUI

FELOARE] ZEfRTE B ceovoeeeeeeeeeeeeee et e et e ettt ettt ettt e ettt n et en et 288
FIG.104 BODYWORK COLLOCATION........ouiiiueteieeeetceeseceesesee s eessae s seese st st esae st asessasss s s naesenaesenees e 288
BELOSIE] HIAR U -+ vevevereeetererestetesese st st esese et etese et etes e s et ebeses e bt eses et ses e s e s e b b e s e stk s et b bRt et b et ettt e st r e e 290
FIG.105 FLOOR ASSEMBLY ...ooiiiieiieeeeeeeeeeeeee e s st se e s s s s sees s en e en st sesaes s neesenensenenenen 290
£ 0T3S OO 292
FIG.106 FRONT HOOD ......ooomiiiieeeeeeeeeieee e en e en et neesenaesen e anen e 292
FELOTIE BB oottt ettt ettt 294
FIG.107 REAR HOOD.........oouitiieieeeeieeee oottt ettt sttt n e s e en e en s 294
B L08R R AL oA ittt b ettt A et bbb bRt bttt ettt et n e 296
FIG.108 ENGINE HOOD ASSEMBLY ......ooovioeiieeeeeeeeeeeeee s seseeses e s s eesesess s sen s senes st nesesse s sneesenaeseneeenen 296
Sy = - A (OO 299
CONTROL PANNEL AND ELECTRIC INSTRUMENT .....cooimiiieititeeteeeceeseceeeesee e see s eses e 299
H109E SR GEELIELE R TINL) o eveeeeeeeeee ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt tane 300
FIG.109 AIR CONDITIONER SYSTEM(FOR WEICHAI ENGINE).......c.oiiiiueiiieeieieieseeeeseeeeteeee e 300
F110F ZIHRLI(FR_ELESCLICB220G2BLAEFNHL) cvoveeeeeeeeeeeeee oottt ettt ettt ettt 304
FIG.110 AIR CONDITIONER SYSTEM(FOR SHANGCHAI ENGINE).......c.c.cvoviueieeeeeeseeieeeeeeeeeeeseseneie s s 304
FIE SR G (ECBEIFHTOCTAB.3-C2LSETNAL) crveveeeeeeeeeeeee oot et et ee ettt ettt 308
FIG.111 AIR CONDITIONER SYSTEM(FOR CUMMINS ENGINE) ........cuivieeioeeceeeeeeeseeeeveeeeeeeee e 308
FIL2E BE R R GE(FTELE R TNML) oveeeeeeeeeeeee ettt ettt ettt ettt rne 312
FIG.112 WARM BRAW SYSTEM(FOR WEICHAI ENGINE) .........civiueiieeieeeeieeeiesesiesesee et 312
H113E BE KR Gi(FR L 52SCILCB220G2BLE FNIL) ovvververerereireiecieieeseisseisssies st 314
FIG.113 WARM BRAW SYSTEM(FOR SHANGCHAI ENGINE)........ccooviiieeeeeeeeeeeeeeeeeeeeeeeeee e ene e 314
B4R BE R ZR GE(FR B AFHTECTAB.B-C2USE FNHL) cvvevevereeereereeeeeeeeeeeeeeeeeessees e enae s e teees e n s naeeeen 316
FIG.114 WARM BRAW SYSTEM(FOR CUMMINS ENGINE) .......ceviueieeeeeeeeeeeceeseseeseeeeseeee e eeee e enseennan 316
FETASIE] BB UZR L ceovveeeeeeee e e et e et a et a et a ettt ettt ettt ettt 318
FIG.115 ELECTRICAL SYSTEM ....couiiuiieeieeeieteteteee et see ettt 318
L6 SLEOW-BEE AT ZRLE covovecveeeeeeeeee e e e e se s st s e s s e s et en et en st n et ne e 324
FIG.116 ELECTRICAL SYSTEM ....coiiiieeeeeeeeeeeeeeeeeeeeeee s eee e e e s s s sen e enes e aen s s eneesen s anen e 324
LTI (LFRE (BHIBIA) oottt 330
FIG.117 INSTRUMENT DESK(XUZNOU SIDA) ....ovieecveeeeeeeceeeeceeeeeee oo s s enae s sens s saesenaeseneesnan 330
B TABIE] (TR GTTRIETE) ettt ettt sttt n ettt ettt 332
FIG.118 INSTRUMENT DESK (Jiangsu HUACHENG) ...........cceviuiiieeieeeieseieseseesesie st 332

LI TREAMAR D B IR 7] IX



SHANTUI =L

X L TR B IR A



=L SHANTUI

B 3 R &%

DRIVE SYSTEM

LI TREAMAR D B IR 7] 1



SHANTUI =L

F1E E3HRE
FIG.1 DRIVE SYSTEM

2 L TR B IR A



shas SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY
1 Z1L.50G3-04001 EESH R Rear drive shaft assy. 1
2 ZL50G3-04002 THEERER Gearbox damper pad 2
3 ZL.50G2-04200 JEIEENFF Rear drive axle 1
4 ZL50G3-04004 (8] {£ & &h 2 A Middle drive shaft assy. 1
5 ZL50G2-04100 BT IR EN AT Front drive axle 1
6 Z1L.50G2-04001 PrER Double-screw bolt 4
7 ZL50G2-04008 BB Rim assy. 4
8 Z1.50G3-04009 EIREZE D=9 Front drive shaft assy. 1
9 ZL50G2-04010 B4 % % 23.5-25-16PR Tyre assy. 4
1) GB889 M30 x 2 2 M30 x 2 Nut 16
2) GB5785 M30x 2 x 270 12448 M30 x 2 x 270 Bolt 16
4) GB95 16 F#16 Flat washer 8
(5) GB6171 M16 x1.5 12 M16x 1.5 Nut 36
(6) GB5785 M16 x 1.5 x 50 #2# M16 x 1.5 x 50 Bolt 16
@ GB93 16 16 Spring washer 44
(8) GB5782 M18 x 1.5x140 124 M18 x 1.5 x 140 Bolt 2
(9) GB889 M18x 1.5 2 M18x 1.5 Nut 2
(20) GB5786 M16x1.5x35 124 M16 x 1.5x 35 Bolt 8
(11) GB5785 M16 x 1.5 x 45 1242 M16 x 1.5 x 45 Bolt 12
(12) GB93 20 520 Spring washer 2
(13) GB5783 M20 x 55 24 M20 x 55 Bolt 2
(14) GB95 20 #1120 Washer 2
(15) UcP212 N7 TR B K Bearing 1

LI TREAMAR D B IR 7]



SHANTUI =L

®oE SL50W-3EFHE S
FIG.2 DRIVE SYSTEM

‘ L TR B IR A



zean SHANTUI

FS S EHAR HeE
NO. PART NO. PART NAME QTY
1 ZL50G2-04001 pEN: -y = Double-screw bolt 8
2 DG956W 11 -04002 e BB Rear drive shaft assy. 1
3 DG956W 11 -04003 #BM12 x 1.25 Bolt 3
4 DG956W 11 -04004 12RMI12 x 1.25 Nut 8
5 DG956W 11 -04005 12M14 x 1.5 Bolt 8
6 DG956W 11 -04006 8] f& w5l R R Middle drive shaft assy. 1
7 DG956W 11 -04007A BENH R R Front drive shaft assy. 1
8 DG956W 11 -04008 % ze Bracket 1
9 ZL50G2-04008 I S Ak Rim assy. 4
10 ZL50G2-04010 BRR R Tyre assy. 4
11 Z1L.50G2-04100 BIOREN Front axle 1
12 ZL50G2-04200 LIS Rear axle 1

LI TREAMAR D B IR 7] 5



SHANTUI =L

®oE SL50W-3EFHE S
FIG.2 DRIVE SYSTEM

(18) (19)

8

(10)(12)(13)(14) (15)(16)(17)

N~
©
=

O T \L‘?,

o \J o ;

[a2]

e} T (o] =
a (¢]

1@

1

° L TR B IR A



s SHANTUI
Fs EESy EHER HE
NO. PART NO. PART NAME QTY

(2) GB889 M30 x2x 270 124 M30 x 2 x 270 Bolt 16
) GB889 M30x 2 $25M30 x 2 Nut 16
(3) GB93 16 #FE16 Washer 32
4) GB95 16 516 Washer 8
(5) GB5785 M16 x 1.5 x 45 12HM16 x 1.5 x 45 Bolt 16
(6) GB6171 M16x1.5 2 FFM16 x 1.5 Nut 32
(7) GB95 20 #.E20 Washer 2
®) GB5782 M20 x 55 #24£M20 x 55 Bolt 2
9) GB93 20 # 20 Washer 2
(20) GB93 14 14 Washer 16
(11) GB93 12 H[E 12 Washer 8
(12) GB6170 M14 2EM14 Nut 8
(13) GB5783 M14 x50 1244 M14 x 50 Bolt 8
(14) GB95 14 114 Washer 8
(15) GB5783 M22 x 60 12M22 x 60 Bolt 4
(16) GB95 22 22 Washer 4
17) GB93 22 78 22 Washer 4
(18) GB5783 M20 x 65 1242 M20 % 65 Bolt 4
(19) EA220 WE R Shock damper 4

LI TREAMAR D B IR 7]



SHANTUI =L

SHE3E TR
FIG.3 TORQUE CONVERTER CONNECTION

©
©
Xg
\@
o B 15—
%ﬁ

® L TR B IR A

A




SHEH SHANTUI
Fs s e LA HE
NO. PART NO. PART NAME QTY

1 ZL50G3-02100A RO EE5(ECHELE) Hydraulic torque converter(for WEICHALI) 1
1A 4WY315A BT 4ERS Hydraulic torque converter 1
YJSW315-6 BT 4ERS Hydraulic torque converter 1
2 ZL50G3-02001 pYER o Double-screw bolt 12
3 GB5783 M12 x 45 124 M12 x 45 Bolt 10
4 GB93 12 gHIR12 Spring washer 12
5 GB6171 M10x1 12/ M10x 1 Nut 12
6 GB93 10 D810 Spring washer 12
7 GB5783 M12 x 40 124 M12 x 40 Bolt 2
8 ZL50G3-03300A ROTHESZ(ECHELE) Hydraulic transmission(for WEICHALI) 1
8A ZL50B-011 BHTHESF(ECHELE) Hydraulic transmission(for WEICHALI) 1
ZL50X32 BT EES Hydraulic transmission 1

LI TREAMAR D B IR 7]



SHANTUI =L

$aE TiEREIE(GRAIT6CTAS.3-C215 4 5h#1)
FIG.4 TORQUE CONVERTER CONNECTION(FOR CUMMINS ENGINE)

N

[

10 LLIH#E TREAU AR B IR A F



shan SHANTUI

Fs S EHER HE
NO. PART NO. PART NAME QTY
1 Z1L50X32 AT EFE Transmission 1
2 ZL50G3-02001 PN Y Double-screw bolt 12
(2) GB5783 M12 x 45 124M12 x 45 Bolt 12
2 GB93 12 12 Spring washer 36
®3) GB6171 M10x 1 $2FM10 x 1 Nut 12
4) GB93 10 gEI10 Spring washer 12
(5) GB5783 M12 x50 25 M12 x 50 Bolt 24
(6) GB93 8 FHA8 Spring washer 4
©) GB5783 M8 x 15 124M8 x 15 Bolt 4

LI TREAMAR D B IR 7] 11



SHANTUI =L

SE5[E SL50W-33F 2B 28 BX 4% (Bl i 2EWD10G220E21 & 3h#1)
FIG.5 TORQUE CONVERTER CONNECTION(FOR WEICHAI ENGINE)

12 LLIH#E TREAU AR B IR A F



zean SHANTUI

Fs S EHER HE
NO. PART NO. PART NAME QTY
1 DG956W7-02001 KRB IER Connection disc,flywheel housing 1
2 DG956W7-02002 KBRS Flywheel connection disc 1
(2) GB5783 M12 x 35 124£M12 x 35 Bolt 12
2 GB93 12 gEER12 Spring washer 12
(3) GB5783 M10 x 30 #24M10 x 30 Bolt 12
4) GB93 10 10 Spring washer 32
(5) GB5783 M10 x 35 #24£M10 x 35 Bolt 8
(6) GB5786 M10 x 1 x 40 12H4M10x 1 x40 Bolt 12
@) WG180 FiREE 2K Transmission assy. 1

LI TREAMAR D B IR 7] 13



SHANTUI =L

565 SL50W-33F 4B 28 BX4% (Al £ 2£SC11CB220G2B1 &2 zh#l)
FIG.6 TORQUE CONVERTER CONNECTION(FOR SHANGCHAI ENGINE)

14 i TR AR N PR



FEE

SHANTUI

Fs S EHAR HeE
NO. PART NO. PART NAME QTY
1 WG180 RSB Transmission assy 1
2 GB5786 M10x 1 x40 $2#M10 x 1 x 40 Bolt 8
3 GB93 10 gE#10 Spring washer 20
4 GB5783 M10 x 40 1242 M10 x 40 Bolt 12

LI TREAMAR D B IR 7] 15



SHANTUI =L

S$E7E SL50W-33E 5522 BX 1% (B R BART6CTAS.3-C215 2 Bh#l)
FIG.7 TORQUE CONVERTER CONNECTION(FOR CUMMINS
ENGINE)

(10)

16 LLIH#E TREAU AR B IR A F



shan SHANTUI

Fs S EHER HE
NO. PART NO. PART NAME QTY
1 DG956WV-02001 TiEE Transition disc 1
2 DG956WV-02002 BiEs Connection disc 1
3 ZL50G3-02001 pER Double-screw bolt 12
4 DG956WV-02005 TkES T Flywheel transition shaft 1
(2) GB5783 M12 x50 1242M12 x 50 Bolt 24
2 GB93 12 12 Spring washer 24
(3) GB5783 M10 x 45 #24£M10 x 45 Bolt 8
4) GB93 10 g8 #10 Spring washer 32
(5) GB6171 M10x 1 $2RM10 % 1 Nut 12
(6) GB5783 M12 x 30 $244M12 x 30 Bolt 12
(7) GB95 12 FH#12 Flat washer 12
®) GB5783 M10 x 35 $24#M10 x 35 Bolt 12
(9) GB6170 M10 12HM10 Nut 8
(10) WG180 TR B Transmission assy. 1
(11) GB5783 M8 x 15 124£M8 x 15 Bolt 4
(12) GB93 8 3348 Spring washer 4
(13) 402202 SR E A Elastic connection disc 1

LI TREAMAR D B IR 7] 17



SHANTUI =L

$8E #ANIEiEEE(370801)
FIG.8 HYDRAULIC TORQUE CONVERTER

18 LLIH#E TREAU AR B IR A F



sHa SHANTUI

Fs S EHAR HeE

NO. PART NO. PART NAME QTY
0 ZL50G3-02100A R EsERE Hydraulic torque converter 1
1 01580-00806 12 RM8 Nut 38
2 01602-10825 #E8 Washer 46
3 YJSW315-8A-00001 B Cover Wheel 1
4 GB276 6210 HRIBIK K 6210 Ball Bearing 1
5 YJISW315-8A-10000 RIS Turbine assembly 1
6 04064-08530 14[E85 Snap Ring 1
7 YJSW315-8A-00002 S# Guide Roller 1
8 01010-80835 12 4£M8 x 35 Bolt 38
9 YB31525-22A EE#ER Press Washer 1
10 GB276 6017 R AhA&6017 Ball Bearing 2
11 YJISW315-8A-00003 i Pump Impeller 1
12 YJSW315-8A-00004 wi Gear 1
13 01010-50816 24 M8 x 16 Bolt 8
14 YB315Z5-06D #iR Plate 1
15 YJSW315-6J01-BPO1 4 Nameplate 1
16 YB315Z5-07D BmE R Gasket 1
17 YB31575-12A BHIR Sealing ring 1
18 YB31575-33 ZEHIR Sealing ring 1
19 YB31575-13A Sk Guide Roller Seat 1
20 01602-11030 #E 10 Washer 9
21 GB21 M10 x 25 124£M10 x 25 BOIt 9
22 YB31525-17A i = Valve Cap 1
23 YB315Z5-18A T Spring 1
24 YB31575-16/21 R Adjusting Spacer 148
25 YB31525-28/29 R Adjusting Spacer 148
26 YB315Z5-26A & FF Valve Lever 1
27 YB315Z5-19A ER Press plate 1
28 YB315275-20 HE Spring 1
29 YB315Z5-08D K Housing 1
30 YB315Z5-09 25 #4530 Combined Washer 1
31 YB315Z5-15L 1REE Plug Screw 1
32 YB31575-10L SRR FREL Oil Thermometer connector 1
33 YB31575-34 R Adjusting shim 148
34 YJSW315-20000 ety =YY Elastic plate assembly 1
35 YJSW315-20001 SR Elastic plate 2
36 YB31575-04 E#x Circular plate 1
37 01602-11236 #E12 Washer 6
38 01010-61230 124M12 x 30 Bolt 6

¥ TR B R AR 19



FHEMH

SHANTUI

YJSW315-6 i h A5

FIG.9 HYDRAULIC TORQUE CONVERTER

SHoHE

LLIH#E TREAU AR B IR A F

20



TR SHANTUI

FS S EHER HE

NO. PART NO. PART NAME QTY
0 YJSW315.6.00C R ELERS Hydraulic torque converter 1
1 YJSW315.6.20C =309 Guide wheel base 1
2 YJSW315.6.21 TE IR Seal ring 1
3 YJSW315.6.01C-X A Shell body 1
4 GB5873 M8 x 16 1EH4M8 x 16 Bolt 6
5 GB93 8 318 Washer 32
6 YJSW315.6.10 KR Base plate 1
7 YJSW315.6.12 B Gasket 1
8 YJSW315.6.18 S EN Seal ring 148
9 YJSW315.6.16 % Gear 1
10 GB276 6017 7R 6017 Bearing 2
11 GB5783 M8 x 40 124 M8 x 40 Bolt 24
12 YJSW315.6.13 X Pump wheel 1
13 GB848 8 $E8 Washer 24
14 GB6170 M8 $2HM8 Nut 24
16 YJSW315.6.19 FEk Press plate 1
17 YJSW315.6.23 AL A Gasket 7
18 GB5783 M8 x 30 124 M8 x 30 Bolt 14
20 YJSW315.6.14a it Guide wheel 1
21 GB894.1 80 480 Collar 1
22 YJSW315.6.08/4 —RRE First-lever turbo 1
23 YJSW315.6.09 TR Second-level turbo 1
24 YJSW.315.6.07 EEER Spline gasket 148
25 YJSW315.6.38 4 F50 Collar 1
26 GB276 6013 #h7% 6013 Bearing 1
27 GB5783 M10 x 25 #2M10 x 25 Bolt 8
28 GB93 10 #E10 Washer 8
29 YJSW315.6.22C #EEM30x 1.5 Plug screw 1
30 JB982 30 20 & H# 30 Combined washer 1
31 GB5783 M8 x 20 124 M8 x 20 Bolt 2
32 YJISW315.6.26 %= Valve cover 1
33 YJISW315.6.25 W Spring 1
34 YJISW315.6.24C- 1| O e Suction valve core 1
35 YJSW315.6.30 #iR Base plate 1
36 YJISW315.6.29 HE Spring 1
37 YJSW315.6.31C YO e Outlet valve core 1

LI TREAMAR D B IR 7]

21



FHEMH

SHANTUI

6 WA LR

FIG.9 HYDRAULIC TORQUE CONVERTER

YJSW315

SHoHE

LLIH#E TREAU AR B IR A F

22



zean SHANTUI

Fs S EHAR HeE
NO. PART NO. PART NAME QTY
38 YJSW315.6.28 B3k Joint 1
39 GB93 12 12 Spring 6
40 GB5783 M12x 30 12FM12 % 30 Bolt 6
41 YJSW315.6.0809 — R R One and two turbo assy. 1
43 YJSW315.6.08/2 MET Rivet 12
44 YJSW315.6.08/1 —RiRR R First-level turbo shell 1
45 YJSW315.6.08/3 —FiRRE First-level turbo hood 1
46 GB276 6210 tH&6210 Bearing 1
47 YJSW315.6.08/5a gE 1 4 Spring pin 8
48 YJISW315.6.03 O &£ B O-seal ring 1
49 YJSW315.6.05C B Hood wheel 1
50 YJISW315.6.06 Yy Round gasket 2
51 YJISW315.6.04/2 i Gasket 1
52 YJSW315.6.04 By =Y Elastic plate assy. 1
53 YJSW315.6.04/1 g M AR Elastic plate 2

LI TREAMAR D B IR 7] 23



SHANTUI =L

#10E 4WY315A % H 35652
FIG.10 HYDRAULIC TORQUE CONVERTER

17 18 19 20

13 14 15 16

[N
—
—|
-
(=]
—

24 i TR AR N PR



FHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

0 4WY315A W1 ERE Hydraulic torque converter 1
1 4WY335-002 S®E Guide wheel base 1
2 4WY315-009 WmEIR Seal ring 1
3 4WY315-035 HE B Seal ring 1
4 4WY315-007 FAR Shell 1
5 GB5783 M8 x 20 7S 3L 124 M8 x 20 Bolt 8
6 4WY315-015 =R Cover plate 1
7 4WY315-016 K Paper gasket 1
8 4WY315A-011 PSgi Gear 1
9 GB276 6017 R 4H&6017 Ball bearing 2
10 GB5783 M8 x 40 7 3L 124 M8 x 40 Bolt 24
1 GBT93 8 EE ] Spring washer 24
12 4WY315A-014 Ed Pump wheel 1
13 GB93 8 A8 Spring washer 24
14 GB6170 M8 NAEGMS Nut 24
15 4WY315-012 R Press plate 1
16 4WY315-013 i vAEs e Gasket 7
17 4WY315A-008 S#% Guide wheel 1
18 GB879.1 8x24 E4E§58 x 24 Cylinder pin 2
19 GB5783 M8 x 30 7S 3L 1242 M8 x 30 Bolt 14
20 4WY335-001 hatveYay Gasket 4
21 GB5783 M8 x 30 7N A SLR#£M8 x 30 Bolt 6
22 4WY335-203 HF Pin 9
23 NSK 6210 %6210 Bearing 1
24 NSK 6013 476013 Bearing 1
25 4WY335-010 O # £ O-ring 1
26 4WY335-015/16/17/18 =z Round gasket 1
27 GBT93 12 12 Spring washer 6
28 GB5783 M12 x 30 7N AL I2#M12 x 30 Bolt 6
29 4WY315-001 2091 Gasket 6
30 4WY315-002 AR & =1 Spring plate 2
31 4WY335-004A B Hood plate 1
32 4WY315A-202 —RRLE First-lever turbo hood 1
WL TRV B BRA A 25



SHANTUI =L

#10E 4WY315A % H 35652
FIG.10 HYDRAULIC TORQUE CONVERTER

17 18 19 20

13 14 15 16

[N
—
—|
-
(=]
—

26 LLIH#E TREAU AR B IR A F



shan SHANTUI

FS S EHER HE
NO. PART NO. PART NAME QTY
33 GB869 8 x 16 LSLHNET8 x 16 Rivet 12
34 4WY335-101 TR EE Second-level turbo base 1
35 4WY315A-102 TR Second-level turbo 1
36 4WY315A-204 —RiRR First-level turbo 1
37 402111X13 DN Joint 1
38 4WY315-023 2091 Gasket 1
39 4WY315-027 HE Spring 1
40 4WY315-025 (RS Valve rod 2
41 4WY315-028 #iR Base plate 1
42 4WY315-036 i {2 Valve body 1
43 4AWY315-024 G Spring 1
44 4WY315-026 R= Valve cover 1
47 GB5783 M10 x 30 7N F K124 M10 x 30 Bolt 8
48 GB93 10 10 Spring washer 8

LI TREAMAR D B IR 7] 27



SHANTUI =L

116 & A AP (B AT i)
FIG.11 GEARBOX CASE PART(HANGZHOU ADVANCE)

8 9 10 11 12 13 14 2 15 16 17 18 19

28 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 GB894.1 90 e P o M £ ) -A R Circlip for shaft 2
2 GB276 6210N SNEBH LS Ball bearing 2
R IHERHHK6210N
3 503056A HRRENER Drive gear 1
4 403055X7B EEEH R IR % Drive shaft 1
5 GB1096 14 x9x 36 EIBFHE14 X9 x 36 Flat key 1
6 GB276 6012 RIAER &K 6012 Ball bearing 1
7 403057 R E Bearing holder 1
8 403021 BHER Gasket seal 1
9 403005A R Case 1
10 GB825 M20 R INEZETM20 Eye screw 2
1 403024-27 ESIE Aeration cap 1
12 403028 F 4 Cone plug 1
13 403223 HRZE Plug screw 1
15 503610A iR Shaft gear 1
16 GB276 6211 RIHER R 6211 Ball bearing 1
17 403601-608X2 WHE Gear pump 1
18 402106 HE Washer 2
19 402111 TR FE L Gearbox joint 4
20 GB119.1 10m6 x 30 E+E£510m6 x 30 Column pin 1
21 GB93 10 IR E 10 Washer 78
22 GB5783 M10 x 25 NASLERMI0 x 25 Bolt 14
23 403400A SR AR Oil sump tank 1
24 403022 =2 Column pin 1
25 ZL50-03-JYS SMEZGL/4 Plug 1
26 GB5783 M18 x 40 NAREZEE{EML8 x 40 Bolt 8
27 403032-34 EE Connect seat 2
28 GB5782 M10x 75 124#£M10 x 75 Bolt 4
29 GB5782 AM10 x 70 124 AM10 x 70 Bolt 12
30 503700-001 IR IZ IR Gearshift control valve 1
31 ZL50C 301 003 ZE# Gasket 1
32 402007-14 T AR EE Sucker 1
33 403001 o Gasket 1
34 GB93 10 HEEHE 10 Washer 2
35 GB5783 M10 x 30 7N A 3L 124 M10 % 30 Bolt 38
36 403002 gt End cover 1
¥ TR B R AR 29



SHANTUI =L

120 AR — 5 R (i B )
FIG.12 GEARBOX ONE SHAFT ASSY.(HANGZHOU ADVANCE)

30 LLIH#E TREAU AR B IR A F



F4HE SHANTUI
F3s S EHATR #HE
NO. PART NO. PART NAME QTY

1 403101 iRl E=y Rotary oil seal 1
2 GB276 6016 R SH Bkt K 6016 Ball bearing 1
3 403103 EN_R5E Input second gear 1
4 403102 FEEE ShE Rotary oil seal 1
5 GB301 51111 A BkEh& 51111 Ball bearing 1
6 403104 WA—RER Input first gear 1
7 GB276 6311 RIHER A 6311 Ball bearing 1
8 403105 S Adjust shim 140
WHETEVNHROERAR 31



SHEM

SHANTUI

= §h R 1T 2 HESPAF (B ATt )

$13E Tk
FIG.13 GEARBOX TWO SHAFT AND PLANET LINE PART

(HANGZHOU ADVANCE)

CYNEV\ LV \OV\BENBE\ LEN\8Z\9E\ LE Ge ye|0€ | €€ ce | Le 0¢ 6¢ (8¢ |./C

AN~ T e
\%\\\)//d/ T R s
N f@w(\% NPT

i
AS

6l 8L SGINFVWEL

CaSA RS (Y

0VE=0¢
9 ST vz ez zz 12 0z

LLIH#E TREAU AR B IR A F

32



SHEH SHANTUI
Fs e EHAR HeE
NO. PART NO. PART NAME QTY

1 GB276 6211 RIAER & 6211 Ball bearing 1
2 ZL50C 202 002 KBHEESE Overrun clutch 1
3 403211 (=528 Spacer ring 1
4 GB276 6210 IRIATR & 6210 Ball bearing 1
5 403212 AEE Regulating ring 1
6 GB276 6010 RIHBk & 6010 Ball bearing 1
7 403221 B84 17 B 5 Reverse gear planet shaft 4
8 403217 #E Washer 15
9 403219 BEE Distance sleeve 16
10 403218 TER® Planet wheel 8
11 GB309 ®4x35 K D4x35 Roller pin 176
12 403213 BEEFEZE Reverse gear planet frame 1
13 GB5783 M8 x 14 1242M8 x 14 Bolt 4
14 GB93 8 DHEE R 8 Washer 4
15 403215X1 1EENE Lockwasher 4
16 403216 BEIRREE Reverse gear internal-geared 1
17 403227X1 — T EH One gear planet shaft 4
18 403223X1 — T EZE One gear planet frame 1
19 403220 KB Collar 1
20 403226 K% Sun wheel 1
21 GB305 6210N SNEF I EhE Ball bearing 1
HAEK & 6210N
22 GB894.1 90 #4590 Stop collar 1
23 403224X1 1EEh# Arresting disc 1
24 403225X1 HEEYERER Connect disc 1
25 GB93 10 oHEE R 10 Washer 17
26 GB5786 M10 x 1.25 x 30 124 M10 x 1.25 x 30 Bolt 4
27 403018A EEEprIE N Piston body 1
28 403006A EINAES BN Outer ring seal 2
29 403020A ISEZESEN Inner ring seal 1
30 503012-013 Bl —#FE R SR Active piece assembly 9
31 403011 BN A Slave piece 9
32 403222 — A EE One gear internal-geared 1
33 403014-015 BEIER RS AN Friction disk isolate frame 1
Assembly
34 403017 HE Spring 15
¥ TR B R AR 33



SHEM

SHANTUI

= §h R 1T 2 HESPAF (B ATt )

$13E Tk
FIG.13 GEARBOX TWO SHAFT AND PLANET LINE PART

(HANGZHOU ADVANCE)

CYNEV\ LV \OV\BENBE\ LEN\8Z\9E\ LE Ge ye|0€ | €€ ce | Le 0¢ 6¢ (8¢ |./C

AN~ T e
\%\\\)//d/ T R s
N f@w(\% NPT

i
AS

6l 8L SGINFVWEL

CaSA RS (Y

0VE=0¢
9 ST vz ez zz 12 0z

LLIH#E TREAU AR B IR A F

34



zean SHANTUI

Fs EESy EHER HE
NO. PART NO. PART NAME QTY
35 403016 oH EE g A Spring pin 15
36 403010A SEZESEN Inner ring seal 1
37 403008A —REEMR One gear piston body 1
38 403023 & E1R Mounted plate 1
39 403004 — R EEE One gear cylinder body 1
40 GB3452.1 20x2.4 O£ E20 x 2.4 “O" ring 1
41 GB93 14 M EEHE 14 Washer 8
42 GB5783 M14 x 40 1242M14 x 40 Bolt 8
43 403003A iz Middle cover 1

LI TREAMAR D B IR 7] 35



SHANTUI =L

B4 3R 42 R (o Arid)
FIG.14 GEARBOX TWO SHAFT ASSY.(HANGZHOU ADVANCE)

36 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 GB6171 M10x1 PEHMI0 x 1 Nut 20
2 GB895 10 #E10 Washer 20
3 403203 Hh () N\ Middle input shaft 1
4 GB276 6211 T SHER Bl R 6211 Ball bearing 1
5 403210 BEE Distance sleeve 1
6 403205A R EE Left collar 1
7 403209 B2 Nt Internal ring jaw 1
8 403204A HE Spring 40
9 403202A HERE Spring seat 40
10 403207A B Roller 20
1 403206 RITFAEE Right collar 1
12 GB893.1 80 FL A M E 80 Circlip for hole 1
13 403208A SNER IS B External ring gear 1
14 GB276 6210 SEIAEREHK 6210 Ball bearing 1
15 403201 24 Bolt 20
¥ TR B R AR 37



SHANTUI =L

SE15[ iR =55 B (o Au )
FIG.15 GEARBOX THREE SHAFT ASSY.(HANGZHOU ADVANCE)

11 12 13

10

9

8

14

38 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 GB276 6022 RIAER & 6022 Ball bearing 1
2 403501 BIENMSES Pressure disc 1
3 403502 BEEHm Direct high shaft 1
4 403509 I #4158 Gear ring 1
5 403507 BEEMME R Direct high slave piece 1
6 503505-506 BEEMEEA Direct high active piece 2
7 GB276 6204 RIAERk K 6204 Ball bearing 1
8 GB894.1 65 T A S M 65 Circlip for shaft 1
9 403513 RIS Saucer spring 1
10 403508-510A BEIEMEERMNR Direct high plunger assembly 1
11 403101 TEkLmE Rotary oil seal 1
12 403516 5 Pin 3
13 403512A BHIESHEE Direct high oil cylinder body 1
14 GB5785 M12 x 1.25x100 124M12 x 1.25 x 100 Bolt 12
15 403517 Bl Locking plate 6
16 GB93 12 GEEEHE 12 Washer 12
17 403504 EEE2=] Column pin 6
18 GB5783 M8 x 20 #24£M8 x 20 Bolt 12
19 GB93 8 M EE AR 8 Washer 12
20 403511 ) fh % 54 Middle shaft output gear 1
21 GB276 6311 HIAEK A 6311 Ball bearing 1
22 403102 iz pliES) Rotary oil seal 1
23 403105 R Adjust shim 148
¥ TR B R AR 39



SHANTUI =L

S 16[E] 3% 75 10 4.5 B (Fu W A i)
FIG.16 GEARBOX FOUR SHAFT ASSY.(HANGZHOU ADVANCE)

13

11

12

8 9 10 11

7

40 i TR AR N PR



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 GB5782 M12 x40 1244M12 x 40 Bolt 4
2 403302X7 Enla) Locking plate 2
3 403303X7 ER Press plate 2
4 403301X9C R= Flange 1
5 403315 OFVEE “O" ring 2
6 403316 S E Oil seal seat 2
7 GB13871.1 CESES] Frame oil seal 4
FB70 x95x12 FB70 x95x 12
8 GB893.1 130 FLA#E 130 Circlip for hole 2
9 GB3452.1 125x2.65 OZRYE125 x 2.65 “O" ring 4
10 GB893.1 130 FL s M -ARY130 Circlip for hole 2
11 GB276 6312 IRIAER &K 6312 Ball bearing 3
12 403310X3 BE Slide bushing 1
13 403311 Ehgoskn Output gear 1
14 403309 x 7 T Output shaft 1
15 403305A BE Distance sleeve 1
16 409109 x 9C k= Flange 1
¥ TR B R AR 41



SHANTUI =L

SB17E TR E R (B A )
FIG.17 GEARBOX GEAR PUMP(HANGZHOU ADVANCE)

42 i TR AR N PR



SHEH SHANTUI
FS S BUHAHT 48
NO. PART NO. PART NAME QTY

1 GB893.1 65 [ 65 Collar 1
2 403604 EEEN Baffle ring 1
3 JB2600 45x62x12 BHE5ME 45 x 62 x 12 Frame oil seal 1
4 GB6170 M12 125 M12 Nut 4
5 GB93 12 g 12 Washer 4
6 GB897 AM12 x 35 WL IEFAM12X35 Double-screw bolt 4
7 403601 ERN Pump block 1
8 402106 #E Washer 1
9 402111 TR FE L Gearbox joint 1
10 403611 L Shaft 1
11 403611 BEE Distance sleeve 2
12 GB309 4x30 w54 %30 Roller pin 18
13 403602 INER Pinion 1
14 403609 T Gasket 1
15 403608 m=E Pump cover 1
16 403606 i Gasket 1
17 GB5782 M10x 75 124 M10X75 Bolt 1
18 GB5782 M10 x 50 124 M10 x 50 Bolt 6
19 GB93 10 EEEHEE 10 Washer 8
20 GB119.1 AM10x 30 $5 A10 x 30 Pin 2
21 403605 Kigk Bull gear 1
L TR AR F PR 43



SHANTUI =L

S 18[E AR5 (UM AU )
FIG.18 GEARBOX OIL SUMP TANK(HANGZHOU ADVANCE)

a4 i TR AR N PR



F4HE SHANTUI
F3s S EHATR #HE
NO. PART NO. PART NAME QTY

1 403406 FE Gasket 2
2 403403-404 JE N % ZE Filter screen bracket 1
3 403408 Sk A WEER Permanent magnet 2
4 403405 #Hix Backing plate 2
5 GB93 6 M EEIAEE 6 Washer 4
6 GB5783 M6 x 25 BEHM6 x 25 Bolt 4
7 403401-402-014 SHIERMAE Oil sump tank body 1
8 Q21-15A-02 FOREZEM22 x 1.5 Drain plug 1
WHETEVNHROERAR 45



SHANTUI T LE

$19[E FTiEFEERL1(370801)
FIG.19 GEARBOX ASSEMBLY 1

26 25 |24 \23\22 \ 21

46 i TR AR N PR



B SHANTUI
Fs S EHAR #HeE
NO. PART NO. PART NAME QTY

1 GB276 6210NR #h7%6210NR Bearing 1
2 BD15-00011A B ERR IS Gear 1

BD15-00012B T ERR N Gear 1
3 GB276 6211 th&6211 Bearing 1
4 BD15-00013A 7 Bearing base 1
5 BD15-00010 B Gasket 1
6 BD15-00005A 1K Housing 1
7 04530-12035 B IIREETM20 Screw 2
8 BD15-07000 0% 22 2 A Breather assembly 1
9 YB31575-15 £ Plug 1
10 BD15-00017 Kk Pin 1
11 YB31575-14S (== Pipe connector 4
12 YB31525-09 HEH Combined washer 4
13 BD15-11000 THEER Transmission pump 1
14 01602-11030 #E10 Washer 61
15 01010-81055 #24M10 x 55 Bolt 6
16 01010-81070 #24#£M10 x 70 Bolt 20
17 BD15-00007 RoES g Gasket 1
18 BD15-00018 BB Gasket 1
19 BD15-09000 TR 1R Transmission control valve 1
20 BD15-00019 1E4H Pin 1
21 01010-81840 124#£M18 x 40 Bolt 8
22 01602-11854 #HE18 Washer 8
23 BD15-10000 X Support 2
24 04418-03060 MET Rivet 4
25 BD15-00025A pa Nameplate 1
26 1305C-010 S IMZERL/A Oil Plug 1
27 BD15-06004 ZE B Gasket 2
28 BD15-06100 I P 2H 14 Filter module 1
29 BD15-06200 SNRAA 1 Crust module 1
30 01010-81030 124 M10 x 30 Bolt 40
31 GB276 6012 #H7&6012 Bearing 1
32 BD15-00006A ik Shaft gear 1
33 GB276 6210NR #H&6210NR Bearing 1

¥ TR B R AR 47



FHEMH

SHANTUI

R

|

il
:“l‘l : \|||||\I|\
<

Ay

1S J[‘|

g

$20F FTiEFEEH2(370801)
FIG.20 GEARBOX ASSEMBLY 2

LLIH#E TREAU AR B IR A F

48



BHEH SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 BD15-01003 Hetkma Seal 1
2 GB276 6016 tH & 6016 Bearing 1
3 BD15-01001A B N—R Gear 1
4 GB301 51111 B [E ¥ BREHAS51111  Bearing 1
5 BD15-01004 e Seal 1
6 BD15-01002A WA R ER Gear 1
7 BD15-01005 IBE# (L) Adjusting gasket(optional) 1

BD15-01006 I (ERD) Adjusting gasket (optional) 1

BD15-01007 IAER(LE) Adjusting gasket (optional) 1
8 GB276 6311 & 6311 Bearing 1
9 BD15-05011 — RS IR Seal 1
10 BD15-05001 SN IR Seal 2
11 BD15-05008 —RSEE(K Piston 1
12 BD15-05013 —RESHETE Cylinder body 1
13 07000-72016 O 16 x 2.4 O-ring 1
14 BD15-05010 i Cover 1
15 01010-81440 124M14 x 40 Bolt 8
16 01602-11442 #E14 Washer 8
17 BD15-05007 FR—RYMEN Passive disc 3
18 BD15-05200 B EFH Driving disc 8
19 BD15-05012 — M REE Ring gear 1
20 BD15-05006 BRI A R e Bracket 1
21 BD15-05005 SR Pin roll 15
22 04065-09030 FLAHE90 Circlip 1
23 BD15-05003 EEEEZES BN Seal ring 1
24 BD15-05002 EEEPEE SN Piston 1
25 BD15-05014 FHR Plate 1
26 BD15-05015 B8 Pin 8
27 BD15-05004 HE Spring 15
28 BD15-05306 b= Stop pan 1
29 BD15-05307 HiEMEES Connect pan 1
30 GB276 6210N & 6210N Bearing 1
31 BD15-05105 TER Planet 8
32 BD15-05102 1 Washer 16
33 BD15-08104 (=S Sleeve 16
34 BD15-05305 —RE4T B 4 Shaft 4

¥ TR B R AR 49



FHEMH

SHANTUI

R

|

il
:“l‘l : \|||||\I|\
<

Ay

1S J[‘|

g

$20F FTiEFEEH2(370801)
FIG.20 GEARBOX ASSEMBLY 2

LLIH#E TREAU AR B IR A F

50



TR SHANTUI

FS S EHER HE

NO. PART NO. PART NAME QTY
35 GB309 4 x 35 &5t4x 35 Needle 176
36 BD15-05303 — T EZE Planetary carrier 1
37 BD15-05301 KBR% Sun gear 1
38 BD15-05304 P Snap ring 1
39 BD15-05302 BN R Ring gear 1
40 BD15-05101 B ITE LR Planetary carrier 1
41 BD15-05103 BT E Planetary Shaft 4
42 GB276 6010 77%6010 Bearing 1
43 BD15-05106 1 i Shims 4
44 01602-11236 HEE12 Washer 4
45 GB5785 M12 x 1.25 x 30 2 M12x1.25%x30  Bolt 4
46 BD15-00001 AEERGE ) Adjusting gasket(optional) 148
47 BD15-02000 BEREER Clutch assembly 1
48 BD15-00002/3/4 VHER(ER) Adjusting gasket (optional) 1

LI TREAMAR D B IR 7]

51



T EH

SHANTUI

$21E FTiERFEK3 (370801)
FIG.21 GEARBOX ASSEMBLY 3

51
oo
Y a7
& 40
G i
‘ 41

SN
4N
v
N
V= J,
N
)¢
el

N
[(e]
~
87
N
N
>
N
S

18 ﬁ.!) ‘ = .
17 P & 2 & L &
PO P - 43 49
s. | D
16 .’a\ \ ) 27 D
(( &S 5 =N <
15 P & 2 =
VT My ..
14 ~ TS .
5 = 39
RES=== L X D) ” .’-: 46
S e &S
w A | O
S 24 & 36
12 T8 G) AR Il
- N (1
=N 2 /(‘ Ay
8 ! @:'33 1110 & \ 35 BN
—/O — 20 WM
7 o — @ @
6 q 3 2 AES- TP
4 : 31 /4 N
5 30

52 LLIH#E TREAU AR B IR A F



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

1 01016-81030 12 #:M10 x 30 Bolt 8
2 01602-11030 #E10 Washer 8
3 BD15-00009 = Cover 1
4 07042-00211 e Plug screw 1
5 07000-72020 O 20 x 2.4 O-ring 1
6 BD15-00008 e Gasket 1
7 BD15-00014/15/16 AEER (L) Adjusting gasket(optional 1
8 GB5785 M12 x 1.25 x 100 ¥4 M12 x 1.25 x 100 Bolt 12
9 GB276 6411 R 6411 Bearing 1
10 04020-01030 & Pin 2
11 BD15-01004 izl ko) Seal 1
12 BD15-03004 A Lock shim 6
13 BD15-03008 HIEMHEE Cylinder body 1
14 BD15-03009A ) hE 55 Mid-shaft output gear 1
15 BD15-03006 EEMEE Piston 1
16 BD15-01003 HEEESME 70 x 78 X 5 Seal 1
17 BD15-03005 FrEE Spring 1
18 04064-06525 #{FE65 Circlip 1
19 BD15-03011 R EsE Ring gear 1
20 01602-11030 HE10 Washer 14
21 01010-81020 244 M10 x 20 Bolt 12
22 BD15-03100 HEMEME Driving disc 2
23 GB276 6204 7% 6204 Bearing 1
24 BD15-03003 I MEN A Passive disc 1
25 BD15-03010 EAE 5 Pin 1
26 BD15-03002 BEENMZERE Pressing pan 1
27 GB276 6022 7% 6022 Bearing 1
28 BD15-03007 mHIK Seal 1
29 BD15-03001 B Ayt Shatft 1
30 GB5785 M12 x 1.5 x 30 24 M12 x 1.5 x 30 Bolt 8
31 01602-11236 HE12 Washer 8
32 BD15-12000 HIZhAE 2R Brake assembly 1
33 01010-81035 #2£M10 x 35 Nut 2
34 BD15-00024 S Fh R TEFT Brake joint 1
35 01580-01008 $E4M10 Nut 2
36 BD15-04009 BB A= Flange 1
WL TRV B BRA A 53



FHEMH

SHANTUI

$21E FTiERFEK3 (370801)
FIG.21 GEARBOX ASSEMBLY 3

@5 26

LLIH#E TREAU AR B IR A F

54



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

37 BD15-04001 SIRIER Lock nut 2
38 BD15-04010 FEx Press plate 1
39 BD15-04008 frip = Security cover 1
40 BD15-04003 JhE E Seal base 2
41 07000-05120 OB 130x 5.7 O-ring 4
42 GB893.1 1303 FL #1303 Circlip 2
43 07012-00070 B425mE70x95x 12  Seal 4
44 GB276 6312 7% 6312 Bearing 2
45 BD15-04007 thE Shaft sleeve 1
46 BD15-04004 % Output shaft 1
47 GB3452.3 42.5x5.3 O/ E42.5%5.3 O-ring 1
48 BD15-04006A % Output gear 1
49 BD15-04005 RE Separate cover 1
50 GB276 6410 #H7%6410 Bearing 1
51 BD15-04002 EwmtE= Flange 1
WL TRV B BRA A 55



SHANTUI =L

$F22E AWG180T EFAFH A ER 4
FIG.22 FIG.5 GEARBOX CASE PART

1.100

1.110

1.080

O

1.060
1.120
1.050

1.140 1.414

1.330 1.320

—

1.030 1.032
o

S

Mm1M0®§<§

56 LLIH#E TREAU AR B IR A F



FHEH SHANTUI
FS e EHRR HeE
NO. PART NO. PART NAME QTY
010 | 4644 301 225 RN Case 1
030 0636 302 027 123 M30x<1.5 Plug Screw 1
032 0634 304 275 ORUE27X2 O-ring 1
040 0730 365 867H A Name Plate 1
050 | 0631 311 009 5735 Rivet 4
060 0636 305 007 12FEAM14<1.5 Plug Screw 1
070 0634 306 522 OB 11x<2 O-ring 1
080 | 4644 301 007 =R Cover Plate 1
090 4644 301 192 =R Cover Plate 1
100 0636 015 278 N FSLEEZEMB < 16 Bolt 2
110 0630 001 012 #EE8.4 Washer 2
120 4466 351 081 BHEB Seal Cover 2
130 4644 301 088 i E Seal Cover 2
140 | 0634 801 098 £ $H#L B A30< 36 Copper Washer 1
150 0636 305 023 12ZEAM30<1.5 Plug Screw 1
320 0634 801 250 # B A38x44 Washer 1
330 0636 305 026H 12FECM38x 1.5 Plug Screw 1
410 0637 510 206 12FEAM30x<1.5 Plug Screw 2
414 0634 304 275 OB 272 O-ring 2
530 | 0750131 027 BSE Aeration Cap 1
780 0636 304 020 mIEM20 Ring 2

LI TREAMAR D B IR 7]

57



SHANTUI =L

$23E 4WG1803-E FH 4 L ZR 14
FIG.23 GEARBOX OUTPUT PART

—

|

\

\

\

\

\

J

3.070

- ]

N o
{ca)”

)\
=

)

3.140
E.lT\‘
0
lJ

<

i

3.050

58 LLIH#E TREAU AR B IR A F



FHHEH SHANTUI
Fs S Bl HE
NO. PART NO. PART NAME QTY
010 4644 303 216 e A Output Shaft 1
020 4644 303 226 B 5% Output Gear 1
030 0635 416 285 A ANI213EC3 Cylinder Bearing 1
034 1204 308 062 BESR R Adjusting Shim 1
040 | 4620 303 247 EAR Press Plate 2
050 | 0636 015127 #4M10< 30 Bolt 4
060 1269 302 164 AR Bolt Locking Plate 2
070 0750 111 116 HAEHE Shaft Gasket 2
080 0750 116 134 BRH7%&6311C3 Ball Bearing 1
090 | 0630502 048 7L E 1204 Hole Collar 3
100 | 0769 120 338 BESR R Adjusting Shim 1
110 0730 062 296 HE Axile Bush 1
140 4644 303 389 %k =~ AD=150 Output Flange 1
190 | 0636 021 150 BAEM12x 1.5 40 Bolt 8
192 | 0637 106 095 ERM12x1.5 Nut 8

LI TREAMAR D B IR 7]

59



SHANTUI =L

$24E 4WG180T E FH IR M EB 4
FIG.24 GEARBOX CONTROL PART

~N
>
<
Sou
6.350

Awite ;
g\
Mooz 0. 6505)

6.150

6.010

60 LLIH#E TREAU AR B IR A F



BUEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY
010 4642 306 050 TRk Lower Partition 1
020 4644 306 464 i Sealing Plate 1
024 4644 306 466 b Sealing Plate 1
030 4642 306 149 iR Qil-line Plate 1
050 4642 306 089 TR Throttle Nozzle 1
055 4642 306 167 TimkE Throttle Nozzle 1
060 0635 460 027 §NEk Steel Ball 2
070 | 0732041226 HE Spring 2
080 0636 101 031 12+ M8 30 Bolt 3
100 | 0636 101 035 A FAIBETM8 45 Bolt 3
120 0636 101 032 ANFAZEETM8 % 35 Bolt 6
140 4642 306 163 L BEtR Upper Partition 1
150 4642 306 318 2 Sealing Plate 1
154 4642 306 320 o ] Sealing Plate 1
160 0636 101 035 AN FIRETM8 <45 Bolt 10
180 0636 101 124 AN FBIEETMBXT5 Bolt 6
260 0636 304 019 HEEMI0X 1 Plug Screw 1
270 0634 801 152 AR EAL0X13.5 Red Copper Washer 1
280 0631 610 025 ZFER$TM10x 10 Screw 1
290 0634 801 152 LiFFHEA10X<13.5 Red Copper Washer 1
350 0636 304 019 1REMI0X 1 Plug Screw 1
360 0634 801 152 LiEHEAL0<13.5 Red Copper Washer 1

¥ TR B R AR 61



SHANTUI =L

#$25E 4WG180 I &4
FIG.25 GEARBOX IDLER PART

=

iy

8.110

62 LLIH#E TREAU AR B IR A F



TeHEH SHANTUI
FS e EHER HE
NO. PART NO. PART NAME QTY
010 |4644 308 618 i Idler Shaft 1
020 | 0634 313 529 OTZE57<3 O-ring 1
090 | 4644 308 560 i Idler 1
100 |0636 104 146 #2#M12> 100 Bolt 1
110 | 0750 118 216 AR Cylinder Bearing 1
114 | 4644 330 229 Hig Washer 1
170 | 0630 362 824 e Cover 1

WL TRV B BRA A 63



SHANTUI =L

$26E 4WG1803 EF515= F Hl zh 2B 4
FIG.26 GEARBOX PARK BRAKE PART

9.100

9.110

9.160

9.250 9.260
90
\

64 i TR AR N PR



TR SHANTUI
Fs S FHAR HE
NO. PART NO. PART NAME QTY
010 0501 003 822 kb4 Res Brake Module 1
100 4644 309 002 il ah s Brake Strake 1
110 4644 309 808 EEHDREZ Detent Flange 1
120 | 0636021 151 EAM14x 1.5 45 Bolt 8
125 | 0637 106 098 NASLIEFM14X1.5 Nut 8
140 | 0636 015 166 2 M10< 25 Bolt 8
150 | 0630 001 014 #E10.5 Washer 8
160 4644 309 008 ERLR Locating Plate 1
230 4644 309 066 #E Washer 1
240 | 0730107 676 HE Washer 1
244 | 0630101014 #.#E10.5 Washer 2
248 | 0636 010 159 2 M10< 40 Washer 1
250 | 0636015 115 1EM10x 22 Washer 1
254 0630503 016 IEFIER Stop Ring 1
260 | 0634 306 017 OB 17.3%x2.4 O-ring 1
270 | 0634 306 024 O E25.3x2.4 O-ring 1

WL TRV B BRA A 65



SHANTUI =L

$27E AWG180TFHFAE S B 244
FIG.27 GEARBOX PRESSURE VALVE PART

1

FEEBRE NI

baicy
32

NI

\\\\\\\ §

66 LLIH#E TREAU AR B IR A F



zean SHANTUI

Fs S EL A HE
NO. PART NO. PART NAME QTY
710 | 0635460 029 $MER20Mmm Steel Ball 1
720 0732 041 352 & 1385%2.5X16.95x57.2 Pressure Spring 1
730 4644 320 042 "RE Vavle Poacket 1
740 4644 320 034 7 Spool 1
750 0732 042 251 R 13%%2.8<16.84<87.1 Pressure Spring 1
760 | 0630001017 H#.E 1428 Washer 1

LI TREAMAR D B IR 7] 67



SHANTUI =L

$28E 4AWG1803 # 74 IR il B 2P 4%
FIG.28 GEARBOX OIL SUCTION PIPE PART

21.010

68 LLIH#E TREAU AR B IR A F



wean SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY
010 4644 221 877H W 3P 5 4 1 Oil Suction Pipe 1
020 4644 221 821 R 6k R 4 1 Oil Suction Pipe 1
030 4644 321 244 R Paper Washer 2
050 | 0636 010 089 12#M8< 50 Bolt 4
070 0634 801 050 LR Copper Washer 20
080 0501 204 425 BE Tube 1
100 0501 204 674 BE Tube 1
110 0501 204 425 RE Tube 1
120 0501 204 422 RE Tube 1
130 0501 204 427 BE Tube 1
140 0501 204 427 BE Tube 1
170 0637 842 509 Bk Pipe Junction 4
250 0737 835 153 MR Hollowness Bolt 8
320 4642 331 216 Pz Paper Washer 1
614 | 0636101 031 g Bolt 2
WL TRV B BRA A 69



SHANTUI =L

$29E AWG180 T HFAIL LS 2%
FIG.29 GEARBOX SENSOR PART

|
| 25030 25.014

i\\ i

25.030 25.014

70 i TR AR N PR



FEE

SHANTUI

Fs HHES EHZR =
NO. PART NO. PART NAME QTY
140 0634 801 155 #EA18<24 Washer 3
300 0636 302 004 HEZEMI8X1.5 Plug Screw 3

LI TREAMAR D B IR 7] 71



SHEM

SHANTUI

B

FIG.30 GEARBOX ENGINE CONNECT PART

AWG1803LE A Z sh Pl iE &

#30MF

0L0°0E

0r0'0€ ¥¥0°0€

H

omo 0¢

¥60°0¢ 080°0€

LLIH#E TREAU AR B IR A F

72



o SHANTUI

Fs S EHER HeE
NO. PART NO. PART NAME QTY
010 4644 330 839 EEINR Connection Shell 1
030 0636 010 460 12+#M10<50 Bolt 14
040 0631 329 163 oM R 4E$510< 28 Elastic Pin 2
044 0631 329 069 o R A 56 <30 Elastic Pin 2
050 4644 330 999 = Cover 1
056 0636 015 032 12+M6< 10 Bolt 4
070 4644 230 239 BR Diaphragm 3
080 0636 016 815 124EM12<16 Bolt 4
085 0636 016 814 1244 M12 <30 Bolt 12
090 4644 330 228 [ B8l Space Ring 1
094 0630 101 015 #HE13x<20 Washer 4
400 4644 330 998 KRITEE Flywheel Transition Plate 1
518 0769 120 527 g Washer 1
888 41660 34800 TiEES Torque Convert 1

LI TREAMAR D B IR 7]

73



SHANTUI =L

$31E 4WG180Z F F4 hn i B 244
FIG.31 GEARBOX OIL FILLING PIPE PART

4 i TR AR N PR



T SHANTUI
Fs S EHZR =
NO. PART NO. PART NAME QTY
010 4642 231 914 JnmE A4 QOil Filling Pipe 1
030 4642 331 216 E 12 Paper Washer 3
040 0636 015 077 12M8< 20 Bolt 2
060 4644 231 100 AR R A S Oil Scale Ruler 1
080 4642 331 056 L1 Back Plate 1
130 4644 301 016 EiR Cover 1
150 0636 015 289 24 Bolt 2
160 0636 305 016 12FEAM22<1.5 Plug Screw 1
170 0634 801 074 HMEA22%27 Washer 1

WL TRV DB R E 75



SHANTUI =L

$32E AWG1803E & 5 ih 2F 4
FIG.32 FIG.15 Gearbox Oil-filter Part

38.010

76 i TR AR N PR



FHEMH

SHANTUI
FE Y-S FEHRR HE
NO. PART NO. PART NAME QTY
010 0750 131 053 HEEE TR IR

Revolution Oil Filter

LI TREAMAR D B IR 7]

77



SHEM

SHANTUI

B4

$E33E AWG180TEEHAKV+K1 B S8

FIG.33 KV+K1 CLUTCH PART

090°LS

4150 3]

0ce’Ls

ol

€1g

LLIH#E TREAU AR B IR A F

78



o SHANTUI

FS S EHER HE
NO. PART NO. PART NAME QTY
012 | 4644351076 % Shaft 1
040 | 0634313536 OZI[E O-ring 1
050 | 0734401 106 BT Ring Seal 3
060 | 0636 610 014 EFEM8 < 18 Bolt 3
070 | 0637 006 018 12 M8 Nut 3
080 0769 120 468 WEER Adjusting Shim 1
084 | 0730 150 759 TREEH Wear Washer 1
090 | 4644 303 529 EEh# f Stop Washer 1
100 | 4644 308 622 e Gear 1
110 | 4644 308 265 IRk Stop Ring 2
114 0730 150 773 TKEB Wear Washer 1
134 | 0750 119 100 R F4A35.255.237 Roller Module 1
138 | 4644 308 266 HE Washer 1
140 4644 308 071 AEMR Bearing Plate 2
150 | 4644 351 070 TEE Plunger 2
160 | 0750 112 139 SR EmH IR Ring Seal 2
170 | 4644 351 094 fIihay Stop Plate 1
174 4642 308 555 E= A Stop Plate 1
200 | 0750112 140 SEZHRK Ring Seal 2
220 0732 041 183 JE e Pressure Spring 2
230 | 4642308 083 SER Rider Ring 4
240 0630 531 346 HE Retainer Ring 2
250 | 4642 308 084 SER Rider Ring 2
260 0635 303 203 R ihARF3526 Multi-roll Bearing 1
270 | 0730513610 A Snap Ring 1
280 0635 303 205 R ETHAF4026 Needle Bearing 1
290 0730 513 611 A Snap Ring 1
300 0769 124 126 S Snap Ring 2
310 0730 150 779 TR Wear Washer 1
320 | 4644351012 H Gear 1
324 | 0630502 037 7L 1475 2.5 Hole Collar 2
330 | 0769 120 556 WEL R Adjusting Shim 1
340 0735 358 132 I HHRA5X 75X 28 Cylinder Bearing 1
350 | 0501 308 830 & Collar 2
360 0750 116 100 Bk #h&6009MAC3 Ball Bearing 1
390 4644 251 042 BEmINE Clutch Housing 1

LI TREAMAR D B IR 7]

79



SHEM

SHANTUI

B4

$E33E AWG180TEEHAKV+K1 B S8

FIG.33 KV+K1 CLUTCH PART

090°LS

4150 3]

0ce’Ls

ol

€1g

LLIH#E TREAU AR B IR A F

80



shan SHANTUI

FS S ES L HE
NO. PART NO. PART NAME QTY
420 | 0501 309 330 SNEERR Outside Friction Disk 12
432 4644 308 329 REEE Inner Friction Disk 9
434 | 4644308 330 WEE A Inner Friction Disk 1
436 0769 129 022 MR A Inner Friction Disk 1
440 | 0501 309 330 SNEERR Fr Outside Friction Disk 8
450 4644 308 329 RNEEE Inner Friction Disk 4
452 4644 308 330 REEE Inner Friction Disk 2
454 0769 129 022 RNEENK Inner Friction Disk 1

LI TREAMAR D B IR 7] 81



SHEM

SHANTUI

B4

$E34E AWG180 T EAKR+K2B & 28

FIG.34 KR+K2 CLUTCH PART

\ ﬁ//wpxﬂ, P ot i
/ T 00Z'2S /@
—
0/2'2S /@
> @ ore
_ s
= /Nu 0€2'2S —
By 0£Z'2S _—
- —
092'2S 0SL2S  _— — ooges
ool'zs — — —
= 77N
_— I ,,

TM 0G0°¢S
0,L0'¢cG 090°CS

LLIH#E TREAU AR B IR A F

82



FHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY
012 4644 352 062 i Shaft 1
040 0634 313 536 OZLE 0" Ring 1
050 0734 401 106 A EH IR Hasp Seal Ring 3
060 0636 610 014 12FFM8< 18 Double-screw Bolt 3
070 0637 006 018 12 KM8 Nut 3
080 | 0769 120 468 BERRE Adjust Washer 1
084 | 0730 150 759 TR B Wear Pad 1
090 4644 303 529 Bl Yoy Locking Gasket 1
100 4644 308 622 i Gear 1
110 4644 308 265 1EEh#E Locking Washer 2
114 | 0730 150 773 TR Wear Pad 1
130 0750 119 100 BT 2H35.2<X55.2xX37 Roller Group 1
138 4644 308 266 L Washer 1
140 4644 308 071 TKIER Bearing Plate 2
150 4644 351 070 THE Plunger 2
160 0750 112 139 S ZEHIR Sketch Seal Ring 2
170 4644 351 094 IEEh A Stop Plate 1
174 4642 308 555 Jiskihay Stop Plate 1
200 0750 112 140 SEZEEHIE Sketch Seal Ring 2
220 0732 041 183 E Pressure Spring 2
230 4642 308 083 Sm@Ir Guide Ring 4
240 0630 531 346 HE Circlip 2
250 | 4642 308 084 SEIF Guide Ring 2
260 0635 303 203 R 5K F3526 Needle Bearing 1
270 0730513 610 BE6 4 B Collar 1
280 0635 303 205 REHHh&RF4026 Needle Bearing 1
290 0730513 611 586 4 44 B Collar 1
300 0769 124 126 o FY B Collar 2
310 | 0730150 779 TR Wear Pad 1
320 4644 252 016 oSk Gear 1
360 0750 115 211 I AKA5 X 75%32.2/24.4 Pin Rollar Bearing 1

LI TREAMAR D B IR 7] 83



SHEM

SHANTUI

B4

$E34E AWG180 T EAKR+K2B & 28

FIG.34 KR+K2 CLUTCH PART

\ ﬁ//wpxﬂ, P ot i
/ T 00Z'2S /@
—
0/2'2S /@
> @ ore
_ s
= /Nu 0€2'2S —
By 0£Z'2S _—
- —
092'2S 0SL2S  _— — ooges
ool'zs — — —
= 77N
_— I ,,

TM 0G0°¢S
0,L0'¢cG 090°CS

LLIH#E TREAU AR B IR A F

84



zean SHANTUI

FS S EHATR HE
NO. PART NO. PART NAME QTY
370 0501 308 830 P Circlip 3
390 4644 252 087 BEaINE Clutch Shell 1
420 0501 309 330 SNEIR R Outside Friction Disk 12
432 4644 308 329 MR R Inside Friction Disk 9
434 4644 308 330 NEZR Inside Friction Disk 1
436 0769 129 022 MR R Inside Friction Disk 1
440 0501 309 330 SNEERR Outside Friction Disk 8
450 4644 308 329 REEE Inside Friction Disk 4
452 4644 308 330 REEE Inside Friction Disk 2
456 0769 129 022 NEZR Inside Friction Disk 1

LI TREAMAR D B IR 7] 85



FHEMH

SHANTUI

B4

$35E AWG180 L EFAK3I+KaB S 2

FIG.35 K3+K4 CLUTCH PART

A

“\“““‘ﬁ\t“‘““\l

|

CEV'ES  ozv'es
cev'es

LLIH#E TREAU AR B IR A F

86



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY
012 | 4644 353 058 % Shaft 1
040 | 0634313536 O “0” Ring 1
050 0734 401 106 EIZEIR Hasp Seal Ring 3
060 0636 610 014 BFEM8 < 18 Double-screw Bolt 2
070 | 0637 006 018 2M8 Nut 2
080 0769 120 468 BERR Adjust Washer 1
084 | 0730 150 759 TREH Wear Pad 1
090 4644 303 534 Ik Locking Gasket 1
100 | 4644 308 167 HE Gear 1
110 0730 150 777 TREH Wear Pad 1
130 0735 358 069 EET & K35>50.06<30 Needle Bearing 1
140 4642 308 185 RKEMR Bearing Plate 2
150 | 4644 353 051 SEE Plunger 2
160 | 0750112 141 S ZHIR Sketch Seal Ring 2
170 | 4644 351 094 i~ Pa Stop Plate 1
174 | 4642 308 555 b= A Stop Plate 1
200 0750 112 140 S EEHIR Sketch Seal Ring 2
220 0732 041 183 ENHE Pressure Spring 2
230 | 4642308 083 ST Guide Ring 4
240 | 0630531 346 $4 Circlip 2
250 | 4642308 084 SIGE Guide Ring 2
260 | 0750115182 FEH MR35 4220 Needle Bearing 1
270 | 0730513610 26 34 Collar 1
280 0635 303 204 B A FA4042 Needle Bearing 1
290 | 0730513611 S E Collar 1
300 | 0769 124 115 S 3 Collar 2
310 0730 150 779 TREH Wear Pad 1
312 | 0730109 643 B Gasket 1
320 | 4644 308 859 HE Gear 1
340 0750 115 109 FEEH2B45x53<27.8 Rollar Pin Group 1
360 | 0750 119 048 R Pin Rollar 12
390 | 4644 253 045 HARINE Clutch Shell 1
420 0501 309 329 SRR B Outside Friction Disk 10
430 | 4642308330 REE A Inside Friction Disk 1
432 4642 308 332 REE F Inside Friction Disk 6
434 4642 308 331 REEE H Inside Friction Disk 1

WL TRV B BRA A 87



FHEMH

SHANTUI

B4

$35E AWG180 L EFAK3I+KaB S 2

FIG.35 K3+K4 CLUTCH PART

A

“\“““‘ﬁ\t“‘““\l

|

CEV'ES  ozv'es
cev'es

LLIH#E TREAU AR B IR A F

88



FHHEH SHANTUI
F5 S TR HE
NO. PART NO. PART NAME QTY
436 0769 129 011 R B Inside Friction Disk 1
440 0501 309 329 SNERE Outside Friction Disk 9
450 4642 308 330 NEZR Inside Friction Disk 4
452 4642 308 332 NERA Inside Friction Disk 2
454 4642 308 331 RNEEE Inside Friction Disk 1
456 0769 129 011 REEE Inside Friction Disk 1

WL TRV DB R E 89



FHEMH

SHANTUI

B4

A D2

TiE

%$36E 4WG180

FIG.36 GEARBOX PTO PART 1

04015

0€L'¥vS

ovlL'vS

LLIH#E TREAU AR B IR A F

90



SHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY
020 | 4644 311 005 B =550 PTO shaft 1
060 | 0750 116 259 R 7 6209N/C3 Ball bearing 1
070 | 0630503 011 i P M A Circlip for Axial 2
080 0630 501 033 4B 45<1.75 Circlip for Axial 1
100 4644 311 214 At Paper Washer 1
110 0636 015 077 1242 M8 20 Bolt 11
120 4644 311 067 B Output Case Wheel Hub 1
130 | 4644 311 007 EEiNE Drive Gear 1
140 | 0630513 068 i P M A Circlip for Axial 1
150 | 0635303 104 ARt hARHKA516 Needle Bearing 1
160 0630 513 016 FL A R Circlip for Hole 2
840 4644 311 913 TiERE Transition Disk 1
845 4644 311 911 L Paper Washer 1

¥ TR B R AR 91



SHANTUI =L

$37E 4WG180T R AN H 25 0442
FIG.37 GEARBOX PTO PART 2

55.100

55.170

o
%9}
-
1o}
Yo}

92 LLIH#E TREAU AR B IR A F



F4EH SHANTUI
FS e EHER HE
NO. PART NO. PART NAME QTY
010 4644 355 864 B J7 28 % Chelse Shaft 1
020 | 4644 311008 ERhige Drive Gear 1
030 | 0630513068 iy PR 286 k14 Circlip for Axial 1
040 | 0635303104 EEHHAHKA516 Ball bearing 1
050 | 0630513016 7L, e itk 1 Circlip for Hole 1
060 | 0750 116 259 B4 72 6209N/C3 Ball bearing 1
070 | 0630503 011 iy FR 2 i 4 ) Circlip for Axial 2
080 | 0630501 033 4 34 B 45 1.75 Circlip for Axial 1
100 4644 311 121 g Pump Flange 1
105 4644 311 913 TES Transition Disk 1
110 4644 311 209 PA i) Paper Washer 1
115 | 4644311911 YrIA Paper Washer 1
120 | 0636 015 077 12#M8x 20 Bolt 8
140 0501 205 628 BE Hose 1
150 | 4642211001 ST Oil Pipe Unit 1
160 0637 835 003 =EHAS Hollowness Bolt 1
170 0634 801 038 LR EAL4<28 Red Copper Washer 4

LI TREAMAR D B IR 7]

93



FHEMH

SHANTUI

B4

$38E 4AWG180T FE A IR 1R
FIG.38 GEARBOX CONTROL VALVE PART

0ve6G

05¢'6G

. oy
0,265 oom.mm/@W
0ZE€'65 e
0€€'65 nﬁ%@%

(A

]

00€°69

0Le6s L% o

%om@mwmu _@

-7 _.00265 -

09%°6G
0.£'6G 09€°65

el

LB\

, - \O\N\_\mm 0/.¥'65

-1 - --060'65

0
P %ow_@m L0

00169 _ -~

/
05€'65

08Y'6S

LLIH#E TREAU AR B IR A F

94



BHHEH SHANTUI
FS S EHER BE
NO. PART NO. PART NAME QTY
010 4642 306 152 Bk Valve Body 1
020 4620 306 248 Ela) Locking Plate 1
030 0732 040 838 Ak Spring 1
040 4620 306 245 s Spool 1
050 0732 040 837 M Spring 1
060 0730 061 778 BE Sleeve 1
070 0769 120 747 Hp Gasket 6
080 4620 306 247 WE Bush 1
090 4642 306 094 s Spool 1
100 0732 041 254 E-E S Spring 1
110 4620 306 252 P4 Backing Pin 1
120 0634 303 118 OB ‘0" Ring 1
130 4620 306 413 B Spool 1
140 0732 041 390 T Spring 1
150 4620 306 414 W8S Spool 1
160 4644 306 549 =t Backing Pin 1
170 4644 306 241 IR Mounted Plate 1
180 4620 306 255 B Spool 1
190 0732 041 154 B Spring 1
200 0732 041 254 T Spring 1
210 4642 306 093 s Spool 1
220 4620 306 252 =t Backing Pin 1
230 0634 303 118 OB “0” Ring 1
240 4642 306 049 i) Gasket 1
250 4644 306 549 e Backing Pin 1
260 0732 041 254 T Spring 1
270 4642 306 095 s Spool 1
280 0732 041 254 Bk Spring 1
290 4642 306 096 B Spool 1
300 4620 306 252 P44l Backing Pin 1
310 0634 303 118 OB ‘0" Ring 1
320 4620 306 415 = Cover 1
330 4620 306 479 LI Paper Washer 1
340 0636 015 244 12M5x< 18 Bolt 11

LI TREAMAR D B IR 7]

95



FHEMH

SHANTUI

B4

$38E 4AWG180T FE A IR 1R
FIG.38 GEARBOX CONTROL VALVE PART

0ve6G

05¢'6G

. oy
0,265 oom.mm/@W
0ZE€'65 e
0€€'65 nﬁ%@%

(A

]

00€°69

0Le6s L% o

%om@mwmu _@

-7 _.00265 -

09%°6G
0.£'6G 09€°65

el

LB\

, - \O\N\_\mm 0/.¥'65

-1 - --060'65

0
P %ow_@m L0

00169 _ -~

/
05€'65

08Y'6S

LLIH#E TREAU AR B IR A F

96



BHEH SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY
350 0501 315 338 B RE 1R Magnetic Valve 4
360 0636 101 129 7S FBIZEM5 < 12 Bolt 8
370 0630 305 012 5 Washer 8
380 4620 206 019 B 45 4R Cable Unit 1
400 0636 404 299 Fri#I25TM4 < 12 Bolt 4
410 0630 302 076 SR A Washer 4
460 4620 306 259 BREES Magnetic Valve Encloser 1
470 0634 303 951 OFE “0" Ring 1
480 4620 306 241 2% Arch Clip 1
490 0636 304 019 EFEMI0x 1 Plug Screw 6
500 0634 801 152 LB AL0X13.5 Red Copper Washer 6

WL TRV B BRA A 97



SHEM

SHANTUI

B

#39E 4AWG180ZEFEMIN

FIG.39 GEARBOX INPUT PART

LLIH#E TREAU AR B IR A F

98



FHEH SHANTUI
Fs TS FHAR HE
NO. PART NO. PART NAME QTY
010 | 4644 302 188 TR T Turboshatft 1
012 | 0631 329 267 B EAEHH2.5%5 Elastic Pin 1
014 | 0631329 124 B EAEHH1.5X5 Elastic Pin 1
020 | 0750 116 139 Bk 4 72 6308C3 Ball Bearing 1
030 | 0769 120 427 BER R Adjusting Shim 1
040 | 0630 501 031 M A0< 1.75 Elastic Tollar 1
050 | 4644 302016 BAGR Input Gear 1
060 0750 118 200 BT EhARNI209E/C3 Cylinder Bearing 1
070 | 0734317 252 FEMEHIR Ring Seal 1
080 | 4644 302 250 Foimk= Flange 1
090 | 4644302 211 £ Paper Cushion 1
100 | 4642 301 136 RE R EE Bearing Block 1
110 | 4644 301 262 e Paper Cushion 1
120 | 0636 015 092 M8 28 Bolt 8
130 | 0734 401078 BINEE IR Ring Seal 1
140 | 0735298 027 FEHEAHK75x83< 16 Needle Bearing 1
150 | 0750 111 231 A E Shaft Gasket 1
160 4644 311 893 Ll B IR 5 % Service Drive Shaft 1
170 | 0634 402 025 BHEmH R Ring Seal 1
180 | 4644 301 265 K Paper Cushion 1
184 | 0501 208 765 WHE Pump 1
186 | 0750 116 104 BRkih&K6206RS Ball Bearing 1
190 | 0631501514 HABX 628 Flat Key 1
194 | 0750 116 104 Bk 4H&K6206RS Ball Bearing 1
200 | 0636 010 111 M8 85 Bolt 4
210 | 0636 010 123 M8 115 Bolt 4
220 | 0630501 024 4 30< 1.5 Shaft Collar 2

LI TREAMAR D B IR 7]

99



SHANTUI =L

40 TRFURSE
FIG.40 GEARSHIFT CONTROL SYSTEM

100 ¥ TRV D BRAE



shan SHANTUI

Fs S EHER HE
NO. PART NO. PART NAME QTY
1 ZL50FII1-03101 x5 Bracket 1
(2) GB5781 M10x40 124 M10 x 40 Bolt 1
(2) GB93 10 10 Spring washer 2
3) GB97.1 10 #E10 Bolt 2
4) GB5781 M10x 20 #24#£M10 x 20 Bolt 1
(5) DG956W-031-SJHT BRI E ¢ 16 x 600 Plastic cement lagging 1
(6) D2900-20000 o] AT FL T 200 x 8 Clamp 5

WL TRV DB R E 101



SHANTUI T LE

$41E ZL50M IR 5h#5 8 5k
FIG.41 DRIVE AXLE ASSEMBLY

LL 9

=g
"

)

¢‘® % @
Jﬂ J‘H

102 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 50M.00 BINRER R Planetary assy. 2
2 50MA.01 [ Axle shell assy. 1
3 408100C HIEhEs 2K Brake assy. 4
4 GB93 20 20 Washer 16
5 408120 #|EhEH 1244 Bolt for brake 16
6 Q9001 WA WZL/8 Deflation valve 1
7 GB3452.1 25.8 x2.65 #31 B§25.8X2.65 Seal 2
8 50M.00-07 JR{IZEM24X1.5 Plug 2
9 50M.01 EEMER Main reductor assy. 1
10 GB119 D12 x 20 $5D12X20 Pin 3
1 GB93 14 14 Washer 14
12 GB5785 M14x1.5x35 1248 M14X1.5X35 Bolt 10
13 GB5785 M14 x1.5x40 124 M14X1.5X40 Bolt 2
14 GB5785 M14 x1.5x60 124 M14X1.5X60 Bolt 2
¥ TRV AR D AR AE] 103



FHEMH

SHANTUI

$42E ZL5OME4E ) SRk
FIG.42 MAIN TRANSMISSION ASSEMBLY

)

5 AQ &
&)
L3 % @
QW <]
6/
&
</

9/

/49«.,,‘:\.\\\\\%

LLIH#E TREAU AR B IR A F

104



wm SHANTUI

Fs S EHAR HeE

NO. PART NO. PART NAME QTY
0 50M.01 FEE Main transimission assembly 1
1 50M.01-01 TRERS P REE Locknut 1
2 50M.01-02 HHE Washer 1
3 50M.01-24 ORIz %1 O seal ring 1
4 50M.01.01-01 E= Flange 1
5 GB5785 M12x1.5x55 124M12 x 1.5 x 55 Bolt 1
6 GB93 12 #HE12 Washer 1
7 GB13871 FB80 x 100 x 10 SHEFB80 x 100 x 10 Oil seal 1
8 GB13871 B80x 100 x 10 SHEB80 x 100 x 10 Oil seal 1
9 50M.01-03 HHE Sealing gland 1
10 GB297 31313 7% 31313 Bearing 1
1 50M.01-04 HRE Bearing bushing 1
12 50M.01-05 EER R Adjusting washer 146
13 50M.01-06 HE Shaft bushing 1
14 GB297 31314 tH&31314 Bearing 1
15 50M.01-23 BESR R Adjusting washer 148
16 50M.01-20 IR Adjusting nut 2
17 Inch 47686/47620A & Bearing 2
18 50M.01-17 EFE RN Differential bolt 8
19 50M.01-12 12HM14 x 1.5 Nut 12
20 50M.01-11B EFEFAE Differential cage 1
21 50M.01-14A/B MENEFER 55 Driven bevel gear 1
22 50M.01-13 i EEBE Bolt 12
23 50L.01-11 Eidnsg nriga Washer for bevel gear 4
24 50L.01-19 + 4 Differential crossing 1
25 50M.01-16 SEEE Bevel gear 4
26 50M.01-19 o 7% R Bearing seat 2
27 50M.01-10 FEE R IR Bolt for main reductor 4
28 404319B PER Lock plate 2
29 GB93 10 10 Washer 2
30 GB32.2 M10x1x20 #24#M10 x 1 x 20 Bolt 2
31 ®1.5X450 %y Iron wire 2
32 50M.01-18 12HM16 % 1.5 Nut 8
33 50M.01-21 EFEIFNTFE Differential cage 1

¥ TR B R AR 105



FHEMH

SHANTUI

$42EF ZLS50ME{Ezh 8k
FIG.42 MAIN TRANSMISSION ASSEMBLY

%o/..,,‘:s.\\\\%

gED)

5 AQ &
&)
L3 % @
QW <]
6/
&
</

9/

LLIH#E TREAU AR B IR A F

106



*nmn SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

34 50M.01-09B Hihiep i B Thrust washer 2
35 50M.01-22 Hihig i Axle shaft gear 2
36 50M.01-08 EEERRT Differential cage 1
37 50L.01.03 IR Bolt 1
38 50L.01-23 BER Lock plate 1
39 GB6173 M27x2 2 RM27 x 2 Nut 1
40 NJ2307ENVX3 Th & Bearing 1
41 GB305 90/96.5 1 =13£90/96.5 Stop ring 1
42 50M.01-07A/B FTHBER 5 Driving bevel gear 1
43 GB93 14 #HEE14 Washer 7
44 GB5785 M14 x1.5x55 124 M14 x 1.5 x 55 Bolt 7
¥ TR B R AR 107



FHEMH

SHANTUI

$43E ZL50MEE i B
FIG.43 PLANETARY ASSEMBLY

T

3

LLIH#E TREAU AR B IR A F

108



shan SHANTUI

Fs S EHAR HeE
NO. PART NO. PART NAME QTY
0 50M.00 BIh R Planetary reductor assembly 2
1 50M.00-13 VAR NIV Plug 2
2 JB982 12 HEHEL2 Washer 2
3 GB5785 M12x1.25x 30 12#M12x1.25x 30 Bolt 16
4 GB93 12 12 Washer 16
5 50M.04 iy 5 Cover 2
6 50M.00-11 i E R Snap ring 2
7 50M.00-07 JHALZEE Plug 4
8 GB3452.1 25.8 x 2.65 O % £t 25.8 x 2.65 Oring 4
9 ZL60D.24.2 wIMIR A S (£/#) Boltfor rim (I/r) 24
10 404022 (QZ) iR (L) Bolt for rim (l/r) 24
11 50M.00-05S TE#ZE Planet gear carrier 2
12 50M.00-18 223 Seal ring 2
13 50M.00-12 L Adjusting pin 2
14 50M.00-09 TE®HE Washer for planetary gear 16
15 50M.00-08 RET Roller needle 432
16 50M.00-10 TE®FERE Space bushing 8
17 50M.00-06 TER Planetary gear 8
18 GB308 ®©3/8” $MER D 3/8” Steel ball 8
19 50M.00-15 TERH Shaft of planetary gear 8
20 50M.00-01 St Shaft 2
21 GB894.2 50 4 & 50 Snap ring 2
22 50M.00-14 KBA%E Sun gear 2
23 50M.00-16 fBE Spacer 2
24 ¢ 1.6 4 D1.6 Iron wire 2
25 50MA.00-03 X E B Fastening bolts 4
26 50M.00-17A TEER Slot nut 2
27 50M.03A.01-02 E Bush 2
28 50M.03A LB XA EK Internal gear assy 2
29 GB297 32026 #H & 32026 Bearing 2
30 50MA.00-01A BE Hub 2
31 GB93 22 #HEE22 Washer 24
32 GB6171 M22x 1.5 12H{M22 x 1.5 Nut 24
33 GB297 32024 7% 32024 Bearing 2
34 50MA.00-02 #./E Washer Spacer for seal 2
35 GB893.1 180 180 Snap ring 2

WL TRV DB R E 109



FHEMH

SHANTUI

$43E ZL50MEE i B
FIG.43 PLANETARY ASSEMBLY

T

3

LLIH#E TREAU AR B IR A F

110



shan SHANTUI

Fs BHS FEHAR HE
NO. PART NO. PART NAME QTY
36 GB13871 B150X180X15 sHE B150X180X15 Oil seal 2
37 GB13871 FB150X180X15 SHEFB150X180X15 Gasket 2
38 504002B HEhE Brake disk 2
39 GB93 20 20 Washer 20
40 404010 H=h 184 Bolt for brake 20

WL TRV DB R E 111



FHEMH

SHANTUI

$44E ZL50M % BhEH 86k
FIG.44 BRAKE ASSEMBLY

i )ﬂ/)
wﬁo
O B RS (e[ ‘&\
P —)

| g@%ﬁv
0 Ho»

WAL
@5®© \-
@U@a(

N j

/@@©v\
Qa _w.[

LLIH#E TREAU AR B IR A F

112



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 408109-109A ShEH Exterior brake 1
2 408113A TREE Piston 4
3 408112 458 2 & B Rectangular seal 4
4 408110 b & Dust case 4
5 408111 <& Block ring 4
6 408107-108A HIEh A Brake disk 2
7 GB1235 20x2.4 OfE20 x 2.4 O-ring 2
8 408105-106A REH Inner brake 1
9 408124 L Washer 2
10 408104 jEsL Connecting 2
11 408103 hirGalll Deflating valve 2
12 GB93 22 H[E22 Washer 4
13 408121 124 Bolt 4
14 408026A ENLEH Positioning pin 2
15 GB91 2.5X30 FFO %8 2.5X30 Cotter pin 2
¥ TR B R AR 113



SHANTUI T LE

S$E45E Rz SRk (370801)
FIG.45 DRIVE AXLE ASSEMBLY

114 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHER HeE
NO. PART NO. PART NAME QTY

1 461-18-00000 Bih R R B B Planetary assy. 2
2 461-18-02000 HFe A Driving axle shell 2
3 461-18-03000 HIThEH 2K Brake assy. 4
4 01602-12060 #5120 Washer 16
5 461-18-03001 #H = s R4S Bolt for brake 16
6 Q9001 TS EZ1/8 Deflation valve 1
7 GB3452.1,25.8X2.65 Z 1B 25.8X2.65 Seal 2
8 461-18-00008 JRAIZEM24X1.5 Plug 2
9 461-18-01000 TR B Main reductor assy. 1
10 01090-51240 NSk FL R EE#ML2 x 40 Bolt 2
11 01602-21236 12 Washer 2
12 GB5785,M14X1.5X40 | #£M14X1.5X40 Bolt 12
13 01602-21442 #pE14 Washer 12
¥ TR B R AR 115



FHEMH

46 1530 5 Rk (370801)
FIG.46 MAIN TRANSMISSION ASSEMBLY

SHANTUI

S, © X
\ < W »% ) \
‘ ) ,7' =

.f% A £RIN
@w@_.w\.ﬁ

s ‘ ‘i\\‘ ‘

soagi s sl

7 i S
._v.\@ & W\.

= 2 \\\V A\
&)
L3 % @
QW <]
6/
&
</

9/

LLIH#E TREAU AR B IR A F

116



B SHANTUI
Fs s EHAWR HeE
NO. PART NO. PART NAME QTY
0 461-18-01000 FENRK Main transmission assy. 1
1 461-18-01001 PERE Lock nut 1
2 461-18-01002 #HiE Washer 1
3 461-18-01032 O HEHE O-seal ring 1
4 461-18-01101 R= Flange 1
5 GB5785 M12X1.5X55 124£M12X1.5X55 Bolt 1
6 01602-21236 12 Washer 1
7 GB13871 FB80X100X10 JREFB80X100X10 Oil seal 1
8 GB13871 B80X100X10 JHEB80X100X10 Oil seal 1
9 461-18-01003 2 Sealing gland 1
10 GB297 31313 7% 31313 Bearing 1
11 461-18-01004 thiRE Bearing bushing 1
12 461-18-01005/6/7 R R Adjusting washer 14
13 461-18-01008 HWE Shaft bushing 1
14 GB297 31314 h%31314 Bearing 1
15 461-18-01029/30/31 S R Adjusting washer 14
16 | 461-18-01025 R Adjusting nut 2
17 Inch 47686/47620A & Bearing 2
18 461-18-01021 EFEERE Differential bolt 8
19 461-18-01016 12 RM14X1.5 Nut 12
20 461-18-01015 EEBFKRTE Differential cage 1
21 461-18-01018 MENEBTER 5% Driven bevel gear 1
22 461-18-01017 ZNEEZER Bolt 12
23 461-18-01019 W s Washer for bevel gear 4
24 461-18-01028 += i Differential crossing 1
25 461-18-01020 #Hi Bevel gear 4
26 461-18-01023 7K JEE Bearing seat 2
27 461-18-01013 2 Bolt 4
28 461-18-01009 PER Lock plate 2
29 01602-21030 #E 10 Washer 2
30 01014-81020 124 M10X1X20 Bolt 2
31 461-18-01014 44 P 3.2X450 Iron wire 2
32 461-18-01022 12RM16X1.5 Nut 8
33 461-18-01026 EEFINTF Differential cage 1
34 | 461-18-01012 FHERER Thrust washer 2
35 461-18-01027 i Axle shaft gear 2
¥ TR B R AR 117



FHEMH

46 1530 5 Rk (370801)
FIG.46 MAIN TRANSMISSION ASSEMBLY

SHANTUI

S, © X
\ < W »% ) \
‘ ) ,7' =

.f% A £RIN
@w@_.w\.ﬁ

s ‘ ‘i\\‘ ‘

soagi s sl

7 i S
._v.\@ & W\.

= 2 \\\V A\
&)
L3 % @
QW <]
6/
&
</

9/

LLIH#E TREAU AR B IR A F

118



L SHANTUI
FE BHES EHZR H=
NO. PART NO. PART NAME QTY
36 461-18-01011 FRIERE T Differential cage 1
37 461-18-01200 1E i Bolt 1
38 461-18-01024 BER Lock plate 1
39 GB6173 M27X2 12 FM27X2 Nut 1
40 NJ2307ENVX3 Tt Bl & Bearing 1
41 GB305 90/96.5 1F1ER90/96.5 Stop ring 1
42 461-18-01010 FENERE R Driving bevel gear 1
43 01602-21442 #HhE14 Washer 7
44 01050-51455 #EH#M14X1.5X55 Bolt 7

W TRENHRBERAT 119



FHEMH

$47E 530 5 /K (370801)
FIG.47 PLANETARY ASSEMBLY

SHANTUI

0 o

% | ,, AG | / |

0 ' 0 W - /

4 YL 61 91 % —QAO\— 6 _—
“ \ ’ 7%

c T

LLIH#E TREAU AR B IR A F

120



TR SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

0 461-18-00000 N Bk Planetary assy 1
1 461-18-00015 winmAE Oil plug 2
2 07005-01212 HEHEL Washer 2
3 GB5785 M12 x 1.25 x 30 IZHEM12 x 1.25 x 30 Bolt 16
4 01602-21236 HE12 Washer 16
5 461-18-00013 = Cover 2
6 461-18-00012 RiLimE R Snap Ring 2
7 GB3452.1 25.8 % 2.65 O F 2% 25.8 x 2.65 O- ring 4
8 461-18-00008 SHALEE Oil plug 4
9 461-18-04000 LI 40 A& Nut for rim 24
10 461-18-00005 # PR Bolt for rim 24
1 461-18-00006 TERSE Planet gear carrier 2
12 461-18-00020 FEE Seal ring 2
13 461-18-00014 R Adjusting pin 2
14 461-18-00010 TERER Planet gasket 16
15 461-18-00009 Rt Roller needle 432
16 461-18-00011 FE®TERE Bushing 8
17 461-18-00007 TER Planet gear 8
18 04260-00952 IR D3/8” Steel Ball 8
19 461-18-00017 TRt Planet pin 8
20 461-18-00001 ety Shaft 2
21 04064-05020 450 Snap ring 2
22 461-18-00016 XBA%E Sun gear 2
23 461-18-00018 BE Spacer 2
24 461-18-00019 RRLE Nut 4
25 GB858 85 1F =N E 85 Locking washer 2
26 461-18-00021 #HE Taper bushing 2
27 461-18-05000 HRXAER Internal gear assy 2
28 GB297 32026 #h7%32026 Bearing 2
29 461-18-00004 BER Hub 2
30 01602-12268 HL[E 22 Washer 24
31 01582-12218 2 FM22 x 1.5 Nut 24
32 GB297 32024 Hh7%32024 Bearing 2
33 461-18-00022 #E Washer 2
34 GB893.1 180 $4E180 Snap ring 2
35 461-18-00023 ®inim Oil Seal 2
WL TRV B BRA A 121



FHEMH

$47E 530 5 /K (370801)
FIG.47 PLANETARY ASSEMBLY

SHANTUI

0 o

% | ,, AG | / |

0 ' 0 W - /

4 YL 61 91 % —QAO\— 6 _—
“ \ ’ 7%

c T

LLIH#E TREAU AR B IR A F

122



FEE

SHANTUI

F5s EHBES FHATR HE
NO. PART NO. PART NAME QTY
36 461-18-00002 Hzh & Brake disk 2
37 01602-12060 #.E20 Washer 20
38 461-18-00003 HIFhZ 1R 4% Bolt for brake 20

WL TRV DB R E 123



FHEMH

SHANTUI

S 48E HIzhiH 5 R (370801)

FIG.48 BRAKE ASSEMBLY

¢l

LLIH#E TREAU AR B IR A F

124



BHHEH SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

0 461-18-03000 HIEhEH 2R Brake assy. 1
1 461-18-03001 INEH Exterior brake 1
2 461-18-03002 TEE Piston 4
3 461-18-03003 FERVER B Rectangular seal 4
4 461-18-03004 [N Dust cover 4
5 461-18-03005 +~E Block ring 4
6 461-18-03006 HIEh A Brake disk 2
7 GB1235 20X2.4 O F£E20X2.4 O-ring 2
8 461-18-03007 )£ Inner brake 1
9 461-18-03008 #HE Washer 2
10 461-18-03009 3k Joint 2
11 461-18-03010 WA M Deflating valve 2
12 01602-12268 #HE22 Washer 4
13 461-18-03011 2 Bolt 4
14 01602-21030 #E10 Washer 2
15 461-18-03012 Loy Et! Bolt pin 2
L3 TR AR ERAR 125



SHANTUI =L

#49E C216BRARTHF S Bk
FIG.49 FRONT AXLE ASSEMBLY

12

11

13

10

14

.l
D
A
%

126 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 93000021 BN RGE B Planetary assembly 2
2 75502324 #HFI2M22 x 1.5LH x 90 Rim bolt 12
3 80041003 IR EM22 x 1.5LH Rim nut 12
4 84741300 HIFIE =74 Brake assembly 2
5 91110023 R B Housing assembly 1
6 75500197 1E3EM24 x 1.5 Plug 2
7 53200005 HEZE 24 Compound seal 2
8 80788005 £ M14 x 1.5 x 60 Bolt 2
9 56100001 BRE Plug 1
10 79000142 ESy Axle shaft 2
11 75502318 HIFIEF4M22 x 1.5 x 90 Rim bolt 12
12 80041001 B fM22 x 1.5LH Rim nut 12
13 80788006 124214 x 1.5 x 35 Bolt 10
14 82310500 FREOERS B Carrier assembly 1
15 80788007 124814 x 1.5 x 40 Bolt 2
16 51270005 $4 12m6 x 20 Pin 3
17 80303004 frbE Dust cover 2
18 52000002 #E10 Washer 8
19 52020003 #E10 Washer 8
20 50009011 #24M10 x 20 Bolt 8
¥ TR B R AR 127



SHANTUI =L

#50E C216BSA B H L
FIG.50 REAR AXLE ASSEMBLY

11

12

13

14

15

16

128 LLIH#E TREAU AR B IR A F



shan SHANTUI

Fs S EHAR HeE
NO. PART NO. PART NAME QTY
1 93000020 BN RIE B Planetary Assembly 2
2 75502318 B2 M22 x 1.5 X 90 Rim bolt 12
3 80041001 BEIFRE 122 x 1.5LH Rim Bolt 12
4 72006036 WEH 2 HI sh 28 2K Brake Assembly 2
5 91110023 Ll =9 Housing Assembly 1
6 75500197 123EM24 x 1.5 Plug 2
7 53200005 BEBmE 24 Compound Seal 2
8 56100001 WS EZ1/8" Plug 1
9 79000142 Syt Axle Shaft 2
10 75502324 B EHIEM22 x 1.5LH x 90 Rim Bolt 12
11 80041003 B IR M22 x 1.5LH Rim Nut 12
12 80788006 12414 x 1.5x 35 Bolt 10
13 80788007 124214 x 1.5 x 40 Bolt 2
14 82311600 EEERT R Carrier Assembly 1
15 80788005 124214 x 1.5 x40 Bolt 2
16 51270005 $5 12m6 x 20 Pin 3

WL TRV DB R E 129



FHEMH

SHANTUI

$51E HxLA
FIG.51 HOUSING ASSEMBLY

LLIH#E TREAU AR B IR A F

130



shan SHANTUI

Fs EESy EHER HE
NO. PART NO. PART NAME QTY
0 91110023 7R Housing assembly 1
1 91130008 SR Spindle 2
2 81639101 i Bracket 2
3 81899101 T Housing 1
4 80351001 SHEEER Oil condensate 1
5 70700556 AR Oil baffle plate 1

WL TRV DB R E 131



FHEMH

SHANTUI

SB52[E EimiEE 2K
FIG.52 CARRIER ASSEMBLY

Ll

LLIH#E TREAU AR B IR A F

132



SHEH SHANTUI
FS S BUHAHT 48
NO. PART NO. PART NAME QTY

0 82310500 F R AR 2L (RTHR) Carrier assy.(front axle) 1

82311600 FRER B Carrier assy.(rear axle) 1
1 75201867 FENEBEI(BIH5)8 x 37LH Spur Pinion Set(front axle) 1

75202362 TEEREI(F17)8 x 37RH Spur Pinion Set(rear axle) 1
2 75501992 128M14 x 1.5 Nut 12
3 75500003 124M14 x 1.5 x 50 Bolt 12
4 54500006 & 142807Y Bearing 1
5 79605001 HER A Adjusting Shims 1
6 54500003 th& 47686/47620A Bearing 2
7 75200118 EE=g v ER] Adjusting Nut 2
8 79600096 HE Copper Copy 1
9 79600095 1242 Bolt 1
10 79600097 MER Lock Shim 1
11 51070004 12 FFM27 x 2 Nut 1
12 53500007 HMSA73f%$80 x 100 x 10 Oil Seal 1
13 53500008 HMS43f%$80 x 100 x 10 Oil Seal 1
14 50011008 1242M12 x 1.5 x 55 Bolt 1
15 50011011 1242M14 x 1.5 x 55 Bolt 7
16 75500269 DX Lock Nut 1
17 75500231 H Washer 1
18 82310501 EREEZ AN Flange Assembly 1
19 75201770 = Cover 1
20 75201767 T 7R R Bearing Cage 1
21 79605013 EEH F Adjusting Shims 1
22 79800027 TR A EHE Carrier Housing 1
23 54100015 #h%31314 Bearing 1
24 75200054 PER Lock Shim 2
25 50004003 1242 M10 x 20 Bolt 2
26 79605010 BERENR Bearing Spacers 1
27 54100014 #h7% 31313 Bearing 1
28 52100012 490 Snap Ring 1
29 82030502 EEEEDA Diff. Assembly 1
30 52020005 #HE14 Washer 7
31 52020004 HE12 Washer 1

LI TREAMAR D B IR 7]

133



SHANTUI =L

SE53[E £k S AL
FIG.53 Diff. Assembly

134 LLIH#E TREAU AR B IR A F



shan SHANTUI

Fs S Bl HE
NO. PART NO. PART NAME QTY
0 82030502 EER B Diff. assembly 1
1 82030506 EIREBET Diff. Case 1
2 79605006 FHTR Thrust Washer 2
3 75201275 F G Side gear 2
4 82030505 + St Spider 1
5 82030503 ERIBR Diff. Case 1
6 75501993 2 FM16 x 1.5 Nut 8
7 82030507 TERHE Thrust Washer 4
8 75201274 TEER Side Pinion 4
9 75501981 W ¢4 Bolt 8

WL TRV DB R E 135



SHANTUI =L

S$E54E iR ERS SR
FIG.54 PLANETARY ASSEMBLY

32

136 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHEWR HeE
NO. PART NO. PART NAME QTY

0 93000021 30 B E B B A (BT AT) Planetary assy.(front axle) 1
93000020 wihRoE s B (EF) Planetary assy.(rear axle) 1
1 79001545 TERMEIT) Planet Pin(front axle) 4
79001545 TERMUST) Planet Pin(rear axle) 3
2 75600334 FBE(FIH) Sleeve(front axle) 4
75600334 RE(EH) Sleeve(rear axle) 3
3 83000802 KBA% Sun Gear 1
4 52100009 4850 Circlip 1
5 83000801 FTERBEIF) Planet Gear(front axle) 4
83000801 TE®REF) Planet Gear(rear axle) 3
6 75600457 TEREFIT) Planet Gear Shim(front axle) 8
75600457 FEBZB(FH) Planet Gear Shim(rear axle) 6
7 75500197 1EEM24 x 1.5 Plug 1
8 53200005 HEZE 24 Compound Seal 1
9 79605020 XS Adjustment Pin 148
10 73520042 PR ALk Limit Block 1
11 50012010 124 (ATFTH)M12 x 1.25 x 25 Bolt(front axle) 7
50012010 22 (FFHM12x 1.25%x 25  Bolt(rear axle) 5
12 52020004 HE(RI)12 Washer(front axle) 7
52020004 #E(FH)12 Washer(rear axle) 5
13 50140003 #2£TM10 x 30 Screw 3
14 83810304 EE 2 Fixing Bolt 2
15 77000021 BE Sleeve 1
16 83899301 TR A Nut 1
83640301 T2 B (R HT) Nut(front axle) 1
17 93125012 W X RE M Ring Hub Assembly 1
83640302 B A& A MBI Ring Hub Assembly(front axle) 1
18 54100007 4h 7% 32026 Bearing 1
19 54100006 tH7& 32024 Bearing 1
20 D3639301 BE& Hub 1
21 53510005 MFC3f#fFB150 x 180 x 16  Qil Seal 1
23 83496302 MR Oil Guard Plate 1
24 83496301 b= Circlip 1
25 75600330 RE(AIHY) Needle Roller(front axle) 216
75600330 RE(EH) Needle Roller(rear axle) 162
26 75500842 HEEEMI12 x 1.25% 9 Plug 1
¥ TR B R AR 137



SHANTUI =L

S$E54E iR ERS SR
FIG.54 PLANETARY ASSEMBLY

32

138 LLIH#E TREAU AR B IR A F



shan SHANTUI

Fs S EHEWR HeE
NO. PART NO. PART NAME QTY
27 53200002 AEZEHI12 Compound Seal Washer 1
28 52020003 #E10 Washer 1
29 50012005 2 M10 x 1.25 x 25 Bolt 1
30 83000810 HHE Gasket Ring 1
31 83310601 TERZEFIW) Spider(front axle) 1

93115015 TERE(EW) Spider(rear axle) 1
32 93200061 i 2 (BT HF) Cover(front axle) 1
93200063 in = (B Cover(rear axle) 1

WL TRV DB R E 139



FHEMH

SHANTUI

i Bh 28 B A

%55
FIG.55 BRAKE ASSEMBLY

LLIH#E TREAU AR B IR A F

140



B SHANTUI
Fs S EHEWR HeE
NO. PART NO. PART NAME QTY

0 84741300 EEERSY A GIED)] Brake assy.(front axle) 1

72006036 FHIENE 2 (EH) Brake assy.(rear axle) 1
1 50009015 124#£M10 x 35 Bolt 16
2 52020003 #E10 Washer 16
3 75700443 HMNREE Cover 2
4 53000010 O 2+ B 75 % 3.1 “O" ring 4
5 84741302 S R (R Caliper assy.(front axle) 2

75700436 A (EHF) Caliper assy.(rear axle) 2
6 75502139 124£M20 x 60 Bolt 4
7 50009039 124£M20 x 60 Bolt 8
8 75700437 SH Pin 8
9 50009014 124#£M10 x 30 Bolt 8
10 51014003 2HMI10 Nut 8
11 79900278 R 55 Column Pin 8
12 75700434 FEIR IR B RR Friction Pad Assembly 4
13 75700439 MR EmHE Rectangle Seal 8
14 75700440 TR Piston 8
15 75700438 AN Dust Boot 8
16 75700442 WS Bleeder Valve 4
17 55400001 MR E Cap 4
18 75700458 BB R E Cover 2
19 75700459 LE Hole Plug 2
20 75502011 124£M18 x 2 x 40 Bolt 16
21 72006561 bk Brake Disc 1
22 52020007 #1518 Washer 16
23 52020008 20 Washer 12

¥ TR B R AR 141



SSSSSSS




zean SHANTUI

FS GRS EHEZFR H=
NO. PART NO. PART NAME QTY
1 ZL50G2-04008 #14819.5/2.5-25 Rim 4
2 ZL50G2-04010 # A4 B F23.5-25-16PR Tyre assembly 4
3 ZL50G2-04-WLY SN2 Band 4
4 ZL50G2-04-SH BB Lock ring 4

WL TRV DB R E 143



SHANTUI =L

144 L TN DB IR A E



=L SHANTUI

w3 R &%

BRAKE SYSTEM

WL TRV DB R E 145



SHANTUI =L

S£57E R h B
FIG.57 FRONT AXLE BRAKE PIPING

ZESHIRE
TO AIR BRAKE VALVE

ESHIEhiE
TO AIR BRAKE VALVE

146 L TN DB IR A E



TeHEH SHANTUI
Fs S FHAR HE
NO. PART NO. PART NAME QTY

1 DG956W-07019 AINEREMFRKE Tube 1
2 ZL50G2-07003 L Joint 1
3 ZL50G2-07031A AN ERE S EI RS Tube 1
4 ZL50G2-07013 BIEEM Link bolt 2
5 ZL50G2-07017C FZ S Brake tube 1
6 ZL50G2-07004 DN Joint 1
7 ZL50G2-07014C MEE Brake tube 2
8 ZL50G2-07015 Rz Link bolt 2
1) GB 5781 M12x 30 i M12 x 30 Bolt 3
2) GB 93 12 o##R]2 Spring washer 3
) GB 6170 M12 925 M12 Nut 2
(4) XZ60A-3510010 TEMAR Air boosting pump 1

XM60-3510010 EEMHERE Air boosting pump 1
(5) JB982 12 HEHEL2 Combined washer 8

WL TRV B BRA A 147



SHANTUI =L

58 FHIzERR
FIG.58 HAND BRAKE PIPING

148 L TN DB IR A E



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 DG956WI-07001 SERE Barometer tube 1
2 DG956W-07039C F B2 (SL50W-3 ) Bracket(for SL50W-3) 1

DG956W-07039D 42 (SL50W ) Bracket(for SL50W) 1
3 DG956W-07031A EEEHEFHHIREE Tube 1
4 DG956W 11 -07011A FHHIREFNIERE Tube 1
5 ZL50G2-07019 S NEN Joint 1
6 Z1.50G2-07024 FIRRIRE Plug valve 1
7 ZL.50G2-07025 RN Joint 1
8 ZL50G2-07018 =@k Tee joint 1
9 ZL50G3-07046 FTREERK Air inflating assy. 1
10 Z1L.50G3-07014 RN Joint 1
11 ZL50G3-07015 S NEN Joint 1
Q) GB93 8 GH 8 Spring washer 4
(2) GB 5781 M8 x 20 12FM8 x 20 Bolt 4
(3) DZ50A-3507100 BEHMRE Parking brake air cavity 1
4) QZ50A-3526001 F I Eh IR Manual control brake valve 1
(5) SH-40-TSK-L-1/2 KRRk Quick-change joint 1
(6) JB982 12 HEHLEL2 Combined washer 2

¥ TR B R AR 149



SHANTUI =L

SA59E Rl 3h B B
FIG.59 REAR AXLE BRAKE PIPING

(8)(9) (5)(6) 5A(12)5B (10) (11) 4

B=S[MAR

TO BOOSTING PUMP A—H—l—\

(14) (10) (15)

(10) (15) (16)
(17) (18)

(19)(18)
=S
TO BOOSTING PUMP 3 j;\\\\\\\\\,
B=SMAR T 13

150 ¥ TRV D BRAE



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

1 ZL50G2-07003 kiR Joint 4
2 ZL50G2-07004 RN Joint 1
3 ZL50G2-07005 &k Pipe clip 3
4 ZL50G2-07006B EREEAERHFIE(ECHEL)  Inlet pipe(for WEICHAI) 1
4A DG956WI1-07006 EESEEAERESE Inlet pipe 1
5 Z1.50G3-07008A TEN S E (E L) Compressor outlet 1
pipe(for WEICHAI)
5A DG956WI1-07005 SENESE (B L) Compressor outlet 1
pipe(for SHANGCHAI)
5B DG956WV-07005A FEN LS E (B EEET) Compressor outlet 1
pipe(for CUMMINS)
6 ZL50G2-07044 L Joint 1
7 ZL50G2-07043 BEktk Joint 1
8 DG938-07008 BiEREL Link joint 1
9 DG938-07032 REIRe Link bolt 1
10 ZL50G2-07015 WiEZe Link bolt 2
11 ZL50G2-07014C Rl Brake tube 2
12 ZL50G2-07013 BIEBE Link bolt 2
13 ZL50G2-07017C R ERE Brake tube 1
14 ZL50G2-07009A EsE Air cylinder 1
15 ZL50G2-07022A EREE Air cylinder hoop 2
16 ZL50G2-07021A BB Air cylinder bracket 2
17 ZL50G2-07027 BRHEZRZE SHSIshRE Tube 1
18 ZL50G2-07032 BEEEHTIHRSE ube 1
19 ZL50G2-07037 EMARZEHRFHHRSE Tube 1
20 ZL50G2-07011 =Y IE SR Boosting pump bracket 1
21 ZL50G2-07016A =@k Joint 1
WL TRV B BRA A 151



SHANTUI =L

SA59E Rl 3h B B
FIG.59 REAR AXLE BRAKE PIPING

(8)(9) (5)(6) 5A(12)5B (10) (11) 4

B=S[MAR

TO BOOSTING PUMP A—H—l—\

(14) (10) (15)

(10) (15) (16)
(17) (18)

(19)(18)
TO BOOSTING PUMP 3 N\
B=SMAR T 13

152 ¥ TRV D BRAE



SHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

Q) XM60C-3514002 SHIEN 1R (F BBR) Air brake valve 1
2) GB93 8 SHA8 Spring washer 4
(3) GB5781 M8 x 30 24 M8 x 30 Bolt 4
4) XZ60A-3510010 =EMAZR Air boosting pump 1

XM60-3510010 SEMAR Air boosting pump 1
(5) GB 5781 M12x 30 #2#M12 x 30 Bolt 3
(6) GB 93 12 gE3h 12 Spring washer 5
©) GB 6170 M12 125 M12 Nut 2
(8) GB93 6 gEh 6 Spring washer 6
(9) GB5781 M6 x 40 24 M6 x 40 Bolt 6
(10) GB93 10 10 Spring washer 12
(11) GB5781 M10 x 25 #2#M10 x 25 Bolt 6
12) JB982 14 HEHELL Combined washer 2
(13) SH380A-3511002 SHIK D Bas 2B 5 1R Group valve 1
(14) GB5781 M10x 30 12#M10V30 Bolt 4
(15) GB6170 M10 12H/MI10 Nut 6
(16) GB5781 M10 x 70 #2#M10 x 70 Bolt 2
a7 35360070010 B &K IR Auto water drain valve 1
18) JB982 22 B A5 HE 22 Combined washer 4
(29) JN150-372001 HITN KT FF 3£ Brake lamp switch 1
(20) JB982 12 HEREL2 Combined washer 8
(21) D2900-20000 AHFFTHL #5200 x 8 Clip 2
(22) GB5781 M12 x 25 IBHEM12 x 25 Bolt 2

¥ TR B R AR 153



SHANTUI =L

$60E XZ60=ESEMAER
FIG.60 AIR BOOSTING PUMP

154 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

0 XZ60-3510010 TEMAR Air boosting pump 1
1 RZPNJ131-1606011 TS UEET Bleed screw 1
2 RLYH33628-07 RN 1] Dust cap 1
3 RLXZ60-3510011 HBELE Aucxiliary cylinder 1
4 RLXZ60-3510012 Of & O-ring 1
5 RLZL20-3510080 SRR Oil cup assy. 1
6 RLXZ60-3510020 MHEL 2K Power cylinder assy. 1
7 RLXZ60-3510070 MOE =R RN Shell assembly 1
8 GB5783 M10 x 25 NAEHEMIL0 x 25 Bolt 2
9 RLZL20-3510018 EE Lids 1
10 GB93 8 GEER8 Spring washer 6
11 GB5783 M8 x 20 N AEEMS x 20 Bolt 6
12 RLZL20-3510013 *z8 Bracket 1
13 RLXZ60-3510090 HES L Bk Exhaust joint assy. 1
14 GB93 10 10 Spring washer 5
15 GB5783 M10 x 30 7N A 12E#M10 % 30 Bolt 3
16 RZP6CA1602121F Fryd3 Dust plug 1
¥ TR B R AR 155



SHANTUI =L

#61E XM60ESEMAE
FIG.61 AIR BOOSTING PUMP

l"-"\u " ﬁt
/”/ "P\I:m 7]
77

156 LLIH#E TREAU AR B IR A F



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

0 XM60-3510010 EEMHE Air boosting pump 1
1 XFTY103 TS ST Bleed screw 1
2 XFTY202 s 2 i Dust cap 1
3 XM60-3510011 LTI EAREN Aucxiliary cylinder 1
4 XZ60-3510012 O E O-ring 1
5 XM60-3510080 SRR B Oil cup assy. 1
6 XZ60-3510020 NHELRR Power cylinder assy. 1
7 XZ60-3510070 NOE EHREEDK Shell assembly 1
8 GB5783 M10 x 25 N IZH M10 % 25 Bolt 2
9 Z1.20-3510018 WHRELES Lids 1
10 GB93 8 JHIAE Spring washer 6
11 GB5783 M8 x 20 NFAER M8 x20 Bolt 6
12 Z1.20-3510013 2z Bracket 1
13 XZ60-3510090 HES LB Exhaust joint assy. 1
14 GB93 10 10 Spring washer 5
15 GB5783 M10 x 30 N2k M10 % 30 Bolt 3
16 XFTY216 frdzE Dust plug 1
WL TRV B BRA A 157



SHANTUI =L

S$62[ HSEEAK
FIG.62 AIR CYLINDER ASSEMBLY

158 ¥ TRV D BRAE



shan SHANTUI

Fs S EHER HE
NO. PART NO. PART NAME QTY
1 ZL50G2-07009A EE BB Air cylinder assembly 1
2 GB5781 M10 x 30 #24£M10 x 30 Bolt 4
3 GB93 10 gE#10 Spring washer 6
4 GB6170 M10 12HRMI10 Nut 6
5 35360070010 B K iR Automatic drain water valve 1
6 ZL50G2-07022A ANk Air cylinder hoop 2
7 GB5781 M10x 70 124£M10 x 70 Bolt 2
8 JB982 22 HEHE 22 Combined washer 2
9 JB1000 M22x 1.5 1EZEM22 x 1.5 Plug screw 1

WL TRV DB R E 159



SHANTUI =L

160 ¥ TRV D BRAE



=L SHANTUI

T 5 B E & &

TRANSMISSION HYDRAULIC SYSTEM

WL TRV DB R E 161



SHANTUI =L

$63E TERERY
FIG.63 TRANSMISSION HYDRAULIC SYSTEM

(19) 1 2 (1993  (18)4 (19)5 (17)6 187  (16) (15) 8

—~
N - /A . 0
' 17 =1 Je=
9
D ‘
13/ (10)12/ (1) M 10 (14)
&)

#BEDG50BIK F8 B, 1545 A 14(2),(3)F1(19).
1L B When match DG50B water tank, please use part(2). (3)and(19).

162 ¥ TRV D BRAE



TR SHANTUI
Fs S FHAR HE
NO. PART NO. PART NAME QTY

1 ZL50G2-05008 a8 3L (Bt DG50B) Radiator joint(for DG50B) 2

DG956A-12002 BN S s Sk Oil-in joint 1
2 ZL50G3-12004A TR SHER M Steel pipe 1
3 ZL50G3-12005 Eomee L Joint 1
4 ZL50G3-12006 3Lk Joint 1
5 ZL50G2-05008 TRk Joint 3
6 ZL50G3-12008 N1 Joint 1
7 ZL50G2-12021 A2 Big nut 1
8 ZL50G3-12010A hENE Steel pipe 1
9 DG956WI-12011 2NN EE Piezometer tube 1
10 ZL50G3-12012A R ETHH AR 32 x 800 Tube 1
11 ZL50G3-12013B TRFE NN E Steel pipe 1
12 ZL50G3-12014 R ETHHARE ©13 x 950 Tube 1
13 ZL50G3-12015 EAREL Joint 1
14 ZL50G3-12016A HrptE Coning plug 1
15 ZL50G3-12017 RISk Joint 1
16 ZL50G3-12018 2 S aR EOH EF X AR Shoe palte 1
17 ZL50G3-12019 Kz K Long joint 1
18 Z1L50G2-12024 #H Gasket 1
19 DG956WI1-05008 BB i Sk Oil-out joint 1
20 ZL50G2-12018 AR HINE QOil-in tube(for ZL60GT-1C) 1

LI TREAMAR D B IR 7]

163



SHANTUI =L

$63E TERERY
FIG.63 TRANSMISSION HYDRAULIC SYSTEM

(19) 1 2 (1993  (18)4 (19)5 (17)6 187  (16) (15) 8

—~
N - /A . 0
' 17 =1 Je=
9
D ‘
13/ (10)12/ (1) M 10 (14)
&)

#BEDG50BIK F8 B, 1545 A 14(2),(3)F1(19).
1L B When match DG50B water tank, please use part(2). (3)and(19).

164 L TN DB IR A E



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY
1) DG50B HImEA RS Oil radiator 1

ZL60GT-1C VMBI RS Oil radiator 1

ZL60GT-AC FmEUs3(ECEABET)  Oil radiator(for CUMMINS) 1
) JH100 191-2450 & K 191-2450 Hose assy. 1
3) JH100 191-2100 & KA 191-2100 Hose assy. 1
4) GB5783 M12 x 30 1244 M12 x 30 Bolt 2
(5) GB93 12 DEIR]2 Spring washer 2
(6) GB5783 M8 x 35 #24 M8 x 35 Bolt 4
) GB6170 M8 $2HM8 Nut 4
(8) YL-163-00 TRIhEE Oil filter 1
9) JH100 191-830 e KAk 191-830 Hose assy. 2
(10) JB3618.1 20~24 WML K& 20~ 24 Clamp 2
(12) GB3452.1 32.5x 3.55 O 32.5 x 3.55 O-ring 1
(12) GB93 10 gE#10 Spring washer 4
(13) GB5783 M10 x 25 24 M10 x 25 Bolt 4
(14) GB3618.1 43~48 WM 22K 5543~ 48 Clamp 2
(15) GB5783 M8 x 25 1244 M8 x 25 Bolt 2
(16) GB93 8 iR Spring washer 6
a7) JH100 25I-1508 e B 251-1508 Hose assy. 1
(18) JB982 22 HERE22 Combined washer 1
(19) JB982 30 HE# B30 Combined washer 5
(20) JB982 27 HERE27 Combined washer 2
(21) JH100 191-2030 & K 191-2030 Hose assy. 2

LI TREAMAR D B IR 7]

165



SHANTUI =L

¥64E SL50W-3 TEBERS
FIG.64 TRANSMISSION HYDRAULIC SYSTEM

166 ¥ TRV D BRAE



FHEH SHANTUI
F3s BHES EHATR #HE
NO. PART NO. PART NAME QTY

1 DG956W I1-12001 ELR Joint 2
2 DG956W 11 -12002 B e Sk Joint 2
3 DG956W Il -12003A EAFRE Joint 1
4 DG956WI-12011 B2AHARNES Piezometer tube 1
(1) JB982 30 HEHE30 Combined washer 2
) JH100 22-2050 K& BB 22-2050 Hose assembly 1
?3) JH100 22-2500 KRE B 22-2500 Hose assembly 1
(4) JB982 27 HEHE27 Combined washer 2
(5) JB982 10 HEZEIL Combined washer 1
(6) JH100 22-2000 & M AR (B B BB ET) 22-2000 Hose assy.(for CUMMINS) 2
WHETEVNHROERAR 167



SHANTUI =L

S65[E RiFR B (I Y E£M)
FIG.65 FILTER ASSEMBLY(XIN XIANG MEILIN)

4\

2\ | ||| Nz

AN

168 LLIH#E TREAU AR B IR A F



T SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

0 YL-163-00 RIS R R Filter assembly 1
1 YL-163-4 Fik Shell 1
2 YL-163-5 E= Flange 1
3 YL-163-3 K. INEE Big and small nozzle &1
4 YL-163-2 O 95 x 3.5 O-ring 1
5 YL-163-1 IhEE Upper cover 1
6 YL-163-6 e Spring washer 1
7 YL-163-100 TR Filter core module 1
8 YL-163-8 O 95 x 3.1 O-ring 1
9 YL-163-21 HE#16 Combined washer 1
10 YL-163-22 1244M16 x 1.5 Bolt 1
¥ TR B R AR 169



SHANTUI =L

$66E BERERIENMEE)
FIG.66 FILTER ASSEMBLY(XUZHOU XINXING)

\
-
v
Z

%N
Ef | "GZ —5
C c
Z L
o | -
N ! oy \
K |
| !
]
.' ,\ ,' VT
[ [
1 N
R T
| eRy
B | [
=N
4| 2 I
.
TN
9 8

170 LLIH#E TREAU AR B IR A F



SHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

0 YL-163-00 TEERR R Filter assembly 1
1 YL-163-01 IhTE Shell 1
2 YL-163-02 = Upper cover 1
3 YL-163-03 E&E Spring 1
4 GB3452.1 92.5x3.55 O£ E92.5 x 3.55 O-ring 1
5 GB3452.1 92.5x3.55 O£ 87.5 % 3.55 O-ring 1
6 YL-163-04 RN~y Filter core assy. 1
7 YL-163-05 Bl By-pass valve 1
8 JB982 12 HE#RL2 Combined washer 1
9 GB71 M12x1.25x10 #2£TM12 x 1.25 % 10 Screw 1
¥ TR B R AR 171



SHANTUI =L

172 L TN DB IR A E



=L SHANTUI

BmRS

STEERING SYSTEM

WL TRV DB R E 173



SHANTUI =L

$67E HmEIEH
FIG.67 STEERING CYLINDER PIPING

(12)1 3 (2 8 2(12) 3 (10)(11) (3)(4)

1
e

3 6 (12) 10 [(2) /(6)(7)(8) (5) (9) (10) (11) 5(12) 7 (13) (14)

174 L TN DB IR A E



SHEH SHANTUI
Fs S FHER HE
NO. PART NO. PART NAME QTY

1 Z1.50G2-05001 HEEEEL R IESL Right steering cylinder ront joint 1
2 ZL.50G2-05002 HEEEELREM Right steering cylinder rear joint 1
3 ZL.50G2-05003 I MRS Hollow bolt 3
4 ZL.50G2-05004 e 88Ek Rear frame joint 1
5 Z1.50G2-05010 FFEEEELaiEL Left steering cylinder rear joint 1
6 Z1.50G2-05011 FEEEE R RSk Left steering cylinder front joint 1
7 ZL50G2-05012 IR RE Hollow bolt 1
8 ZL50G2-05019A & B Ak 19-970 Hose assembly 1
9 Z1.50G2-05020 & B 19-1130 Hose assembly 2
10 ZL50G2-05027A B BU19-710 Hose assembly 1
(1) DG958-05200 e mEl Steering cylinder 1
@) JH100 19-660 i A 19-660 Hose assembly 2
3) GB93 12 D12 Spring washer 2
4 GB5783 M12x25 124£M12x25 Bolt 2
(5) | M1H-12 H&EEZM8 Split flange 4
(6) | GB5783 M10x 30 #2#M10 x 30 Bolt 4
(7) | GB6170 M10 $24M10 Nut 4
(8) GB93 10 10 Spring washer 4
9) GB3452.1 25x3.55 Of2 825 x 3.55 O-ring 4
(10) | GB5783 M8x 30 242 M8 x 30 Bolt 16
(112) GB93 8 A8 Spring washer 16
(12) GB3452.1 23.6x3.55 | O#YE23.6 x 3.55 O-ring 8
(13) |JB982 14 HEHELL Combined washer 1
(14) |JB1000 M14x1.5 $2EM14 x 1.5 Plug 1
¥ TR B R AR 175



SHANTUI =L

568 KRR ER
FIG.68 STEERING DEVICE PIPING

6) () 8)(9)

MHEE)1 2 3 4(4) 5 (%)

EME TOM

176 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR #HeE
NO. PART NO. PART NAME QTY

1 ZL50G2-05029 SRS Tube clip 4
2 Z1 50G2-05013 &k 5] 55 3 B i 3 Sk Oil in/out joint,steering device 2
3 Z150G2-05014 FiEE eIk To steering cylinder joint 2
4 Z150G2-05015 MR Hollow bolt 4
5 Z150G2-05016 =i MEFE Hollow bolt 1
6 Z150G2-05021 e B 19-1515 Hose assembly 1
7 ZL50G2-05022 s A 19-1495 Hose assembly 1
1) GB93 10 g@#10 Spring washer 2
(2) GB6170 M10 12 FM10 Nut 2
(3) GB5783 M10 x40 | #2#:M10 x 40 Bolt 2
4) JB982 20 40 & #HE 20 Combined washer 8
(5) JB982 12 HEHEEL2 Combined washer 2
(6) BZZ-1000 588 Bk Steering device assy. 1
) FK-/21 HE R Combined valve block 2
(8) JH100 19 | -1250 | & Ap19 |1 -1250 Hose assy. 1
Q) JH100 19 | -3330 | #& M Ak (SI50W-3F)19 | -3330  Hose assy.(for SL50W-3) 1

WL TRV DB R E 177



SHANTUI =L

S$69[E] SL50WHE [ IR / E1 77 1) B i
FIG.69 STEERING PUMP/UNLOADING VALVE PIPING

)
e
)
q E!BE (19) (20) (18)

‘4==iﬁé¥!” (17) (18)

(18) (17) 7 ®) 2,/ 4 (18)(17)/ /(13) (14) (15) (16)

Efg) Dia

ZgENTOEY) (18)(20)  (©)(7)  (8)(4) T%ﬁ%;;?

EKETOK (12) (11)

Fra

178 L TN DB IR A E



B SHANTUI
Fs S EHER HeE
NO. PART NO. PART NAME QTY

1 DG956-05001 T I B E Oil return tube, unloading valve 1

2 DG956-05002 HE R HEIRE R Confluence tube , unloading 1
valve to oil way board

3 DG956-05003 3 @ R B ENTT IR E Oil tube , steering pump to 1
unloading valve

4 DG956-05004 e R HEREE Oil tube,deflector to unloading 1
valve

5 DG956-05005 B as 2 HE R R R Reaction oil tube ,deflector to 1
unloading valve

6 DG956-05007 3L Joint 1

7 ZL.50G3-05017 REMHRE ¢ 45 %810 Hose 1

8 ZL50G3-05018 B E R RN Steering pump oil-in steel tube 1

¥ TR B R AR 179



SHANTUI =L

S$69[E] SL50WHE [ IR / E1 77 1) B i
FIG.69 STEERING PUMP/UNLOADING VALVE PIPING

)
e
)
q E!BE (19) (20) (18)

‘4==iﬁé¥!” (17) (18)

(18) (17) 7 ®) 2,/ 4 (18)(17)/ /(13) (14) (15) (16)

Ef DI

ZgENTOEY) (18)(20)  (©)(7)  (8)(4) T%ﬁ%;;?

EKETOK (12) (11)

Fra

180 ¥ TRV D BRAE



SHEH SHANTUI
Fs S e LA HE
NO. PART NO. PART NAME QTY

Q) JHP2100 HHREPK Gear pump 1
2 GB 898 M12x35 1243 A M12x35 Double-screw bolt 4
3) GB6170 M12 12 RM12 Nut 4
4) GB93 12 g ]2 Spring washer 8
(5) LFS1 1/4 [28LA BHAEXEL Flange joint 1
(6) 51H-20 BWEE= Split flange 3
@) GB3452.1 37.5x3.55 OFYFE37.5x 3.55 O-ring 2
(8) GB5783 M12x30 124 M12x30 Bolt 4
(9) GB3618.1 57~62 W 22+ 557~62 Clamp 4
(10) GB3452.1 43.7 x 3.55 O 43.7 x3.55 O-ring 1
(11) GB5783 M8 x 30 #24£M8 x 30 Bolt 1
(12) GB93 8 8 Spring washer 1
(13) M1H-12 H&3E2MI10 Split flange 1
(14) GB3452.1 25x3.55 O, F25 x 3.55 O-ring 1
(15) M1H-16 HEEE Split flange 2
(16) GB3452.1 32.5x3.55 O 32.5x3.55 O-ring 2
(17) GB5783 M10x30 ##M10x30 Bolt 17
(18) GB93 10 HEEIAEE 10 Spring washer 28
(19) LFS1/28L HRAEZ R Flange joint 1
(20) GB70 M10x 30 #2$TM10 x 30 Screw 8
(21) YXH25 S EN T I Priority unloading valve 1
(22) GB5783 M10x 75 12M10 % 75 Bolt 3
¥ TR B R AR 181



SHANTUI =L

S$E70E SLeOW-25mZR /LB EE
FIG.70 STEERING PUMP/ PRIORITY VALVE PIPING

DN

3 4 (5)(8)(9) (10) (1) 2 1/06)@®)) 2

Efm
ZE#(3)TO(3) b
——]
: = = =
EKETOK

(14) (15) (18) (16) (17) (18)

182 ¥ TRV D BRAE



SHEH SHANTUI
FS Gl BUHAHT 48
NO. PART NO. PART NAME QTY

1 ZL50G2-05005 RIRMEREL Reaction oil tube joint 2

2 ZL50G2-05006 o mizk Priority valve joint 1

3 ZL50G3-05017 KEMHKRE ¢ 45 x 810 Hose 1

4 Z1L.50G3-05018 ) B3 HINE Steering pump oil-in steel 1
tube

5 ZL50G3-05023 MEREHEBRE R E Confluence tube, priority 1
valve to oil way board

6 ZL50FI11-05024A HE R EREE Oil tube, steering pump to 1
priority valve

7 ZL50G3-05025 & B p8I-700 Hose assembly 1

8 ZL50G3-05026 Rl R iEhE Reaction oil tube, 1

deflector to priority valve

LI TREAMAR D B IR 7]

183



SHANTUI =L

S$E70E SLeOW-25mZR /LB EE
FIG.70 STEERING PUMP/ PRIORITY VALVE PIPING

DN

3 4 (5)(8)(9) (10) (1) 2 1/06)@®)) 2

Efm
ZE#(3)TO(3) b
——]
: = = =
EKETOK

(14) (15) (18) (16) (17) (18)

184 L TN DB IR A E



SHEH SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY
(1) GB3618.1 57~62 W 22K §E57~62 Clamp 4
2 JH100 19-2200 e B 19-2200 Hose assembly 1
3) VLE-150 fm Priority valve 1
(4) GB70 M10x90 #2£TM10x90 Screw 2
5) GB93 10 10 Spring washer 18
(6) GB95 10 SE#10 Flat washer 2
(7) GB3452.1 43.7 x 3.55 O & 43.7 x 3.55 O-ring 1
(8) GB5783 M10x30 1242 M10x30 Bolt 12
9) 51H-20 WEEZ Split flange 1
(20) GB3452.1 37.5x3.55 O 37.5 x 3.55 O-ring 4
(12) GB70 M10x 30 #2£TM10 x 30 Screw 4
(12) LFS 11/4’ 28LA HAKZEL Flange joint 1
(13) JHP2100 HHREPK Gear pump 1
(14) GB 898 M12x35 12 4EA M12x35 Double-screw bolt 4
(15) GB6170 M12 12 M12 Nut 4
(16) GB5783 M12x30 1248 M12x30 Bolt 4
17) GB95 12 HE12 Washer 4
(18) GB93 12 G2 Spring washer 8

¥ TR B R AR 185



SHANTUI =L

$71E SLeOW-34mZR /LB ERE
FIG.71 STEERING PUMP/ PRIORITY VALVE PIPING

(13) (14) (16) (7) E(%

(13) (14) 13

(12) (18)

(13) (14) (16) (7)

(7) (16) (14) (13)

(7) (16) (14) (13) (17) (18) (19) (9) 12

186 ¥ TRV D BRAE



SHEH SHANTUI
FS S BUHAHT 48
NO. PART NO. PART NAME QTY

1 ZL50G3-05023 R REHEIRERE Oil tube, steering pump to 1
priority valve

2 DG956W I -05026 & B8 1-700 Hose assy. 1

3 Z1.50G3-05026 EreaieRREEE Reaction oil tube 1
deflector to priority valve

4 ZL50G2-05005 RIFMEREL Reaction oil tube joint 2

5 DG956W Il -05025 HEEREILSEREE Qil tube, steering pump to 1
priority valve

6 ZL50G2-05006 o miEsk Priority valve joint 1

7 DG956W II -05007 1K E M R AR E 32 x 2600 Hose 1

8 DG956W 11 -05018 1K E MR & 45 x 680 Hose 1

9 DG956W I -05008 B SR i sk Radiator oil-in joint 1

10 DG956W Il -05019 B R RN Steering pump oil-in steel 1
tube

11 DG956W I -05030 Bk Right-angle joint 1

12 DG956W Il -05009 Bt es B ShiE sk Radiator oil-out joint 1

13 DG956W I -05031 B[ R HINE Steering pump oil-out steel 1
tube

¥ TR B R AR 187



SHANTUI =L

$71E SLeOW-34mZR /LB EH
FIG.71 STEERING PUMP/ PRIORITY VALVE PIPING

(13) (14) (16) (7) quﬁfw

(13) (14) 13

(12) (18)

(13) (14) (16) (7)

(7) (16) (14) (13)

(7) (16) (14) (13) (17) (18) (19) (9) 12

188 ¥ TRV D BRAE



o SHANTUI

FS S EHER HE
NO. PART NO. PART NAME QTY
(1) JB3618.1 57~62 WM 22+ #E57~62 Clamp 4
2) JB1000 14x1.5 1EFEM14 x 1.5 Plug screw 1
3) JB982 14 HERELL Combined washer 1
4) JH100 19-2250 S B A% 19-2250 Hose assy. 1
(5) VLE-150 TR Priority valve 1
(6) GB70 M10x90 #2£TM10x90 Screw 2
@ GB93 10 @10 Spring washer 34
(8) GB95 10 #1510 Washer 2
(9) JB982 30 A& #E 30 Combined washer 2
(10) JH100 19 | -3330 BB RAK19 1 -3330 Hose assy. 1
(12) GB3452.1 43.7 x3.55 OZI[E43.7 x 3.55 O-ring 1
(12) GB5783 M12x30 1242 M12x30 Bolt 4
(13) 51H-20 BEE= Flange 6
(14) GB3452.1 37.5x3.55 OZU[E37.5% 3.55 O-ring 6
(15) JHP3100 HWRR(RE) Gear pump 1
(16) GB5783 M10x35 #EM10x35 Bolt 32
a7 GB 898 M12x50 124FA M12x50 Double-screw bolt 4
(18) GB6170 M12 ERM12 Nut 4
(29) GB93 12 g2 Spring washer 8
(20) JB3618.1 43~48 WM 22K §543~48 Clamp 4
WL TRV B BRA A 189



FHEMH

SHANTUI

$E72E #¥%m)ihiEL(370901)
FIG.72 STEERING CYLINDER

NN

Wi

vl €L ¢l LI 0}

o

6

8

LLIH#E TREAU AR B IR A F

190



SHEH SHANTUI
FS S BUHAHT 48
NO. PART NO. PART NAME QTY

0 DG958-05200 B [a)hEL Steering cylinder 1
1 ZL50QD.30.1 HIEEK Cylinder assembly 1
2 Z1L50QD.30-8 SRS OB Bottom port rubber pad 1
3 ZL50QD.30-7 SRS ORIFE Bottom port protection plugs 1
4 ZL50QD.30-10A Fr 2 £FM29 x 2 Slotted nuts 1
5 ZL50QD.30-2A EE Piston 1
6 ZL50QD.30-6 HIKIR Support ring 2
7 ZL50QD.30.2A TREFF Piston rod 1
8 ZL50DG2.30-1 5 ha Nameplate 1
9 ZL50QD.30-11 FIEHORPE Cylinder port protection plugs 1
10 ZL50QD.30-10 FLE M AR Cylinder port rubber pad 1
11 ZL50QD.30-3A SmEE Guide sleeve 1
12 ZL50QD.30-5 g Card key 1
13 ZL50QD.30-4 PLIR Retaining ring 1
14 ZL.50QD.30-9 HiE Retaining ring 1
(1) GB304.5 GE50ES * A GES0ES Joint bearingf 2
(2) GB893.1 75 FLAE 4B 75 Hole circlip 4
(3) GB91 6.3x70 FFA%$E6.3x70 Cotter pin 1
(4) 100 x 84.5% 6.3 &3 E D100 Grameen circle 1
(5) GB1235 40x3.1 O£ E40 x 3.1 “O" ring 1
(6) GB867 2x4 gM472 < 4 Rivet 4
(7) 55x 70.1 x 6.3 B4 D55 Lancaster letters 1
(8) GB1235 100 x 5.7 O 100 x 5.7 “0O" ring 2
(9) B3 5070 P5008 KYRE55 x 70 x 10 Ky ring 1
(10) 55 x 68.6 x 6/3.5 D] Dudt ring 1
(11) GB894.1 90 h F o84 4 B 90 Shaft circlips 1
¥ TR B R AR 191



FHEMH

SHANTUI

SB73E K ScEfr
FIG.73 PRIORITY UNLOADING VALVE

15

10

o ﬂ%%%

12/ 13 1

3

18

LLIH#E TREAU AR B IR A F

192



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

0 YXH25 I S EN T IR Priority unloading valve 1
1 YXH-01 ) 42 Valve body 1
2 YXH-02A oS Priority valve core 1
3 YXH-03A RH OEE Plug screw 1
4 YXH-05 #hH Gasket 1
5 YXH-07 R 2| Plug screw | 2
6 YXH-08 IR Unloading valve core 1
7 YF06-01 Z4 i Safety valve Il 1
8 D32-3 123 Plug screw 1
9 YXH-04A HE Spring 1
10 SXH25-13 HE Spring 1
11 YXH-06 Z4 R Safety valve | 1
12 YXH-11 e Check-valve 1
13 YXH-10 SHEE Spring 1
14 ZG1/8 12357G1/8 Plug 2
15 YXH-09 23RNl Plug screw 1
17 GB3452.1 20x2.4 O E20x2.4 O-ring 1
18 GB3452.1 26.5x 2.65 O£ E26.5 x 2.65 O-ring 5
19 GB3452.1 16x1.8 O/ E16 x 1.8 O-ring 1
¥ TR B R AR 193



SHANTUI =L

194 L TN DB IR A E



=L SHANTUI

TERERERSE

WORKING DEVICE HYDRAULIC SYSTEM

WL TRV DB R E 195



SHANTUI =L

B74E BHEE S
FIG.74 TIPPING CYLINDER PIPING

5
— _
| =
@\\-\\—g e

KSR, FFEAMCATTA,
A T 2 .
ol  \\hen match Pilot control, please use part 6A and 7A.

196 ¥ TRV D BRAE



SHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

1 ZL50G2-06001A I RIPEE Lever protector 1
2 Z1L.50G2-06002 B AN Small cavity nozzle 1
3 ZL.50G2-06003 B F0mE Oil tube 2
4 ZL50G2-06004 B I KR Big cavity nozzle 1
5 ZL50G2-06005A FHET T jE Sk Mid-joint 2
6 ZL50FI11-06016 g HEN Qil-in tube 11 1
6A ZL50G2-06033 TR EIRE | Mid-pipe | ,work valve 1
7 ZL50FI11-06018 B EEmE| Oil-in tube 1 1
7A Z1.50G2-06028 TE®AFEsREN Mid-pipe Il,work valve 1
(1) GB5783 M12 x 25 248 M12 x 25 Bolt 6
2) GB93 10 10 Spring washer 40
(3) GB5783 M10 x 65 1242 M10 x 65 Bolt 8
4 DG958-06500 F=HEL Tipping cylinder 1

DG956-06500A FFI(KESN ) Tipping cylinder(for long arm) 1
(5) GB3452.2 32.5x%x3.55 O 32.5x3.55 O-ring 2
(6) GB5783 M10 x 35 1242 M10 x 35 Bolt 32
(7) 51H-20 k= Flange 8
(8) GB3452.2 37.5x3.55 O£ F37.5 % 3.55 O-ring 8
(©)] GB93 12 GRER12 Spring washer 6

¥ TR B R AR 197



SHANTUI =L

$B75F #FFHELE R
FIG.75 LIFTING CYLINDER PIPING

@ @44 ©3 2 (1406 (14 (13) (19)(18) 1(4)B) @)

FZEABRTOA
$ZBRETOB
(18) (19) (18) (19) | (14) (13) 16 (22) (23) (24)
Ef
(11) () (12) (13) (14) (14) (8) (13) (15) (15) (16) (8) (14)

(17)

14

(11) (2) (20) / (14) (21)

198 ¥ TRV D BRAE



SHEH SHANTUI
Fs S ZHER HE
NO. PART NO. PART NAME QTY

1 ZL50FI11-06017 TEMRESREEN Return nozzle Il,work valve 1
2 ZL50FII-06100A T1ERERIINES Control system 1
3 ZL50FI11-06019 T EHD Bk Return joint,work valve 1
4 Z1L.50G2-06054 (=S Tube clip 4
5 ZL50G2-06048B TR AR IE L (E) Joint, lifting cylinder big cavity(L) 1
6 Z1.50G2-06049B 2T KRR EL(R) Joint, lifting cylinder big cavity(R) 1
7 ZL.50G2-06045 FEFHE/NRIE L (E) Joint, lifting cylinder small cavity(L) 1
8 Z1L.50G2-06046 ZEFHET/NRREESL(A) Joint, lifting cylinder small cavity(R) 1
9 ZL50FI11-06020 T e/ PRk Joint,work valve small cavity 1
10 ZL50FI11-06021 TERKRE 2k Joint,work valve big cavity 1
11 ZL50G2-06041 HAFI K HE Tube,lifting cylinder big cavity 2
12 ZL50G2-06042 HIHET NS E Tube,lifting cylinder small cavity 2
13 ZL50FI11-06015 T1E®FREI Qil-in tube,work valve 1
14 ZL.50G2-06050A SRS Tube clip 2
15 ZL50F111-06042 EIER Connect board 2
16 Z1L.50G2-06047B =R Tube clip 4
¥ TRV AR D AR AE] 199



SHANTUI =L

$B75F #FFHELE R
FIG.75 LIFTING CYLINDER PIPING

@ @44 ©3 2 (1406 (14 (13) (19)(18) 1(4)B) @)

FZEABRTOA
$ZBRETOB
(18) (19) (18) (19) | (14) (13) 16 (22) (23) (24)
Ef
(11) () (12) (13) (14) (14) (8) (13) (15) (15) (16) (8) (14)

(17)

14

(11) (2) (20) / (14) (21)

200 ¥ TRV D BRAE



SHEH SHANTUI
FS S EHAR HeE
NO. PART NO. PART NAME QTY

1) GB5783 M12 x 35 #24£M12 x 35 Bolt 8
2 GB93 12 g2 Spring washer 12
(3) GB3452.2 47.5x 3.55 OB 47.5x3.55 O-ring 2
4) 51H-24 HE Flange 2
(5) GB5783 M10 x 65 #24#£M10 x 65 Bolt 16
(6) GB1235 50x 3.1 O 50 x 3.1 O-ring 1
(7) | GB5780 M10x55 24 M10 x 55 Bolt 2
(8) GB6170 M10 12 /M10 Nut 8
9) DG958-06600 ZEFHEL Lifting cylinder 2

DG958-J06600 HAF(EE MK EFKESN]) Lifting cylinder(for extend arm 2

and long arm)
(20) GB3452.2 32.5x3.55 O 32.5x3.55 O-ring 4
(12) GB6170 M12 12HM12 Nut 4
(12) GB5780 M12x 120 124M12 x 120 Bolt 2
(13) GB5783 M10 x 35 124#£M10 x 35 Bolt 60
(14) GB93 10 810 Spring washer 81
(15) GB95 10 10 Washer 6
(16) GB5783 M10 x40 #24#£M10 x 40 Bolt 2
(17) | DF32.2C Z P& (5] ] Multiple unit valve 1
(18) GB3452.2 37.5x3.55 OB 37.5x3.55 O-ring 14
(19) 51H-20 == Flange 14
(20) GB5780 M12 x 135 124M12 x 135 Bolt 2
(22) GB5783 M10 x 30 #24#£M10 x 30 Bolt 1
(22) GB93 8 8 Spring washer 2
(23) GB6170 M8 12 M8 Nut 2
(24) GB5781 M8 x 25 124 M8 x 25 Bolt 2
¥ TR B R AR 201



SHANTUI =L

SB76E #HEER(ES)
FIG.76 LIFTING CYLINDER PIPING(PILOT)

Mm@ @12  3) (2)34 5(19)(22)(4) (19)(1) 6 (17) )

A
EARRTOA

##BJZTOB

7(22) (19)

(21) (20) (18) (19) (17) (16) 13 (15) (14) (13)

(20) (21) 14
(18) (19)

(20) (21)/ (15) (14) (17) (16)

202 ¥ TRV D BRAE



SHEH SHANTUI
FS S BUHAHT 48
NO. PART NO. PART NAME QTY

1 ZL50G2-06046 ZEFHET/NBRIESL () Joint, lifting cylinder small cavity(R) 1
2 ZL50G2-06045 SFHET/NRRIESL(Z)  Joint, liting cylinder small cavity(L) 1
3 Z1.50G2-06049B ZHFFI KRR (F)  Joint, lifting cylinder large cavity(R) 1
4 ZL50G2-06048B ZFFI KRR (A)  Joint, lifting cylinder large cavity(L) 1
5 ZL.50G2-06054 I=&S Tube clip 4
6 ZL50G2-06030 TEMEmEEI  Return nozzle Il,work valve 1
7 ZL50G2-06027B HEBEEFR Tube clip 1
8 ZL50G2-06031 24T Lead screw 3
9 Z1.50G2-06047B (=S Tube clip 4
10 ZLL50G2-06032 T e Bl 5h ik Oil return joint,work valve 1
11 ZL50G2-06034 TERAKRE AL Joint,work valve large cavity 1
12 ZL50G2-06035 TEB/NEFIES  Joint,work valve small cavity 1
13 ZL50G2-06029 TEmtimEl Oil-in tube,work valve 1
14 Z1.50G2-06041 HEFEL KRR Tube,lifting cylinder large cavity 2
15 Z1L.50G2-06042 AL NEEHE Tube,lifting cylinder small cavity 2
16 ZL50G2-06024B HEEZEFR | Tube clip 1
17 ZL50F111-06042 EIER Connect board 2
18 ZL50G2-06050A 'K Tube clip 2
¥ TRV AR D AR AE] 203



SHANTUI =L

SB76E #HEER(ES)
FIG.76 LIFTING CYLINDER PIPING(PILOT)

Mm@ @12  3) (2)34 5(19)(22)(4) (19)(1) 6 (17) )

A
EARRTOA

##BJZTOB

7(22) (19)

(21) (20) (18) (19) (17) (16) 13 (15) (14) (13)

(20) (21) 14
(18) (19)

(20) (21)/ (15) (14) (17) (16)

204 L TN DB IR A E



SHEH SHANTUI
Fe S BHET 48
NO. PART NO. PART NAME QTY
(1) |GB5783 M10 x 65 1Z4M10 x 65 Bolt 16
(2) |GB3452.2 32.5x3.55 | Of[E32.5 x 3.55 O-ring 4
(3) DG958-06600 FEFHE Lifting cylinder 2
DG958-J06600 FEFHE Lifting cylinder(for extend arm and 2
(EIBEMKE R) long arm)
4 GB6170 M10 12HMI10 Nut 8
(5) |GB5783 M12x 35 IZHEM12 x 35 Bolt 8
(6) | GB898 M12 x40 EAEM12 x 40 Double-screw Bolt 4
@) GB5781 M8 x 25 1242 M8 x 25 Bolt 2
(8) GB6170 M8 12 £M8 Nut 2
9) GB93 8 gER8 Spring washer 2
(10) | GB3452.2 43.7x3.55 | Oz 43.7 x 3.55 O-ring 1
(11) |GB5783 M10x 30 #24:M10 x 30 Bolt 8
(12) | GB95 10 #E10 Washer 6
(13) D32.2 BIE LRI Hydraulic control multiple unit valve 1
YDF32.2 B IR 2R IR Hydraulic control multiple unit valve 1
(14) | 51H-24 = Flange 3
(15) | GB3452.2 47.5x3.55 | Oz 47.5 x 3.55 O-ring 3
(16) | GB5783 M12x 30 IZHEM12 x 30 Bolt 8
(A7) | GB93 12 g2 Spring washer 12
(18) | GB5783 M10x35 124£M10 x 35 Bolt 48
(19) |GB93 10 gE#RI10 Spring washer 78
(20) | GB3452.2 37.5x3.55 | Of,E37.5x3.55 O-ring 13
(21) |51H-20 Pt Flange 13
(22) | GB5780 M10x 55 1Z4M10 x 55 Bolt 4
(23) | GB5783 M10x40 #2#M10 x 40 Bolt 2
¥ TRV AR D AR AE] 205



SHANTUI =L

$77E SL5OWZIRE/ TIERE R
FIG.77 MULTIPLE UNIT VALVE /WORK PUMP PIPING

(MA4H(13)  (2)8) B)4)  O) (12)(11)®8)

EEERS
TO STEERING
SYSTEM

21 1920 (19)(20) 3 (16)(27) (21)(22) (23) 11 (24)12 (25)
o

\vi g

9 14 CHE (19)(26)(27)

C-—- (10)(19)

- #cOTOoC

6 (20)(19) 18 (28))/ (8)(30) (29) 10 (28) |1 (24)13 (25)

206 ¥ TRV D BRAE



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

1 ZL50G2-05009 BB H RIE K Radiator oil-out joint 1
2 ZL50FI11-06008A MRz Bk Oil suction joint assy. 1
3 ZL50FII1-06009C Bl 5h ek Bk Oil return joint assy. 1
4 ZL.50G3-06020 R EM RS Hose 1
5 ZL50G3-06021A THEREHE Oil-out tube,work pump 1
6 ZL50G2-06024B SHERBEE Tube clip | 1
7 ZL50G2-06025A THmzmEl Qil-in tube,work valve |1 1
8 ZL50G2-06026C TERESREI Qil return tube,work valve | 1
9 ZL50FI11-06035 IRERTHAE ¢ 32 x 590 Hose 1
10 ZL50FI11-06036 IRERTRAE ¢ 32 x 2420 Hose 1
1 ZL50FI11-06037 BRI IE Sk Radiator oil-in joint 1
12 ZL50FI11-06037A B8 1% 3L (ZL60GT- Radiator oil-in 1

1CH) joint(forZL60GT-1C) 1
13 ZL50F111-06038A s 3 2L (ZL60GT- Radiator oil-out joint(for 1

1CH) ZL60GT-1C) 1
14 ZL50FI11-06039 %z Bracket 1
15 ZL50G2-06039 SHER IR B EMR Fixed plate 1
16 ZL50F111-06040 THESR Oil-way board 1
17 ZL50F111-06041 SEEER Metal tube assy. 1
18 ZL50G3-06046 TEZE R miEL Oil suction joint,work pump 1
19 ZL50G2-06052B HEBREFRI Tube clip Il 1
20 ZL.50G2-06053 R Rubber mat 1
21 DG956W-06200 DIREE =Y Engine oil tank assy. 1

LI TREAMAR D B IR 7]

207



SHANTUI =L

$77E SL5OWZIRE/ TIERE R
FIG.77 MULTIPLE UNIT VALVE /WORK PUMP PIPING

(MA4H(13)  (2)8) B)4)  O) (12)(11)®8)

EEERS
TO STEERING
SYSTEM

21 1920 (19)(20) 3 (16)(27) (21)(22) (23) 11 (24)12 (25)
o

\vi g

9 14 CHE (19)(26)(27)

C-—- (10)(19)

- #cOTOoC

6 (20)(19) 18 (28))/ (8)(30) (29) 10 (28) |1 (24)13 (25)

208 ¥ TRV D BRAE



FHHEM SHANTUI
Fs S Bl HE
NO. PART NO. PART NAME QTY
(1) LFS1 1/4’ 28LA HERAE=EL Flange joint 2
(2 GB5783 M12 x 35 1244 M12 x 35 Bolt 4
(3) 51H-24 E2 Flange 1
4) GB3452.2 47.5x3.55 OB 47.5% 3.55 O-ring 1
®) CBGj3100A W R(REEERIER) Gear pump 1
(6) JB1000 M14x 1.5 2% M14x 1.5 Plug screw 1
(7) JB982 14 HEHELL Combined washer 1
(8) GB93 12 12 Spring washer 14
9) GB5783 M12 x 25 1244 M12 x 25 Bolt 2
(10) GB5781 M10 x 20 24 M10 x 20 Bolt 3
(11) GB6170 M12 2 FM12 Nut 8
(12) GB898 AM12 x 35 25 AM12 x 35 Double-screw bolt 4
(13) GB3452.2 37.5x3.55 O 37.5 % 3.55 O-ring 6
(14) 51H-20 E2 Flange 6
(15) GB3618.1 57~62 N2 K FES7~ 62 Clamp 4
(16) GB1235 65x3.1 O 65 % 3.1 O-ring 2
7 GB5783 M10 x 30 24 M10 x 30 Bolt 24
(18) JH100 25I-1190 & 5 i 251-1190 Hose assembly 1
(19) GB93 10 W10 Spring washer 32
(20) GB5780 M10 x 55 1244 M10 x 55 Bolt 4
(21) GB93 10 W10 Spring washer 12
(22) GB5781 M8 x 20 24 M8 x 20 Bolt 12
(23) JH100 251-2250 B KR 251-2250 Hose assembly 1
(24) JB982 30 4H4 30 Combined washer 2
(25) JB982 27 HEHE27 Combined washer 2
(26) GB5781 M10 x 40 1244 M10 x 40 Bolt 1
(27) GB97.1 10 HE10 Washer 2
(28) GB3618.1 43~48 W LK 5543~ 48 Clamp 8
(29) GB3452.2 43.7 x3.55 OFZ M 43.7 x 3.55 O-ring 1
(30) GB5783 M12 x 30 24 M12 x 30 Bolt 4

LI TREAMAR D B IR 7]

209



SHEM

SHANTUI

SA78[E SL50W-2Z B/ TE R E R
FIG.78 MULTIPLE UNIT VALVE/WORK PUMP PIPING

gk (vh) vi (51) /(8L) /e (2e)L)) (8L) /11 (91) (12) (8)
=
Gl T [(D—
O TR H

i l-!
&
N w-m
- -/lm_m-wrtl__m-m-

(92) =
301 O3

(02) (61) (12) 8L/l oL(sL) 6(pL) (g1)  (z1) (11) 8 (6) (2) (9) 2912 (01)

(e2)ze) (2)(9) ¢

(92) (12) Ela

a' 31618 onaLs OL
: Y% o 34

LLIH#E TREAU AR B IR A F

210



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 ZL50G2-06026C THREHE | Oil return tube | ,work valve 1
2 Z1.50G3-06020 KR m AR B Hose 1
3 ZL50G2-06025 TrEMEEHE I Oil-in tube 11, work valve 1
4 ZL50F 111-06008A MR smiE sk B Suction joint assy. 1
5 Z1L50G3-06021A TEZRHHE Oil-out tube , work valve 1
6 Z1L50G2-06053 B R Rubber mat 1
7 ZL50G2-06052B HEEEF I Tube clip 1
8 ZL50G2-06023B [E]5h sk AR Oil return joint assy. 1
9 ZL50F111-06037 B s i Sk Radiator oil-in joint 1
10 ZL50F 111-06037A B2 HIE L (ZL60GT-  Radiator oil-in joint(for 1
1CH) ZL60GT-1C)
1 ZL50G3-06046 TR MmIEL Suction joint , work pump 1
12 ZL50F 111-06036 R it S A B Hose 1
13 ZL50G2-05009 Bopes HshiE sk Radiator oil-out joint 1
14 ZL50F 111-06038A BB Y ShIESL(ZL60OGT-  Radiator oil-out joint(for 1
1CH) ZL60GT-1C)
15 ZL.50G2-06039 THER R E R Fixed plate 1
16 ZL50G2-06040 JhESHR Oil board 1
17 ZL50F 111-06035 R EmHRE Hose 1
18 ZL50F 111-06039 RS Bracket 1
¥ TR B R AR 211



SHEM

SHANTUI

SA78[E SL50W-2Z B/ TE R E R
FIG.78 MULTIPLE UNIT VALVE/WORK PUMP PIPING

gk (vh) vi (51) /(8L) /e (2e)L)) (8L) /11 (91) (12) (8)
=
Gl T [(D—
O TR H

i l-!
&
N w-m
- -/lm_m-wrtl__m-m-

(92) =
301 O3

(02) (61) (12) 8L/l oL(sL) 6(pL) (g1)  (z1) (11) 8 (6) (2) (9) 2912 (01)

(e2)ze) (2)(9) ¢

(92) (12) Ela

a' 31618 onaLs OL
: Y% o 34

LLIH#E TREAU AR B IR A F

212



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

Q) 51H-24 %= Flange 1
2) GB3452.2 47.5x3.55 | Of£[E47.5%3.55 O-ring 1
(3) GB5783 M12x 35 IE4M12 x 35 Bolt 4
(4) JB3618.1 57~62 WM 22K §E57~62 Clamp 4
5) CBGj3100/1010-XF W R(REETLE) Gear pump 1
(6) GB3452.2 37.5x3.55 | OJ£ME37.5x3.55 O-ring 3
@ 51H-20 %= Flange 3
8) GB5783 M10x 30 #2#M10 x 30 Bolt 12
9) GB1235 65x3.1 OfZE65x 3.1 O-ring 2
(20) GB5780 M10 x 55 124M10 x 55 Bolt 2
(12) GB5781 M8x 20 1242 M8 x 20 Bolt 12
(12) GB93 8 ] Spring washer 12
(13) JH100 25I-2450 i A 251-2450 Hose assembly 1
(14) JB982 30 20 &30 Combined washer 2
(15) JB982 27 B 5 HE 27 Combined washer 2
(16) GB3452.2 43.7 x 3.55 O£ #E43.7 x3.55 O-ring 1
a7) GB5783 M12 x 30 124£M12 x 30 Bolt 4
(18) JB3618.1 43~48 WM 22K §543~48 Clamp 8
(19) GB5781 M10 x 40 #2#M10 x 40 Bolt 1
(20) GB97.1 10 #E 10 Washer 2
(21) GB93 10 10 Spring washer 48
(22) GB93 12 GEER12 Spring washer 10
(23) GB5781 M12x 25 124£M12 x 25 Bolt 2
(24) JB1000 M14x 1.5 #23EM14 x 1.5 Plug screw 1
(25) JB982 14 HEHELL Combined washer 1
(26) GB5781 M10x 20 ##M10 x 20 Bolt 3
¥ TR B R AR 213



SHANTUI =L

SE79E SL50W-3Z BRI/ TERE R
FIG.79 MULTIPLE UNIT VALVE/WORK PUMP PIPING

R AL
TO STEERING SYSTEM

(16) 14

13

214 L TN DB IR A E



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

1 DG9I56W I -05018 RERDHRE Hose 1
2 DG956W 11 -06007 THEREHE Oil-out tube,work pump 1
3 DG956W I -06008 W smiEsL B Suction joint assy. 1
4 DG956W I -06009 [E]5h3E L B Oil return joint assy. 1
5 DG956W-06200 IRk Engine oil tank 1
6 ZL50G2-06052B HEBRER Tube clip I 1
7 ZL50G2-06053 BRI Rubber mat 1
8 ZL50G2-06025 TR mRE Il Oil-in tube 11 ,work valve 1
9 Z1.50G2-06026C TERERE | Oil return tube | ,work valve 1
10 ZL50G2-06027B SHEEEE Tube clip 1
11 ZL50G2-06039 SHER IR B E R Fixed plate 1
12 Z1.50G2-06040 JHEEIR Oil board 1
13 DG956W Il -06027 T1ERW miEkL Suction joint,work pump 1
14 ZL50G2-06024B HEBEEFR | Tube clip | 1
WL TRV B BRA A 215



SHANTUI =L

SE79E SL50W-3Z BRI/ TERE R
FIG.79 MULTIPLE UNIT VALVE/WORK PUMP PIPING

R AL
TO STEERING SYSTEM

(16) 14

13

216 ¥ TRV D BRAE



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1) GB93 12 gEIR]12 Spring washer 14
) GB3452.2 47.5%x3.55 O B47.5 x 3.55 O-ring 1
3 GB5783 M12x 30 124M12 x 30 Bolt 4
(4) 51H-24 R Flange 1
(5) JHP3100C WRR(ETE) Gear pump 1
(6) GB898 M12 x 65 EAEM12 x 65 Double-screw bolt 4
@) GB6170 M12 12HM12 Nut 4
(8) JB3618.1 57~62 W4 22K §E57~62 Clamp 4
9) GB3452.2 37.5x3.55 OB 37.5 x 3.55 O-ring 3
(10) 51H-20 R= Flange 3
(12) GB1235 65x3.1 O£ B 65 x 3.1 O-ring 2
(12) GB5783 M10x 30 #24M10 x 30 Bolt 12
(13) GB97 10 ##10 Spring washer 20
(14) GB93 8 i Spring washer 12
(15) GB5781 M8x 20 2 4£M8 x 20 Bolt 12
(16) GB5780 M10 x 55 124 M10 x 55 Bolt 6
a7) GB5781 M12x 25 12M12 x 25 Bolt 2
(18) JB982 14 HE®HELL Combined washer 1
(29) JB1000 M14x 1.5 1EEM14x 1.5 Plug 1
(20) GB5781 M10x 20 #24M10 x 20 Bolt 2
(21) GB5783 M12x 30 124M12 x 30 Bolt 4
(22) GB3452.2 43.7 x 3.55 Of2E43.7 x3.55 O-ring 1
¥ TR B R AR 217



SHANTUI =L

5580 SL50W-3Z i/ TIEREB(%S)
FIG.80 MULTIPLE UNIT VALVE/WORK PUMP PIPING(PILOT)

(9)(17)(22)(23)

Cﬁ/ %31 10 (15)(14)(13)(12)  (28)9 (11)(10)

(19)(12)\12 \11

(23)(22)(21)(20) 15 (20)(21)(22)(23)

218 ¥ TRV D BRAE



TR SHANTUI
Fs S FHAR HE
NO. PART NO. PART NAME QTY

1 ZL50G2-06024B HEBEEFR | Tube clip | 1
2 ZL50G2-06027B HEBEEFR Tube clip 1
3 ZL50G2-06026C TERESHE | Qil return tube | ,work valve 1
4 ZL50G2-06025 TEMR#RE Il Qil-in tube Il ,work valve 1
5 DG956W 111-06046 T1ERW hiEL Suction joint,work pump 1
6 DG956W 111-06020A R ER RS Hose 1
7 DG956W Il -06007 THREHE Oil-out tube,work pump 1
8 DG956W Il -06008 W shEsk Bk Suction joint assy. 1
9 Z1.50G2-06022A B3k Bk Oil return joint assy. 1
10 DG956W-06200 e Engine oil tank 1
11 ZL50G2-06040 THES R Oil board 1
12 ZL50G2-06039 SRER IR E E 1R Fixed board 1
13 ZL.50G2-06053 RS Rubber mat 1
14 ZL50G2-06052 HEBREFR I Tube clip Il 1
15 DG956W I11-06054 THEREHE QOil-out tube,work pump 1
WL TRV B BRA A 219



SHANTUI =L

5580 SL50W-3Z i/ TIEREB(%S)
FIG.80 MULTIPLE UNIT VALVE/WORK PUMP PIPING(PILOT)

(9)(17)(22)(23)

Cﬁ/ %31 10 (15)(14)(13)(12)  (28)9 (11)(10)

(19)(12)\12 \11

(23)(22)(21)(20) 15 (20)(21)(22)(23)

220 ¥ TRV D BRAE



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

(1) CBGj3100/1010C-XF HRE(Hik) Gear pump 1
2 GB898 M12 x 65 124FM12 x 65 Double-screw bolt 4
3) GB 6170 M12 2R M12 Nut 4
(4) GB 95 12 F 312 Washer 4
(5) GB3452.2 43.7 x3.55 OJ[E43.7 x 3.55 O-ring 1
(6) GB5783 M12 x 30 1242 M12 x 30 Bolt 4
(7 JB3618.1 57~62 WM 22K 5 57~62 Clamp 4
8) GB1235 65x3.1 O2E 65 x 3.1 O-ring 2
9) GB5783 M10 x 30 124#M10 x 30 Bolt 8
(10) GB5781 M8 x 20 ¥ M8 x 20 Bolt 12
(12) GB93 8 D§348 Spring washer 12
(12) GB93 12 W12 Spring washer 14
(13) 51H-24 R= Flange 1
(14) GB3452.2 47.5x 3.55 Of2E47.5 x 3.55 O-ring 1
(15) B5783 M12 x 35 124 M12 x 35 Bolt 4
(16) GB5781 M10 x 20 #24M10 x 20 Bolt 2
(17) JB982 14 HEHE 14 Combined washer 1
(18) JB1000 M14x1.5 2% M14x 1.5 Plug 1
(29) GB5781 M12 x 25 1242M12 x 25 Bolt 2
(20) GB97 10 gE#10 Spring washer 24
(22) GB5783 M10 x 35 124#M10 x 35 Bolt 8
(22) 51H-20 E Bolt 4
(23) GB3452.2 37.5x3.55 OB 37.5 x 3.55 O-ring 4
(24) GB5780 M10 x 55 ## M10 x 55 Bolt 6
¥ TR B R AR 221



SHANTUI

F81E S RER
FIG.81 PILOT VALVE PIPING

(11) 6) (10)(9)6 S @)@ “4E)@)

-

(13) (12)

FHEMH

E
8 |
9 A _-
10
(14) 5
11 |
12A 12
13A13
G
| 8
C

E8(SL50W-2) E5(SL50W-3)

ATa]
14 15
%g/i

G a5
To a1 To a2

222 ¥ TRV D BRAE



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 Z1.50G2-06010 U ig4e U-bolt 1
2 Z1.50G2-06011 3L Joint 1
3 ZL50G2-06012 LRk Joint assy. 1
4 ZL50G2-06013 Bk Joint 1
5 ZL50G2-06008A = Up board 1
6 ZL50G2-06006A =R Cover board 1
7 ZLL50G3-06017 FEHmE Pilot oil tube 1
7A DG956W 111-06017 FEHME Pilot oil tube 1
8 Z1L.50G2-06007 3L Joint 14
9 ZL50G2-06009 ESHE Pilot oil tube 2
10 ZL.50G2-06016 FSHME Pilot oil tube 1
11 ZL.50G2-06017 FEHME Pilot oil tube 1
12 ZL50G2-06019 S HENFHA) Pilot oil tube(for double handle) 2
12A DG965-06019 S HEEFMA) Pilot oil tube(for single handle) 2
13 ZL50G2-06065 ESHENFHA) Pilot oil tube(for double handle) 1
13A DG965-06058 S HEEFHA) Pilot oil tube(for single handle) 1
14 ZL50G2-06014 ETHRWAT Lift lever 1
15 ZL50G2-06015 B g AT Tipping lever 1
16 Z1.50G2-06038 L Joint 1
17 ZLL50G2-06037 LS HMEEENR Fixed board 2
18 Z1L.50G2-06036 ER Board 2
19 ZL50G3-06045 ESHE Poilt oil tube 1
19A DG956W 111-06045 FEHME Poilt oil tube 1
¥ TR B R AR 223



SHANTUI

F81E S RER
FIG.81 PILOT VALVE PIPING

(11) 6) (10)(9)6 S @)@ “4E)@)

-

(13) (12)

FHEMH

E
8 |
9 A _-
10
(14) 5
11 |
12A 12
13A13
G
| 8
C

E8(SL50W-2) E5(SL50W-3)

ATa]
14 15
%g/i

G a5
To a1 To a2

224 L TN DB IR A E



SHEH SHANTUI
Fs S S L HE
NO. PART NO. PART NAME QTY

) NXQ1-L0.63/10-H E Wy Accmulator 1
2) GB6170 M8 12 {M8 Nut 2
?3) GB93 8 GEIR8 Spring washer 2
4) GB95 8 8 Washer 2
(5) DIF-L10H1 HBEE Straight check valve 1
(6) LJ135M FFRER Handle ball 2
©) GB5781 M5x 10 124#£M5 x 10 Bolt 6
(8) GB95 5 L #5 Washer 6
9) GB67 M6 x 12 B2ETM6 x 12 Screw 4
(20) GB93 6 JHIR6 Spring washer 4
(11) DJS2-0.00 WF LS E Double handle pilot valve 1

DXS-00 BFRESR Single handle pilot valve 1
(12) GB5781 M10x 20 124#£M10 x 20 Bolt 4
(23) GB93 10 FE#H#RI10 Spring washer 4
(14) D2900-20000 TAHFF T #5200 x 8 Clamp 7
(15) GB6171 M12x1.25 12 FFMI12 x 1.25 Nut 2
(16) GB6170 M12 12 EM12 Nut 4
a7) GB93 12 G112 Spring washer 4
(18) GB5780 M12 x 90 12FM12 x 90 Bolt 4

¥ TR B R AR 225



SHANTUI =L

S£82[E # =) ihiEI(370901)
FIG.82 TIPPING CYLINDER

10 11 12 13

226 ¥ TRV D BRAE



SHEH SHANTUI
FS S BUHAHT 48
NO. PART NO. PART NAME QTY

0 DG958-06500 B=HlE Tipping cylinder 1
DG956-06500A FmEl (B KBS N) Tipping cylinder(for long arm) 1

1 Z1.50DG2.32.1 FLE R Cylinder assembly 1
2 ZL30QF.32-8 AR ZE Plastic plug 2
3 ZL50QD.32-1 i U2 Slotted nuts 1
4 Z1L.50QD.32-4 AR Piston 1
5 ZL50QD.32-5 FIRIR Support ring 2
6 Z1.50QD.32.2 SEEFAEME Piston rod componments 1
7 Z1L.50QD.32-3 E1R Platen 1
8 ZL.50QD.32-10 iz Pad 1
9 ZL50DG2.32-1 ¥ Nameplate 1
10 ZL.30Y-024 SHORIPE Port protective cover 2
11 ZL50QD.31-6 B Rubber pad 2
12 ZL50QD.32-2 S@mE Guide sleeve 1
13 ZL50QD.32-6 7RI Support ring 2
14 FB80 x 120 x 13 RN BEZRR L Within the package skeleton dust 4
(1) GB893.1 120 FLAE 120 Hole circlip 4
(2) GB304.5 GESOES *(T5i&AGESOES Joint bearing 2
(3) GB91 10x 120 FO£410 x 120 Cotter pin 1
(4) 200x179x8.1 #3EE D200 Grameen circle 1
(5) GB1235 90x 3.1 O£ 90 x 3.1 “O” ring 1
(6) GB93 10 D810 Spring washer 2
(7) GB5782 M10 x50 124#£M10 x 50 Bolt 2
(8) GB867 2x4 MET2 % 4 Rivet 4
(9) GB1235 200x5.7 O 200 x 5.7 “O" ring 2
(10) 110x125.1 x 6.3 Hr4E3D110 Lancaster letters 1
(11) B3B030P5008 KYE Ky ring 1
(12) 110 x 126 x 7/9 I NES] Dust ring 1
(13) GB5783 M20 x 55 12#£M20 x 55 Bolt 12
(14) GB93 20 20 Spring washer 12

¥ TR B R AR 227



FHEMH

SHANTUI

SE83[E & FihiEI(370901)

FIG.83 LIFTING CYLINDER

LLIH#E TREAU AR B IR A F

228



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

0 DG958-06600 ZEFHEL Lifting cylinder 2
DG958-J06600 ZEFHL Lifting cylinder 2
(EMEKEHNKESR) (for extend arm and long arm)
1 ZL50DG2.31.1 511 R Cylinder assembly 1
2 ZL50QD.31-6 B R Rubber pad 2
3 ZL30Y-024 =R Cover plate 2
4 ZL50QF.31-1 IR & Slotted nuts 1
5 ZL50QF.31-2 TEE Piston 1
6 ZL50QF.31-5 HIRIR Support ring 2
7 ZL50QF.31.2 TREFT Piston rod 1
8 ZL50DG2.31-1 s Nameplate 1
9 ZL30QF.32-8 ARl ZE Plastic plug 2
10 ZL50QF.31-3 SEE Guide sleeve 1
11 ZL50QF.31-4 HAEIR Support ring 2
12 FB70x 105 % 12 KNI Within the package skeleton dust 2
(1) GB893.1 105 FL A3 2 105 Hole circlip 2
(2) ZL50DG2.31A-01C | E&E& Bush 1
(3) GB91 10x 115 FO4%510 %115 Cotter pin 1
(4) 180 x 159 x 8.1 3B D180 Grameen circle 1
(5) GB1235 80x3.1 O 80 x 3.1 “O" ring 1
(6) GB867 2x4 G472 x4 Rivet 4
(7) GB5781 M10x20 | #2#M10 x 20 Bolt 4
(8) GB1235 180x5.7 | Of2F180x5.7 “0" ring 2
(9) 100 x 115.1 x 6.3 i Lancaster letters 1
(10) B3A020P500 KYEE100 x 120 x 14.5 Ky ring 1
(11) 100 x 114 x 6/4 BR B Dust ring 1
(12) GB5783 M20 x50 | ##M20 x 50 Bolt 12
(13) GB93 20 .20 Spring washer 12
(14) GB79 M10x 25 AN FAEETML0 x 25 Bolt 1
¥ TR B R AR 229



SHANTUI =L

#384E HDF32% i&i#
FIG.84 MULTIPLE UNIT VALVE

230 ¥ TRV D BRAE



SHEH SHANTUI
Fs e EHAR HeE
NO. PART NO. PART NAME QTY

1 HDF32-01C 1387 Valve body 1
2 HDF32-02C N E R AT Valve rod, movable arm 1
3 HDF32-03 g Bk E AL 2R 15 Bounce positioning module 1
4 JRmP26 25.7x3.5 O %4+ #25.7x 3.5 O-seal ring 4
5 HDF32-04 HES AN Spring reposition module 1
6 HDF32-05C &3 iR AT Valve rod,tipping bucket 1
7 DFX32-09 e REH Safety valve module 1
8 HDF25-06 HEREE Check-valve cover 2
9 GB1235 35%x3.1 O 2% B35 x 3.1 O-seal ring 2
10 HDF25-07 B o) ) S Check-valve spring 2
11 HDF25-08 A 1) i) Check-valve 2
12 YF08-11 TR B Overload valve 2
13 HDF25-10 AN Dustproof ring 2
14 GB1235 38x3.1 O %138 x 3.1 O-seal ring 2
15 HDF32-08 Bie i Check-valve 2
16 HDF32-07 B 5] ) S Check-valve spring 2
17 HDF32-06 HE®E Check-valve cover 2
¥ TR B R AR 231



SHANTUI T LE

285 JDF32% i
FIG.85 MULTIPLE UNIT VALVE

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

B

éi%@iq(’

a7

@y
(& ‘[f
~/[{{ @Q?m

22 21 \_20 \19

232 LLIH#E TREAU AR B IR A F



s SHANTUI
Fs S EHAWR HeE
NO. PART NO. PART NAME QTY

1 301-00029 HRETM6 x 12 Screw 12
2 304-00030 THIG Spring washer 12
3 210-00035 3l E Bucket end cover 1
4 210-00039 EAing 24 Paper gasket 2
5 210-00036 PR SR 1 Limit plug 1
6 210-00037 S Spring seat 2
7 210-00038 ERE:E Release spring 1
8 210-00023 £} 28 x 3.55 Seal ring 4
9 210-00072 2L IR AF Bucket valve rod 1
10 360-00024 T EH XA R Overload slippage valve 1
11 210-00009 B 1 1R Check- valve core 4
12 310-00007 O£ 30 x 2.65 O-ring 4
13 210-00008 HE Spring 4
14 210-00006 BEEEEL Check- valve seat 1 1
15 210-00015 B 4 BB JEE Dustband seat 2
16 314-00022 Bh 4> BH28 x 36 x 4.5/6 Dustband 2
17 360-00003 T R Overload valve 1
18 210-00010 B (5] iR 2 Check- valve seat 2 3
19 310-00021 O 32 x3.1 O-ring 1
20 210-00044 121#M30 x 1.5 Plug 1
21 210-00073 NERFT Valve rod,movable arm 1
22 210-00043 ENEA Locating gasket 2
23 210-00033 E L JEE Locating seat 1
24 210-00032 EEE Locating spring 1
25 316-00034 SMER D11 Steel ball 2
26 210-00042 ENE Locating sleeve 1
27 210-00031 MEImE End cover,movable arm 1
28 210-00013 121EM14 x 1.5 Plug 2
29 310-00014 O 6 x 2.4 O-ring 2
30 210-00068 [3hnS Valve body 1
31 360-00011 E-gcatiil Safety valve 1
32 310-00047 O 22 x2.4 O-ring 2
33 210-00046 12EEM20 % 1.5 Plug 2

LI TREAMAR D B IR 7]

233



SHANTUI =L

#386[E KF328 XK@
FIG.86 MULTIPLE UNIT VALVE

234 L TN DB IR A E



SHEH SHANTUI
Fs S THER HE
NO. PART NO. PART NAME QTY

1 SDK32.2-01 FRRERE Hydraulic valve 1
2 SDK32.2-03 F RN ERFT Valve lever,movable arm 1
3 SDK32.2-05-01 MEIRE End cover,movable arm 1
4 GB308 ©8 SMER D8 Steel ball 1
5 D32-05-04 TR Locating spring 1
6 SDK32.2-05-03 TN Locating pillar 1
7 SDK32.2-05-02 EANE Locating sleeve 1
8 SDK32.2-04-01 Wt e Pivoted-bucket end cover 1
9 SDK32.2-04-02 HHERE Right spring seat 1
10 SDK32.2-04-03 LR ERE Left spring seat 1
1 SDK25.2-04-04 FRALAE Limited pillar 1
12 D32-04-04 SAEE Reposition spring 1
13 SDK32.2-02 F ik AT Rotating bucket valve lever 1
14 SDK32.2-06 EALER Locating plate 2
15 GB1235 22x2.4 2 E 22 x 2.4 Seal ring 1
16 GB1235 28 x3.1 ZE 28 x 3.1 Seal ring 1
17 K32.2-09 EsL End cap 1
18 DF32-08A ISk Small end cap 1
19 GB1235 22x2.4 2 E 22 x 2.4 Seal ring 1
20 K32.2-06-01 HEEE Check-valve cover 2
21 K32.2-06-02 BEGFEE Check-valve spring 2
22 K32.2-06-03 E i) Check-valve 2
23 GB1235 38x3.5 FEB38x3.5 Seal ring 2
24 DF32-15 RigzE Big plug 1
25 GB1235 40x3.1 ZEE40x 3.1 Seal ring 1
26 K32.2-07 B AR IT E R Front cavity overload valve body 1
27 XDYF20-01 BRI 2 1R Front cavity overload valve 1
28 DF32-14 5o E iR Bolt 8
29 DF32-13 SH Pin roll 2
30 K32.2-08 BRI RE Rear cavity overload valve body 1
31 YF08-03 ERITER Rear cavity overload valve 1
32 GB827 M8x 2 #24£T M8 x 20 screw 8
33 GB93 8 SH A8 Spring washer 8
34 GB1235 34x3.5 i 34 x 3.5 Seal ring 4
35 SDK32.2-09 fn A Dustband 2
36 GB67 M6 x 10 #24T M6 x 10 Screw 8
37 GB93 6 SHIR6 Spring washer 8
38 SDK32.2-10 B ER Front press plate 2
39 DF32-09 LW B Safety valve assy. 1

LI TREAMAR D B IR 7]

235



SHANTUI =L

$87E DXSEFHESE
FIG.87 SINGLE HANDLE PILOT VALVE

15 16 17 18 19 20

14

13

12 10 M

9

8

236 LLIH#E TREAU AR B IR A F



zean SHANTUI

Fs S EHER HE
NO. PART NO. PART NAME QTY
1 DXS-08 i) 2= Valve body 1
2 DJS-2.05 I P 1) 28 Order manifolds 1
3 DJS-2.04 TEEA Measure unit 1
4 DJS-1.04 HEEHME | Measure unit 3
5 DXS-10 FEAFLEE | Strut components 2
6 DJS-1.03 S Spring 4
7 DXS-12 FEAFE M 1 Strut components 2
8 DXS-11 tHE Bush ring 1
9 DXS-13 BB LSk Electromagnet 3
10 DXS-05 EEA Pressure sales group 4
1 DXS-07 RERA M Mounting plate unit 1
12 GB70.1 M8 124TM8 Bolt 4
13 DXS-06 Bk Cover plate 1
14 DXS-03 JER A4 Pressure plate unit 4
15 DXS-04 & E R Mount plate 1
16 GB6170 M6 12 M6 Nut 4
17 GB848 20 #E 20 Washer 1
18 GB6173 M20x 1.5 12 fM20 x 1.5 Nut 1
19 GB6170 M12 12 {M12 Nut 1
20 DXS-02 FiwEk Handle joints 1
21 DXS-01 FiRAHF Handle components 1
22 DXS-09a BRE Rubber cover 1
23 DXS-16 123 Screw plug 1
24 DXS-17 SRE Guide sleeve 1
25 DJS-2.07a S E Spring 1

WL TRV DB R E 237



SHANTUI =L

%83E DJSHMFHE SR
FIG.88 DOUBLE HANDLE PILOT VALVE

—
.
= T = g
1 T T =
o [ — = m‘
= N

238 LLIH#E TREAU AR B IR A F



znmm SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY
1 GB6170 M8 12HM8 Nut 6
2 DJS-4.01 24 Bolt 3
3 DJS-2.02a RIIRE Lift valve 1
4 DJS-2.04 TEAHE Measure unit 1
5 DJS-2.05 115 5 1) 2B Order manifolds 1
6 DJS-1.04 THEHEF | Measure unit 3
7 DJS-1.06a B LR (K Bucket valve body 1
8 DJS-1.02 FEAF2E 4 Strut components 2
9 DJS-5.11 #H Washer 4
10 DJS-5.10 HE Spring 4
11 DJS-5.12 HE Bush ring 1
12 DJS-5.07 LR A M Mounting plate unit 1
13 DJS-5.06 REEE Rubber cover seat 2
14 DJS-5.14 * 8 Bracket 2
15 GB70.1 M8 12ETM8 Bolt 4
16 DJS-5.17 245 Bolt 2
17 DJS-5.16 LESS, Nut 2
18 DJS-5.03 E% Layering 2
19 DJS-5.02 BRE Rubber cover 2
20 DJS-5.01 2 5} Nut 2
21 DJS-5.04 EFHA Pressure sales group 4
22 DJS-5.18 R Rk Electromagnet 3
23 DJS-5.08 ER Pressure plate 4
24 DJS-5.09 ERF Sleeve 4
25 DJS-1.01 L Washer 4
26 DJS-2.01 [ Screw plug 1
27 DJS-2.03 AT 28 14 Valve rod unit 2
28 DJS-1.03 HE Spring 4
29 DJS-2.06 S@EE Guide sleeve 1
30 DJS-2.07a H Spring 1

LI TREAMAR D B IR 7]

239



SHEM

SHANTUI

$89E D32 Z KiE
FIG.89 FIG. HYDRAULIC CONTROL MULTIPLE UNIT VALVE

\9)=))
SC

LLIH#E TREAU AR B IR A F

240



SHEH SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 D32-4 13 42 Valve body 1
2 GB1235 50x3.1 O %+t E50 % 3.1 O-seal ring 2
3 D32-1 gt End cover 2
4 D32-17 B 5 1R) Check valve 3
5 D32-16 R Spring 3
6 GB1235 44x3.5 O 2B 44 x 3.5 O-seal ring 3
7 D32-19 R = Valve cover 3
8 D32-15 *NSH R Slippage valve 1
9 D32-14 HE Spring 1
10 GB1235 50 x 3.1 Oz % £+ 50 x 3.1 O-seal ring 1
11 D32-13 KN 35 Slippage valve cover 1
12 GB1235 45x3.1 O 2B 45 x 3.1 O-seal ring 1
13 D32-11 =R Cover board 1
14 GB5783 M20x 30 #24M20 x 30 Bolt 2
15 D32-12a &3] R AT Rotating valve rod 1
16 D32-2a NE R AT Movable arm valve rod 1
17 D32-21 1R AT 3 sk Valve rod joint 2
18 D32-6 558 JAR Spring base 4
19 D32-8 o Spring 2
20 D32-7 HE Spring 2
21 GB5783 M20x 20 124 M20 x 20 Bolt 2
22 GB1235 60 x 3.1 Oz % £+ 60 x 3.1 O-seal ring 2
23 D32-5 I End cover 2
24 D32-3 23 Plug screw 2
25 GB1235 20x2.4 O Z%fE20x 2.4 O-seal ring 2
26 YF08-11-00-19 ok=15 Overload valve 2
27 D32.2a-00-17 Eegeal ] Safety valve 1

LI TREAMAR D B IR 7]

241



FHEMH

SHANTUI

$90E YDF32i%i5E S k1
FIG.90 HYDRAULIC CONTROL MULTIPLE UNIT VALVE

LLIH#E TREAU AR B IR A F

242



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

1 CAT-YDF32.2-01 [GIREN Valve body 1
2 CAT-YDF32.2-02 B2 R AT Skip bucket valve rod 1
3 CAT-YDF32.2-03 NERFT Movable arm valve rod 1
4 CAT-YDF32.2-04 HERBEHE Rectangle gasket ring 2
5 CAT-YDF32.2-05 BRE Return spring 2
6 CAT-YDF32.2-06 HE Spring 2
7 CAT-YDF32.2-07 K s Big end cap 2
8 CAT-YDF32.2-14 7R Bearing 3
9 CAT-YDF32.2-15 HE Spring 3
10 CAT-YDF32.2-16 B Spool 3
11 CAT-YDF32.2-17 L End cap 3
12 GB1235 52 x 3.1 O, %52 x 3.1 O-seal ring 3
13 CAT-YDF32.2-19 REREHF Safety valve unit 1
14 CAT-YDF32.2-20 B Spool 1
15 CAT-YDF32.2-21 HE Spring 1
16 GB1235 58 x3.1 O 2% 58 x 3.1 O-seal ring 1
17 CAT-YDF32.2-23 L End cap 1
WL TRV B BRA A 243



SHANTUI =L

$£91E TIFRZRNRSE
FIG.91 WORK VALVE CONTROL SYSTEM

Alg]
Bra

BN B

(10)

244 L TN DB IR A E



SHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

1 ZL50FIII-06101B B AT L B Control rod bracket 1

2 ZL50FII1-06122 HHEEE Flexible shaft fixed sleeve 1

3 ZL50FI11-06123B i B IR Flexible shaft flying ring 1

4 ZL50FII-06115A x5 Bracket 2
(8] WJ10-12-59 R\ 2 Ak (5 F4R) Flexible shaft assy.(with handle) 1
2) GB5787 M8 x 20 124 M8 x 20 Bolt 6
3 GB5787 M10 x40 12+ M10 x 40 Bolt 4
(4) GB6170 M10 12 FM10 Nut 8
5) GB95 10 E#10 Flat washer 8
(6) GB93 10 g8310 Spring washer 8
@) GB95 12 12 Flat washer 2
(8) GB91 2x30 FFO452 %30 Cotter pin 2
9) GB5787 M10 x 35 244 M10 x 35 Bolt 6
(20) GB6170 M12 12 FM12 Nut 1

¥ TR B R AR 245



SHANTUI

$92E HlimFE SR
FIG.92 ENGINE TANK ASSEMBLY

(10)

T fams|
rz """""‘I';

B
N S
dk

MODNMIIINN=

w3

A
2
0000000

SHEM

246

LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

0 DG956W-06200 FomFE 2k Engine tank assy. 1
1 DG956W-06201 IR SRS Engine oil tank 1
2 Z1.50G2-06202B EMTE AL Screen assembly 1
3 ZL.50G2-06204D = Flange 1
4 Z1.50G2-06206B B Rubber pad 1
5 YLX-53 Qb b= Oil suction filter 1
6 YLX-50 (BB p ] Return filter 1
7 Z1L.50G2-01207 iR Baffle 1
8 Z1.50G2-06211B T T E B2 Screen assembly 1
9 ZL.30GlI-01203 Tk Magnet 1
(1) GB93 8 JHIAG Spring washer 22
(2) GB5783 M8 x 20 #2144 M8 x 20 Bolt 22
3) QL-10-00 Il IE AR Oil filling filter 1
(4) GB5783 M20 x 40 #2448 M20 x 40 Bolt 4
(5) GB93 20 20 Spring washer 4
(6) GB5787 M8 x 25 1248 M8 x 25 Bolt 2
(8) GB3452.1 136 x 3.55 O£ 136 x 3.55 O-ring 2
9) GB95 20 S #20 Flat washer 4
(10) YWZ-127 WAL Level indicator 1
(11) JB982 27 HEHE27 Combined washer 1
(12) JB1000 M27 x 2 HEZE M27 x 2 Plug screw 1
¥ TR B R AR 247



SHANTUI =L

248 L TN DB IR A E



=L SHANTUI

B h R &%

POWER SYSTEM

WL TRV DB R E 249



SHANTUI =L

SE93ME K aHlicE (B R 3hH)
FIG.93 ENGINE DEVICE(FOR WEICHAI ENGINE)

—~
o
()
=

/22! 1) 2 \2A(33

i

®7\ 9/ (10)8/ [©) /7;6:(5) 4

\

(15) (14) 14

(32)

(15) (14;X (31) A

(16) 10
%
12

PN i COKFRRT, fE A F(33). (34).
A /I 2 Wh .
en match big water tank,please use NO(33), (34).

250 ¥ TRV D BRAE



SHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

1 ZL50G2-01002 IKFF Water tank pad 2
1A DG956W I -01001 7K $6#(A2ZL60GT-1C) Water tank pad(forZL60GT-1C) 2
2 Z1.50G3-01002 EINHFEKE Engine inlet pipe 1
2A DG958-01003B KENHLEHKE (B Engine inlet pipe(for ZL60GT- 1
ZLB60GT-1C) 1C)

3 ZL50G2-01004 RANYRE R Engine shock pad 2
4 Z1.50G2-01005B KN BT X Engine front bracket 2
5 ZL50G2-01006 BiEL Tube pipe 1
6 DG956WI-01006 M ERE Manometry hose 1
7 ZL50G2-01007 RiEge Link bolt 3
8 ZL50G2-01013 1244 Bolt 8
9 ZL50G3-01009A KNI R X EE Engine left-front bracket 1
10 ZL50G2-01009 i 7] 2R 5H3000mm Throttle flexible shaft 1
11 DG957-01200 PRIHAE B Fuel tank assy. 1
14 ZL50G3-01013 SHIT X3 Throttle bracket 1
17 ZL50G2-01015 KN HKE ¢ 45 x 650 Engine outlet pipe 1
17A DG958-01015B &N /KE (BEZL60GT-  Engine outlet pipe(for ZL60GT- 1
1C) 1C)

18 Z1L.50G3-01017A KN A e X E Engine right-rear bracket 1
19 Z1.50G3-01018 BEE Connection hose 1
21 Z1L.50G2-01023 H#E Washer 4
22 ZL50G2-01024 RN E R Engine shock pad 4
23 ZL50G2-01025 TERE Support sleeve 8
24 Z1.50G3-01025 #E Washer 4
25 DG958-01030 S X EHR(ECZL60GT-1C)  Baffle(for ZL60GT-1C) 1
26 Z1.50G3-01027 EEINH AT E R Engine shock pad 2
¥ TR B R AR 251



SHANTUI =L

SE93ME K aHlicE (B R 3hH)
FIG.93 ENGINE DEVICE(FOR WEICHAI ENGINE)

—
O\\(
™

<)

/22! 1) 2 \2A (33

i

®) 7\ 9/ (1008 (9 /7;6:(5) 4

\

(15) (14) 14

(32)

) 10
%
12 (152(14& (31) A

©
—

~

Fo KK FE AT, 155 AR H(33). (34).
1L = When match big water tank,please use NO(33). (34).

252 ¥ TRV D BRAE



FHEH SHANTUI
FE S el HE
NO. PART NO. PART NAME QTY
(1) JB3618.1 55~60 W4 22K §E55 ~ 60 Clamp 4
(2) GB5782 M14 x 70 $EM14 x 70 Bolt 4
(3) GB95 14 F#14 Flat washer 4
(4) GB889 M14 2gM14 Nut 4
(5) GB3452 10A-A-2100 #HisH B & 10A-A-2100 QOil transfer hose 1

GB3452 10A-A-2600 HH AR & 10A-A-2600 (2 Oil transfer hose 1

WD10G220E21)

(6) JB982 14 BEHELL Combined washer 6
9) GB3452 10A-A-2100 Hism A& 10A-A-2100 QOil transfer hose 1

GB3452 10A-A-2200 HhAL B 10A-A-2200 (F2  Oil transfer hose 1

WD10G220E21)

(10) GB93 14 14 Spring washer 8
(14) | GB5781 M6x 16 M6 x 16 Bolt 5
(15) | GB93 6 G Spring washer 5
(16) | XZ(QZ)1129001 TR ER Throttle control valve 1
(21) | WD10G220E23 B Engine 1

WD10G220E21 KFHH(FEWG1807E % 48) Engine(for WG180) 1
(22) | GB5783 M12x35 #E#M12 x 35 Bolt 8
(23) GB93 12 12 Spring washer 8
(24) | GB5782 M16x1.5x90 | ##M16 x 1.5 x 90 Bolt 8
(25) GB95 16 SFi#16 Flat washer 8
(26) | GB889 M16x1.5 $2M16 x 1.5 Nut 8
(27) DG50B IKSHEE S En s Water-oil combination radiator 1

ZL60GT-1C IKIHLE S EULER(K) Water-oil combination radiator ( big) 1
(28) | WD10G220E23-xsq SHAERS Muffler 1
(29) | WD10G220E23-pqg HSE Exhaust pipe 1
(30) | WD10G220E23-kIq b Air filter 1
(31) | D2900-20000 TFAFF #7200 < 8 Clamp 3
(32) |GB73 M14x15x12 T4 M14 x 1.5 % 12 Screw 4
(33) |JB3618.1 75~80 WM L2 R §E70~75 Clamp 1
(34) |JB3618.1 60~65 WM 22§60 ~ 65 Clamp 1

WL TRV B BRA A 253



SHANTUI =L

$94E Azl E (B ELESC11CB220G2B1 & Bh#l)
FIG.94 ENGINE DEVICE(FOR SHANGCHAI ENGINE)

254 L TN DB IR A E



SHEH SHANTUI
FS S BUHAHT 48
NO. PART NO. PART NAME QTY

1 DG956W I1-01001 | /K$§# Water tank pad 2
2 DG956A-01002 RENHFEKE | ©64-150 Engine inlet hose 1
3 DG956A-01003 K FF £ Water release switch 1
4 DG956A-01004 R KNE Suction water steel pipe 1
5 DG956A-01005 KIKERE Il ¢ 64-200 Suction water steel pipe 1
6 ZL50G2-01006 Bk Pipe joint 1
7 DG956WI-01006 T ERE Manometry hose 1
8 ZL50G2-01007 RIEIR Joint bolt 1
9 DG956A-01009 SH 17 A Throttle flexible shaft 1
10 DG957-01200 BRIMFE Bk Fuel tank assembly 1
11 Z150G2-01010 BELE X Connect fork 1
12 DG956A-01012 SHIZR Throttle bracket 1
13 DG956A-01013 REEEISKE Offgas injection hose 1
14 DG956A-01014 KL KE | $51-250 Engine outlet pipe 1
15 DG956A-01015 RN KNE Engine outlet steel pipe 1
16 DG956A-01016 KEIHLH KE I ¢ 51-250 Engine outlet pipe 1
17 DG956A-01017 KR ER Engine damp pad 2
18 DG956A-01018 ESEISHNE B Offgas injection steel pipe assembly 1
20 DG956WI1-01021 ¥ (B CB0234) Connection tube(for CB0234) 1
¥ TR B R AR 255



SHANTUI =L

$94E Azl E (B ELESC11CB220G2B1 & Bh#l)
FIG.94 ENGINE DEVICE(FOR SHANGCHAI ENGINE)

256 ¥ TRV D BRAE



A SHANTUI
Fs S FHER HE
NO. PART NO. PART NAME QTY

(1) SC11CB220G2B1-dkg At Big clamp 4
(2) GB5782 M14 x 55 2 M14 x 55 Bolt 4
(3) GB95 14 FH14 Flat washer 4
4) GB889 M14 2GM14 Nut 4
(5) GB3452 10A-A-2000 #3mARE 10A-A-2000  Oil transfer hose 1
(6) SC11CB220G2B1-tdq {HHE 14 Copper washer 2
(7) GB6170 M6 M6 Nut 1
(8) D00-241-01+B HhARE Oil transfer hose 1
©) JB982 14 HEHE L4 Combined washer 4
(10) D2900-20000 AT H200x8  Clip 3
(11) GB882 B6 x 20 5% B6 x 20 Pin 1
12) GB91 2x 20 FFO442 x 20 Splint pin 1
(13) GB95 6 #.[E6 washer 1
(14) GB5781 M6 x 16 24 M6 x 16 Bolt 5
(15) GB93 6 W 6 Spring washer 5
(16) XZ(QZ)1129001 SHIERER Accelerator control valve 1
(7) SC11CB220G2B1 % E#1(CB0235) Engine 1

SC11CB220G2B1 & EH1(CB0234) Engine 1
(18) SC11CB220G2B1-xkg INR§E Smale clamp 4
(19) SC11CB220G2B1-gkg ERiE Pipe clamp 2
(20) ZL60GT-1C KL S B Radiator 1
(21) SC11CB220G2B1-kig = REE Air filter 1
(22) SC11CB220G2B1-xsq SHARE Muffler 1
(23) GB5782 M24 x 160 1248 M24 x 160 Bolt 2
(24) GB93 24 HE14 Washer 2
(25) GB6170 M24 2 FM24 Nut 4
(26) GB5783 M8 x 25 24 M8 x 25 Bolt 2
(27) GB93 8 PG Spring washer 2
(28) JB3618.1 75~80 WM 225575~ 80 Clamp 2

LI TREAMAR D B IR 7]

257



SHANTUI =L

95 ZahHlEE (B RIART6CTAS.3-C215% 3h#l)
FIG.95 ENGINE DEVICE(FOR CUMMINS ENGINE)

6

(28)

/]

(27) (19) 12

9) (1) (10)/(4) (3) 2) 4/ 5| |(20) 1) \16 17

258 ¥ TRV D BRAE



SHEH SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 DG956WI-01006 MERE Manometry hose 1
2 DG956W I1-01001 IKFE Water tank pad 2
3 DG956WV-01003A RN FHKE Engine inlet pipe 1
4 DG956W IV-01004 R RERE Engine shock pad 2
5 DG956W1V-01005 KENHL BT = JE Engine front bracket 2
6 DG956W [V-01006 Bk Pipe joint 1
7 DG956W1v-01007 REER Joint bolt 2
8 DG957-01200 BRSHFE R Fuel tank assembly 1
9 DG956W V-01009A SHI k4 Throttle flexible shaft 1
10 Z150G2-01010 BEZE X Connect fork 2
11 DG956W V-01011 AT ER Throttle bracket 1
12 DG956WIV-01013A RN HKE Engine outlet pipe 1
13 DG956W1V-01014 BLLEE Connect pipe 1
14 DG956W1V-01015C LK Joint 1
15 DG956WIV-01017A LK Joint 1
16 DG956W1v-01018 BRiEER Joint bolt 1
17 DG956W 1V-01019 BURE Outlet oil pipe 1
¥ TR B R AR 259



SHANTUI =L

95 ZahHlEE (B RIART6CTAS.3-C215% 3h#l)
FIG.95 ENGINE DEVICE(FOR CUMMINS ENGINE)

6

(28)

/]

(27) (19) 12

9) (1) (10)/(4) (3) 2) 4/ 5| |(20) 1) \16 17

260 ¥ TRV D BRAE



BHHEH SHANTUI
Fs s EHAR HeE
NO. PART NO. PART NAME QTY
1) JB3618.1 75~80 WM 22K §E75~ 80 Clamp 1
(2) GB5782 M14x50 124 M14x50 Bolt 8
3) GB95 14 #E14 Washer 8
4) GB889 M14 12 FM14 Nut 8
(5) D2900-20000 oS FLH 200x8 Clamp 3
(6) JB982 14 HEHELL Combined washer 2
@) GB3452 12B-B-1750 #mE 12B-B-1750 Oil inlet pipe 1
8) GB3452 8B-B-3000 [5]3f & 8B-B-3000 Oil outlet pipe 1
9) GB93 22 S22 Spring washer 2
(10) GB5783 M22 x 60 1244 M22 x 60 Bolt 2
(11) GB95 22 M 22 Washer 2
(12) GB882 6x20 $54h6 x 20 Pin 2
(13) GB91 2x20 FFA$E2 %20 Pin 2
(14) GB95 6 #E6 Washer 2
(15) GB5781 M6x16 1242 M6x16 Bolt 5
(16) GB93 6 ) Spring washer 5
a7 XZ(QZ)1129001 SRITIREIR Throttle control valve 1
(18) JB3618.1 70~75 MWW L2 K§E70~75 Clamp 2
(19) JB3618.1 60~65 W5 22K 4§60~ 65 Clamp 1
(20) GB5782 M12x1.75 124£M12x1.75 Bolt 8
(21) GB93 12 12 Washer 8
(22) JC1084 z2G1/8” 1232 7G1/8” Plug screw 1
(27) ZL60GT-AC IKImE e Radiator 1
(28) 6CTA8.3-C215 L5 Engine 1
(29) 6CTA8.3-C215-klq SRR Air filter 1
(30) 6CTA8.3-C215-pqg HSE Exhaust pipe 1
(31) 6CTA8.3-C215-xsq JHAERE Muffler 1

LI TREAMAR D B IR 7]

261



SHANTUI =L

262

SE96E AihmFE SRk
FIG.96 FUEL TANK ASSEMBLY

Ll
u'JS

21 B

C
(5)6)(7)

?
A

[O]
9)

LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

0 DG957-01200 PRSHAE 2R Fuel tank assy. 1
1 DG957-01201 PRSEFE A Fuel oil tank 1
2 ZL50G2-06206B BRI Rubber pad 2
3 Z1L.50G2-06204D ERE Flange 1
4 Z1L.50G2-01207 R Baffle 1
5 DG953-01205 = Ring flange 1
(2) GB5781 M8 x 16 124M8 x 16 Bolt 4
2 GB93 8 GE 8 Spring washer 16
(3) QL-10-00 IR AR Qil filling filter 1
(4) GB5783 M8 x 20 12 #M8 x 20 Bolt 12
(5) GB5783 M20 x 40 1248 M20 x 40 Bolt 4
(6) GB93 20 520 Spring washer 4
@ GB95 20 F#20 Flat washer 4
(8) YWZ-127 RALTT Level indicator 2
9) GB5787 M8 x 25 12 4£M8 x 25 Bolt 2
(10) JB982 27 HERE27 Combined washer 1
(11) JB1000 M27 x 2 IBFEM27 x 2 Plug screw 1
¥ TR B R AR 263



SHANTUI =L

264 L TN DB IR A E



=L SHANTUI

TEREREFER

WORKING DEVICE & FRAME

WL TRV DB R E 265



SHANTUI =L

FI7E TIERBE SR
FIG.97 WORK DEVICE ASSEMBLY

617 18 24(2)

14 15

24(2)

(2)25

0 7 1

(2)24

9 10 11 7

M

5 6 7 8

266 ¥ TRV D BRAE



SHEH SHANTUI
Fs S AR HE
NO. PART NO. PART NAME QTY

1 ZL.50G2-B11100D (AR AE) Bucket(standard) 1
ZL50G2-C11100 §731(2.5m3) Bucket 1
ZL50G2-11100MD ey Coal bucket 1
ZL50G2-A11100YD =R Rock bucket 1

2 ZL50G2-11200A EAF Connecting rod 1
Z1L50JG2-11200 EAF(INEE KESNIFE) Connecting rod(for extend 1

arm and long arm)

3 Z150G2-11300D e Rocker arm 1
ZL50JG2-11300D EE(NKE KESNHA) Rocker arm(for extend arm 1

and long arm)

4 Z150G2-11400D ME Movable arm 1
Z1.50JG2-11400D MENKZEB) Movable arm(for extend arm) 1
DG956H-11400D MBEEESNA) Movable arm(for long arm) 1

5 Z1L50G2-11500D h B Shaft assembly 2

6 ZL.50G2-11000-1 BER R Adjusting gasket 8

7 ZL50G2-11000-2 aNES] Scraper seal 8

8 ZL50G2-11000-3A FAMEHE Bushing 2

9 ZL50G2-11600D th SRR Shaft assembly 1

10 ZL50G2-11000-4 RS E Adjusting gasket 12

11 Z1L.50G2-11000-5B S FAFEITE Bushing 2

12 ZL50G2-11700D RSy Shaft assembly 1

13 Z1.50G2-11800D i B Shaft assembly 1

14 ZL50G2-11000-6 BER L Adjusting gasket 4

15 Z1.50G2-11000-7B EETHTE Bushing 1

16 ZL50G2-11900D 2Bk Shaft assembly 2

17 ZL50G2-11000-8 MEHEATE Bushing 2

18 ZL50G2-11000-9D ZEFHRI X 3k Lifting cylinder clevis 2

19 ZL50G2-11000-10 FEREFE Bushing 2

20 Z150G2-11010D i SRR Shaft assembly 1

21 ZL50G2-11000-12 EER Adjusting gasket 2

22 Z1.50G2-11000-13 Etk Press board 3

23 ZL50G2-11000-14 R Adjusting gasket 148

24 DG953-11005 #E Washer 8

25 ZL50G2-A11125Y R Adjusting gasket 148

26 ZL50G2-A11126Y EtR Press board 3

¥ TR B R AR 267



SHANTUI =L

FI7E TIERBE SR
FIG.97 WORK DEVICE ASSEMBLY

617 18 24(2)

14 15

24(2)

(2)25

0 7 1

(2)24

9 10 11 7

M

5 6 7 8

268 ¥ TRV D BRAE



shan SHANTUI

Fs S EHAR HeE
NO. PART NO. PART NAME QTY
1) GB1152 M10x 1 SEAR M10 x 1 Oil cup 8
2 GB5783 M16 x 30 1242 M16 x 30 Bolt 8
3) HG4-692 PD120 x 150 x 14 sHE PD120 x 150 x 14 Oil seal 2
(4) HG4-692 PD70x90x 12 SHE PD70%x 90 x 12 Oil seal 4
(5) DG953-11-FCQ-04 SHEPD95 x 110 x 10 Oil seal 4
(6) GB5783 M16 x50 1242 M16 x 50 Bolt 4
) GB93 16 W16 Spring washer 4

WL TRV DB R E 269



SHANTUI =L

SB98HE #3 B
FIG.98 BUCKET ASSEMBLY

270 L TN DB IR A E



shan SHANTUI

FS S EHER HE
NO. PART NO. PART NAME QTY
1 ZL50G2-11100-1A mha) 2} i Mid-bucket teeth 5
2 ZL50G2-B11100D = 2F(hRAE) Bucket(standard) 1

ZL50G2-C11100 5231 (2.5m3) Bucket 1
3 ZL50G2-11100-2A-R A5 (R) Corner bucket teeth(R) 1

Z1L50G2-11100-2A-L B 5(kE) Corner bucket teeth(L) 1
4 ZL50G2-11100-3 R Adjusting gasket 148
1) GB93 20 20 Spring washer 16
2 GB6172 M20 24 M20 Nut 16
) GB8 M20x 75 77 3L 82#:M20 x 75 Bolt 14
4 GB8 M20 x 65 77 3L 12 #M20 x 65 Bolt 2

WL TRV DB R E 271



SHANTUI =L

HE AIFEREM
FIG.99 FRONT FRAME ASSEMBLY

(9)(2)(10)

16

(14)
17
19

(15)
20

(16)

(21)

272 L TN DB IR A E



SHEH SHANTUI
s S FHAT 48
NO. PART NO. PART NAME QTY

1 ZL50FIII(A)-09100A BIZEZE(EEAL AR YN Front frame(for mechanical control) 1
ZL50G2(A)-09100A BIZEZE (B SEY) Front frame(for pilot control) 1
2 Z1L50G2-09001A INETR Cover board 1
4 Z1.50G2-09300D PN Y= =Y R/pin assy.,tipping cylinder 1
5 Z1.50G2-09400D NE TR R R/pin assy.,movable arm 2
6 ZL50G2-09500D HFHT SR R/pin assy.,lifting cylinder 2
7 ZL50G2-09600 B (a1 B £ Sh 2R F/pin assy.,steering cylinder 2
9 ZL50G2-09003 RiEER Link bolt 4
10 Z1L50G2-09700A BIAE A RE Lubricating pipe 23FFR
11 ZL50FI11(A)-09004 R Adjusting gasket 1
12 ZL50FI11(A)-09005 R Upper link shaft 1
13 ZL50FIII(A)-09006 #HE Washer 6
14 ZL50FI1I(A)-09007 R E Bearing cover 1
16 ZL50FIII(A)-09009 4 7K JE Bearing base 1
17 ZL50FIII(A)-09010 fRE Sleeve 1
18 ZL50FII(A)-09011 ER Press board 1
19 ZL50G2-09007A = Pan 1
20 ZL.50G2-09008 PAR LSS Slotted nut 1
21 ZL50G2-09900 TR R Lower jointed shaft assy. 1
22 ZL50G2-09009 TRIEw&E Lower jointed bearing cover 2
23 Z1L.50G2-09010 Eri Pad 1
24 ZL50FIII(A)-09016 M Washer 4
25 ZL50FI11(A)-09017 R Adjusting gasket 6
26 DG953-11005 #HiE Washer 5
27 DG930A-09005 gy Base 1
28 DG930A-09006 RiEER Link bolt 1
¥ TR B R AR 273



SHANTUI =L

HE AIFEREM
FIG.99 FRONT FRAME ASSEMBLY

(9)(2)(10)

16

(14)
17
19

(15)
20

(16)

(21)

274 L TN DB IR A E



SHEH SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY
2) GB93 12 GHIR12 Spring washer 26
(3) GB5787 M8 x 20 1245 M8 x 20 Bolt 6
(5) GB1152 M10x1 SHAR M10 x 1 Oil cup 10
(6) GB5783 M16 x 30 24 M16 x 30 Bolt 5
(9) GB5783 M12 x 30 124 M12 x 30 Bolt 26

(20) GB95 12 $HhE12 Washer 2
(11) JB982 10 HE#E 10 Combined washer 13
(12) GB9877.1 B80x 100 x 10 B2+t B80 x 100 x 10 Seal ring 1
(13) GB5782 M12 x 110 1244 M12 x 110 Bolt 6
(14) GB9877.1 B85x110x 12 E %+ B B85 x 110 x 12 Seal ring 1
(15) GB93 48 gH 348 Spring washer 1
(16) GB91 6.3x90 FFA$H6.3 x90 Cotter pin 1
(17) GB95 16 #.E16 Washer 1
18) SJM03-1 70 5 4B 70 Dust ring 2
(19) GB5783 M16 x 40 12 HM16 x 40 Bolt 5
(20) GB93 16 gEIRI16 Spring washer 1
(21) GB297 7514E B 4% Tk 7514E Bearing 2
(22) GB304.5 GE70ES X5 iA&AGE70ES Joint bearing 1
¥ TR B R AR 275



SHANTUI =L

100 REREM
FIG.100 REAR FRAME ASSEMBLY

9 (8)

Wiey
LU\—

10 1112

[aa])N}
ol ~

16(10)(11)(12)

(8)24 23 (7)

(4)(©6)

@
\
o]
-
o/

2 a0
- i
] [—1
) ] L o
- =
N o o
® e |
.

/

5\ /ol
o o‘

-]

I

(17)
(9)(13) 6 17/18 20 (2)(16)
o =
<O
[ ]
ﬁ
o o

22(6)(4)
(15)(14)

276 L TN DB IR A E



B SHANTUI
Fs s EHAR HeE
NO. PART NO. PART NAME QTY

1 ZL50FI11(A)-10100 ERE Rear frame body 1
3 ZL50G2-10001D ERE Counterweight iron 1
4 ZL50G2-10002 =54y Traction pin 1
5 Z1.50G2-10300A PHin = Protective hood 1
6 ZL50G2-10012 SH Pin roll 2
7 ZL50G2-10400 BlZEZ Auxiliary frame 1
8 ZL50G2-10500 5 41 4 Steering cylinder shaft 2
9 ZL50G2-10004 Rixigie Link bolt 4
10 Z1L50G2-10600B Bl =044 Auxiliary frame shaft 1
11 ZL.50G2-10005A EHESS Shaft bush 2
12 Z1.50G2-10006 A Gasket 8
14 ZL50FIII-10008A S Oil tube 1
15 ZL50FI11-10009A ME Oil tube 1

DG956WI1-10009A JHE (SL50W-3/) Oil tube(for SL50W-3) 1
16 ZL50G2-10010 St Flat washer 4
17 ZL50FIII(A)-10011 Gt IEMR Lock board 1
18 ZL.50G3-10012 = Cover 1
19 ZL50G2-10700 Bl ZE 2R 44 Auxiliary frame shaft 1
20 Z1.50G2-10013 HE Washer 1
22 ZL50FIII(A)-10015 22 Pad 2
23 DG930A-09005 4 JEE Base 2
24 DG930A-09006 RiEge Link bolt 2

LI TREAMAR D B IR 7]

277



SHANTUI =L

100 REREM
FIG.100 REAR FRAME ASSEMBLY

9 (8)

Wiey
LU\—

10 1112

[aa])N}
ol ~

16(10)(11)(12)

(8)24 23 (7)

(4)(©6)

@
\
o]
-
o/

2 a0
- i
] [—1
) ] L o
- =
N o o
® e |
.

/

5\ /ol
o o‘

-]

I

(17)
(9)(13) 6 17/18 20 (2)(16)
o =
<O
[ ]
ﬁ
o o

22(6)(4)
(15)(14)

278 L TN DB IR A E



o SHANTUI

Fs S THER HE
NO. PART NO. PART NAME QTY
(1) GB5783 M20 x 40 124 M20 x 40 Bolt 6
2) GB93 20 o820 Spring washer 8
(4) GB93 12 D12 Spring washer 4
(6) GB5783 M12 x 25 1248 M12 x 25 Bolt 4
@) GB1152 M10x 1 AR M10 x 1 Oil cup 4
(8) JB982 10 A5 10 Combined washer 12
(9) GB95 20 S #20 Flat washer 4
(10) GB5782 M30 x 330 #24& M30 x 330 Bolt 4
(11) GB93 30 D8 .30 Spring washer 4
(12) GB6170 M30 2HRM30 Nut 4
(13) GB91 5x36 FFA$E5x36 Cotter pin 2
(14) GB93 8 o##8 Spring washer 3
(15) GB5781 M8x 16 124 M8 x 16 Bolt 3
(16) GB5783 M20 x 35 8242 M20 x 35 Bolt 2
(17) GB95 12 12 Flat washer 2

LI TREAMAR D B IR 7]

279



SHANTUI =L

280 ¥ TRV D BRAE



=L SHANTUI

EREMEBIH

CAB AND ACCESSORIES

WL TRV DB R E 281



SHANTUI =L

F101E Bir= S Ak
FIG.101 CAB ASSEMBLY

282 LLIH#E TREAU AR B IR A F



BHHEH SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 DG953T-58 IS Right door glass 1
2 DG953T-55 ICES)bE Rear windshield 1
3 DG953T-56 Ja IS Rear side glass 2
4 GLS510 Al B Spring lock 2
5 DG953-15013-4 NP B (ECRE XU A) Outside hood(for warm braw) 1

DG953-15013-4A MR EEEIARA) Outside hood(for air conditioner) 1
6 DG953T-53 B3 35 Front side glass 2
7 D2800-05000 F K2 BB Wiper assembly 1
8 DG953T-54 B XIS Front windshield 1
9 EQ-142 FME Rearview mirror 2
10 GLS502 kA Door lock 1
11 DG953T-57 IS Left door glass 1
12 DG953-D T Coping 1
13 GB825 M12 RIFEETML2 Eyebolt 4

¥ TR B R AR 283



FHEMH

SHANTUI

%$102E SDCEW=E Sk
FIG.102 CAB ASSEMBLY

- o
11111

LLIH#E TREAU AR B IR A F



TR SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY
1 1451-56-06005 HIVHIE Right door glass 1
1A 1451-56-06007 WSS Seal 1
2 1451-56-00003 BRI TE Rear windshield 1
2A 1451-56-12000 WIS Seal 1
3 1451-56-00002 =pilpsdes Rear side glass 2
3A 1451-56-13000 WIBEK Seal 2
4 1451-56-08000 ikt Latch 2
5 1451-56-20000 MNP E (BCEEX) Outside hood(for warm braw) 1
5A 1451-56-10000 SMPE (BT IF) Outside hood(for air conditioner) 1
6 1451-56-00006 BRI Right side glass 1
6A 1451-56-00001 e BTN B 3 Left side glass 1
7 D2800-05000 7K 88 2K Wiper assembly 1
8 1451-56-00004 B U 3 Front windshield 1
9 1451-56-11000 WSS Seal 1
10 1451-56-03000 ERNE Left back mirror 1
11 1451-56-05018 ki Door lock 1
12 23Y-56B-12200 API(E) Internal lock(L) 1
13 23Y-56B-12300 R #i(A) Internal lock(R) 1
14 1451-56-05012 IS Left door glass 1
15 04530-01222 BIRIEH Eyebolt 4
16 1451-56-02000 TR Coping 1
17 1451-91-A0000 R Rk Decoration assembly 1
18 1451-56-04000 HIENE Right back mirror 1

LI TREAMAR D B IR 7]

285



SHANTUI =L

%103[E SDCHM{E SRk
FIG.103 DECORATION ASSEMBLY

286 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

0 1451-91-A0000 R iR Decoration assembly 1
1 1451-91-04000 TRk Right decoration 1
2 1451-91-12000 HETAH R/F decoration 1
3 1451-91-11000 ZERT R L/F decoration 1
4 1451-91-10001 B IH Front decoration 1
5 1451-91-07000 RIS AR L/F column decoration 1
6 1451-91-03000 ZEMH Left decoration 1
7 1451-91-05000 EESERM L/R column decoration 1
8 1451-91-01000 T Ay it Dome decoration 1
9 1451-91-06000 HESERT R/R column decoration 1
10 1451-91-02000 =k Rear decoration 1
11 1451-91-08000 HRISMNIERAT R/F column decoration 1
¥ TR B R AR 287



SHANTUI =L

F104E XK E
FIG.104 BODYWORK COLLOCATION

288 ¥ TRV D BRAE



SHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

1 ZL50G2-13100C B RAR B A% Front dashboard assy. 2
2 DG956-A13200 bR 2R Floor assembly 1
3 ZL50G2-13300 IR%H Toolbox 1
4 DG957-13400 KENHE(BE2WD10G220E23) Engine hood 1
DG956-13400 £ 1= (FEWD10G220E21) Engine hood 1
DG957A-13400 KENHLE(F L) Engine hood(for SHANG CHAI) 1
DG957B-13400 KN E (B R BFET) Engine hood(for CUMMINS) 1

5 DG957-13500 b ¥z 2 A% Side floor assembly 2
6 DG957-13001A # Pad 8
8 DG957-13003 Hhik Floor 1
9 DG957-13004 BE# Shock pad 1
10 DG953-14000 Blp= Cab 1
1 DG957-13005 Erill=) Washer 6
(2) GB5783 M16 x 35 1242 M16 x 35 Bolt 18
(2) GB5782 M20 x 110 | #4& M20 x 110 Bolt 4
(3) GB889 M20 2EM20 Nut 4
4) GB5783 M12x25 | i M12x25 Bolt 12
(6) GB5783 M12x40 | 24 M12 x40 Bolt 4
©) GB5787 M12 x 80 124 M12 x 80 Bolt 3
(8) GB5787 M16x80 | 24 M16 x 80 Bolt 5
9) SE9030-16-48 WER Shock absorber 4
(10) GB93 16 16 Spring washer 18
(12) GB95 16 16 Flat washer 18
(12) GB93 12 G2 Spring washer 16
(13) GB95 12 12 Flat washer 16

¥ TR B R AR 289



SHANTUI =L

SE105F Hh#R .5 Rk
FIG.105 FLOOR ASSEMBLY

290 ¥ TRV D BRAE



SHEH SHANTUI
Fs S HeE
NO. PART NO. PART NAME QTY

1 DG956-A13201 G Pedestal 1
2 DG956-A13202 Htk Baffle 1
3 DG956-A13203 iR Baffle 1
4 DG956-A13204A LERETE (BFNFHLEE) Pilot valve bracket 1

DG956-A13204 SERETE BFEFHRLER) Pilot valve bracket 1
5 DG957-13204 = Cover 1
6 DG956-A13205 JEF % 28 Seat bearer 1
7 ZLK18-14006 BRERE Rubber plug 2
8 ZLK18-14005 S Sealing joint strip 1
9 DG956-A13206 R Plate 1
10 DG938-A13201-4-1 EEES Clip 1
(2) GB5783 M8 x 16 1242 M8 x 16 Bolt 15
(2) GB819 M5x 10 #8477 M5 x 10 Bolt 3
3) GB5783 M8 x 20 1242 M8 x 20 Bolt 10
4 GB93 8 o# .8 Spring washer 14
(5) GB6170 M8 12HM8 Nut 2
(6) GB95 8 J#8 Flat washer 29

¥ TR B R AR 291



SHANTUI =L

$£106E fi=
FIG.106 FRONT HOOD

292 LLIH#E TREAU AR B IR A F



SHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

1 DG957-13401A-11 =R Cover plate 1
2 GB5782 M10x 30 #24#£M10 x 30 Bolt 9
3 GB93 10 10 Spring washer 9
4 GB6170 M10 12HRMI10 Nut 9
5 DG957-13401A = Front hood 1
6 GB5781 M12 x 25 124 12x 25 Bolt 4
7 GB93 12 g2 Spring washer 4
8 GB95 12 12 Washer 4
9 GB93 16 GEIR16 Spring washer 4
10 GB96 16 #E 16 Washer 4
1 GB5783 M16 x 35 $24£M16 x 35 Bolt 4
¥ TRV AR D AR AE] 293



SHANTUI T LE

F107E B2
FIG.107 REAR HOOD

LLIH#E TREAU AR B IR A F



FHEMH

SHANTUI
Fs S FHEWR HE
NO. PART NO. PART NAME QTY
1 ZL50G2-13405 BE

Rear hood

LI TREAMAR D B IR 7]

295



SHANTUI T LE

£108E AP EERK
FIG.108 ENGINE HOOD ASSEMBLY

<.“
|§§, 2
N

L N
\\\\\\\\\\\\X\
AW RL =

° o
o
Ao s
o

ﬁ g %\ %i“!.‘g i
W .y
\X\\\\
i A\

0
=04
Y
‘ =‘.

LLIH#E TREAU AR B IR A F



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

1 ZL50G2-13408 B Sealing strip 7.63M
2 ZL50G2-13403 i Side cover 2
3 ZL50G2-13403-5 NBS504Z47 E4{  Side lock 2
4 ZL50G2-13403-4-1 [ $ Round steel 2
5 GB6170 M6 M6 Nut 2
6 ZL50G2-13403-4-3 uE Sleave 2
7 ZL50G2-13403-4-2 = Round steel 2
8 GB91 ®2x16 FHOED2x16 Cotter pin 8
9 ZL50G2-13407-3 R Board 4
10 ZL50G2-13407-1 R Board 2
1 ZL50G2-13414 4 Bolt 6
12 GB95 8 58 Washer 6
13 GB6170 M8 2HM8 Nut 10
14 GB93 8 I8 Spring washer 10
15 ZL50G2-13402-11 EEDI Apron 2
16 GB5783 M12x 25 12M12 x 25 Bolt 32
17 ZL50G2-13410 s Pneumatic spring 2
18 ZL.50G2-13406 hE Hinge 4
19 GB95 12 HE12 Washer 32
20 GB93 12 B2 Spring washer 32
21 GB5783 M12 x 30 B M12 x 30 Bolt 8
22 ZL50G2-13402-12 AR Apron 2
23 GB5783 M10 x 30 #24M10 x 30 Bolt 19
24 GB93 10 10 Spring washer 23
25 GB6170 M10 $28M10 Nut 8
26 GB96 16 #E 16 Washer 6
27 GB93 16 16 Spring washer 6
28 GB5783 M16 x 35 12+ M16 x 35 Bolt 6
29 GB6170 M12 EFM12 Nut 4
30 ZL50G2-13404 ®F Hand rail 2
31 ZL50G2-13402 rh B (R Lk) Mid-hood (for WEICHAI) 1
DG957A-13402 FE(F L) Mid-hood (for SHANGCHAI) 1
DG957B-13402 rh B (2 B IR HF) Mid-hood (for CUMMINS) 1
WL TRV B BRA A 297



SHANTUI =L

298 ¥ TRV D BRAE



=L SHANTUI

BYUaRBHEMNE
CONTROL PANNEL AND ELECTRIC INSTRUMENT

WL TRV DB R E 299



SHEM

SHANTUI

$F109E TRARS (B3
FIG.109 AIR CONDITIONER SYSTEM(FOR WEICHAI ENGINE)

\ Y Y
%@M @

WEEH Zﬁ%%@
TR

@ E25

(82 (9Q)p)e) 22N Wy (9)€)p)9)

BN WD

Y

Ui

Y %

a7

=

B 2
HE R

g

Wy (e (L)) (1(ee) (02)61L)8LNLL)
Jd L

cli

LLIH#E TREAU AR B IR A F

300



shan SHANTUI

Fs BHs FHEW HE
NO. PART NO. PART NAME QTY
1 DG956-A17001 BE R KE Outlet Pipe 1
2 DG956-A17002 B KA KE Inlet Pipe 1
3 DG956-A17003 RENHHKE Inlet Pipe 1
4 DG956-A17004 REHEKE Outlet Pipe 1

WL TRV DB R E 301



SHEM

SHANTUI

$F109E TRARS (B3
FIG.109 AIR CONDITIONER SYSTEM(FOR WEICHAI ENGINE)

\ Y Y
%@M @

WEEH Zﬁ%%@
TR

@ E25

(82 (9Q)p)e) 22N Wy (9)€)p)9)

BN WD

Y

Ui

Y %

a7

=

B 2
HE R

g

Wy (e (L)) (1(ee) (02)61L)8LNLL)
Jd L

cli

LLIH#E TREAU AR B IR A F

302



FHEH SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

0 D2061-51000 )Y Air conditioner assy. 1
(1) JB3618.1 16~25 WM 22K §E16~ 25 Clamp 8
) TSGX05010X LR Air Condition Wire 1
3) GB95 10 #7810 Washer 9
(4) GB93 10 #[E10 Washer 9
(5) GB6170 M10 $2FM10 Nut 9
(6) GB5781 M10 x 45 #2#M10 x 45 Bolt 5
(7) GB6170 M14 12RM14 Nut 3
(8) GB95 14 14 Washer 2
©) GB93 14 hE 14 Washer 1
(10) GB5781 M12 x50 124#£M12 x 50 Bolt 4
(11) GB93 12 12 Washer 4
(12) GB95 12 12 Washer 4
(13) DY5H14 EFal Compressor 1
(14) TSZWO05.DG07 EER Evaporator 1
(15) TSL05-DG09 yog 23595 Condenser asy 1

(16) GB819 M4 x 12 HIZ£TM4 x 12 Screw 4
(17) GB5781 M8 x 30 1242 M8 x 30 Bolt 1
(18) GB93 8 HFE8 Washer 4
(19) GB95 8 #FE8 Washer 4
(20) GB6170 M8 12 M8 Nut 4
(21) JB3618.1 65~70 XM L2 K $E65~ 70 Clamp 4
(22) TSZN05.DG01-02000000 | H7KFF3% Release switch 1
(23) TSGX05023D ERBERFINVERERE Hose 1
(24) TSGX05023G1 EFEVERRREERKE Hose 1
(25) TSGX05007G2 TRERBREERFSERE Hose 1
(26) TSPZ.SYm EgEN =52 Compressor frame 1
(27) TSPZ.SYm-0001 kX iR Bolt 1
(28) V13 x 1560 R Belt 1
(29) DG938-KTTIMB AT ER Air condition adjust panel 1
(30) DG938-FD1 RiE Duct 2
(31) DG938-ZLF 171 Only flow valve 1
(32) GB5781-86 M10 x 35 124£M10 x 35 Bolt 4
(33) DYZN05.DG01-0300000 gL Transition joints 1
(34) DYZNO05.DG01-0000002 H K $E Sk Outlet joint 1

LI TREAMAR D B IR 7]

303



SHANTUI =L

$110F FTiHARES(H LLSC11CB220G2B1 £ 5h#l)
FIG.110 AIR CONDITIONER SYSTEM(FOR SHANGCHAI ENGINE)

NG EN

g

& EEFENEER

o
A

\"/

SRR E I

EHERITE

Cla K212
)

s s ke 2)
BRI /

BRLRER
BORBRLR

6)5)4)3)

BERRER

P
i

=
——

)
17)(1) 4/(15)

(12 q ?(20)(21)(22)(23) (34)
l
L~
+
\ —_— —
)(1)3
1
- |
@ )
\
N e
\

]
(1) 1,(19)18)(32)/(33)(30)(31)/(16

304 L TN DB IR A E



FHEH SHANTUI
F3s S EHATR #HE
NO. PART NO. PART NAME QTY
1 DG956A-A17001 BE XA H 7K Outlet pipe 1
2 DG956A-A17002 BE XA HEKE Inlet pipe 1
3 DG956A-A17003 EEIHHKE Inlet pipe 1
4 DG956A-A17004 EEIHLEIKE Outlet pipe 1
305

LI TREAMAR D B IR 7]



SHANTUI =L

$110F FTiHARES(H LLSC11CB220G2B1 £ 5h#l)
FIG.110 AIR CONDITIONER SYSTEM(FOR SHANGCHAI ENGINE)

NG EN

g

& EEFENEER

o
A

\"/

SRR E I

EHERITE

Cla K212
)

s s ke 2)
R /

BRLRER
BORBRLR

6)5)4)3)

EERER

P
i

=
=

)
17)(1) 4/(15)

(12 q ?(20)(21)(22)(23) (34)
l
L~
+
\ —_— —
)(1)3
1
- |
@ )
\
N e
\

]
(1) 1,(19)18)(32)/(33)(30)(31)/(16

306 LLIH#E TREAU AR B IR A F



TR SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

0 D2061-52000 R Air conditioner assy. 1
(1) JB3618.1 16~25 WML+ 516~ 25 Clamp 8
¥} TSGX05010X FIFER Air condition wire 1
(3) GB5781 M10 x 45 B M10 x 45 Bolt 1
(4) GB93 10 #1510 Washer 1
(5) GB95 10 # 10 Washer 1
(6) GB6170 M10 $2M10 Nut 1
(7) GB6170 M14 EM14 Nut 3
(8) GB95 14 HE 14 Washer 2
9) GB93 14 #E14 Washer 1
(10) GB5781 M10 x 130 124 M10 x 130 Bolt 1
(11) GB5781 M10 x 100 #24M10 x 100 Bolt 1
(12) GB5781 M10 x 80 #2#M10 x 80 Bolt 1
(13) GB5781 M10 x 65 $2M10 x 65 Bolt 1

(14) V13 x 1305 s Belt 1
(15) DY5H14 E4EM Compressor 1
(16) TSZW05.DG07 ERHR Evaporator 1
(17) TSLO5-DG09 AR RN Condenser asy 1
(18) DG938-KTTIMB FIETER Air condition adjust panel 1
(19) GB819 M4 x 12 HE2$TM4 x 12 H-screw 4
(20) GB5781 M8 x 25 1B M8 x 25 Bolt 4
(21) GB93 8 #.[E8 Washer 4
(22) GB95 8 #.E8 Washer 4
(23) GB6170 M8 12FM8 Nut 4
(24) TSPZ.SYm-0001 k=g ae Bolt 1
(25) DG938-FD1 RiE Duct 2
(26) JB3618.1 65~70 WM 22§65~ 70 Clamp 4
(30) DG938-ZLF 1B Only flow valve 1
(31) TSZN05.DG01-02000000 | 7K FF% Release switch 1
(32) TSGX05008D EEBREEBIEERE Hose 1
(33) TSGX05008G1 ERENESRBSERE Hose 1
(34) TSGX05007G2 FlREREEELATSERE Hose 1
(35) TSPZ.SYb-0000 R4t X% 28 Compressor frame 1

LI TREAMAR D B IR 7]

307



SHANTUI =L

F111E TRARES% (BLRAR6CTA8.3-C2154 zh#1)
FIG.111 AIR CONDITIONER SYSTEM(FOR CUMMINS ENGINE)

(3)(4)(5)(6)

_K
=
o
<< ~
B
a e Lﬁ ] _—
. @g % )
< & i <) {
i o @ w
i & = 20
i \ Z
+a<<
R
oe &® b3
Xoo® =
% i
B

308 LLIH#E TREAU AR B IR A F



zean SHANTUI

Fs S EHAWR HeE
NO. PART NO. PART NAME QTY
1 DG956WIV-A17001 RE XA 7K & Outlet pipe 1
2 DG956WIV-A17002 BE KA 3K Inlet pipe 1
3 DG956WIV-A17003 EINHFKE Engine inlet pipe 1
4 DG956WIV-A17004 RN EIKE Engine return pipe 1

WL TRV DB R E 309



SHANTUI =L

F111E TRARES% (BLRAR6CTA8.3-C2154 zh#1)
FIG.111 AIR CONDITIONER SYSTEM(FOR CUMMINS ENGINE)

(3)(4)(5)(6)

_K
=
o
<< ~
B
a e Lﬁ ] _—
. @g % )
< & i <) {
i o @ w
i & = 20
i \ Z
+a<<
R
oe &® b3
Xoo® =
% i
B

310 LLIH#E TREAU AR B IR A F



SHEH SHANTUI
Fs S EHER HE
NO. PART NO. PART NAME QTY

0 D2061-53000 IR Air conditioner assy. 1
(1) JB3618.1 16~25 BN L2+ 516~ 25 Clamp 8
) TSGX05010X TIFLR Air conditioner wiring 1

harness
A3) GB95 10 #1710 Washer 15
(4) GB93 10 EF10 Spring washer 15
(5) GB6170 M10 $2M10 Nut 12
(6) GB5781 M10 x 45 124 M10 x 45 Bolt 11
@) GB5781 M10 x 35 124#£M10 x 35 Bolt 3
(8) DY5H14 E4H Compressor 1
9) TSZW05.DG07 B8 Evaporator 1
(10) TSL05-DG09 AR Condenser assy. 1
(11) GB819 M4 x 12 HIZ$TM4 x 12 Screw 4
(12) GB5781 M8x 25 $2#M8 x 25 Bolt 1
(13) GB93 8 8 Spring washer 4
(14) GB95 8 #E8 Washer 4
(15) GB6170 M8 2M8 Nut 4
(16) GB3618.1 65~70 WM 22§65~ 70 Clamp 4
17 TSZN05.DG01-02000000 | F7KFF% Release switch 1
(18) TSGX05007D ERBEZEFNIRERE Hose 1
(19) TSGX05007G1 EHEVEASRESERE Hose 1
(20) TSGX05007G2 TR ER A= ERKE Hose 1
(21) TSPZ.SYh-0000 FE4EN X L8 Compressor frame 1
(22) V13 x 1115 R Belt 1
(23) DG938-KTTIJMB FIFIET IR Air conditioner adjusted 1
panel
(24) DG938-ZLF 1R’ Check-valve 1
(25) DGY938-FD1 R Duct 2
¥ TR B R AR 311



SHANTUI =L

$£112E BER RS (EHE RN
FIG.112 WARM BRAW SYSTEM(FOR WEICHAI ENGINE)

() (7)

312 LLIH#E TREAU AR B IR A F



TeHEH SHANTUI
FS S EHER HE
NO. PART NO. PART NAME QTY

1 DG956-01301 BE KA K &1 Inlet pipe 1 1
2 DG956-01302 BE K ALK &2 Inlet pipe 2 1
3 DG956-01303 E XA [B] K& Return pipe 1
1) DG956-FSFM FK R[] Tail water valve 1
) DG956-JSFM BEK IR |1Z3/8” Inlet water valve 1
3) DG956-HSFM B 7K & JNPT3/8” Backwater valve 1
(4) JB3618.1 22~26 WM 22K 5522~ 26 Clamp 8
(5) JB3618.1 65~70 WM 22K §E65~70 Clamp 2
(6) D2071-00000 XA Heater unit 1
7 DG938-FD K Air duct 1
WL TRV B BRA A 313



SHANTUI =L

$113FE ERN R4 (F L %SC11CB220G2B1 &£ 3h#l)
FIG.113 WARM BRAW SYSTEM(FOR SHANGCHAI ENGINE)

314 L TN DB IR A E



F4HE SHANTUI
Fs S EHATR #HE
NO. PART NO. PART NAME QTY

1 DG956A-01301 RE XA 3K EL Inlet pipe 1 1
2 DG956A-01302 BE XK E2 Inlet pipe 2 1
3 DG956A-01303 E XA B KB Return pipe 1
1) DG956-FSFM FK IR 1] Tail water valve 1
) DG956-JSFM BEKE[1Z23/8” Inlet water valve 1
3) DG956-HSFM B 7K@ [INPT3/8” Backwater valve 1
(4) JB3618.1 22~26 WM L2 K 5522~ 26 Clamp 8
(5) JB3618.1 65~70 WM 22K 465~ 70 Clamp 2
(6) D2071-00000 B XA Heater unit 1
(7) DG938-FD R Air duct 1
WHETEVNHROERAR 315



SHANTUI =L

F114E ERZE 4 (BLRART6CTA8.3-C215 4 zh#1)
FIG.114 WARM BRAW SYSTEM(FOR CUMMINS ENGINE)

316 LLIH#E TREAU AR B IR A F



shan SHANTUI

Fs S AR BE
NO. PART NO. PART NAME QTY
1 DG956WIV-01301 BE XA 37K E 1 Inlet pipe 1 1
2 DG956WIV-01302 BE KA K &2 Inlet pipe 2 1
3 DG956WIV-01303 BE XA =K E Return pipe 1
(1) DG956-FSFM FK IR 1] Tail water valve 1
) DG956-JSFM BEKI® (7123187 Inlet water valve 1
(3) DG956-HSFM B 7K & JNPT3/8” Backwater valve 1
(4) JB3618.1 22~26 W 22+ $522 ~ 26 Clamp 8
(5) JB3618.1 65~70 WM £2FK§E65~70 Clamp 2
(6) D2071-00000 % KA Heater unit 1
) DG938-FD K Air duct 1

WL TRV DB R E 317



FHEMH

SHANTUI

$F115F K ES
FIG.115 ELECTRICAL SYSTEM

|!\
I

(61)(g2)(22)

(12) (02)

(o) (11) (21) (g1)

LLIH#E TREAU AR B IR A F

318



SHEH SHANTUI
FS S BUHAHT 48
NO. PART NO. PART NAME QTY

1 DG966-15006% B2k R Front wiring harness 1
2 ZL18-15022 1#HI5E3 Insulation covering 3 2
3 DG966-15022 PIR(ESIEIA) Protective board(for Pilot control) 1
5 ZL50G2-15025 #% Bk 100 x 180 Rubber board 1
6 ZL50G2-15001 1% X400 x 180 Rubber board 2
7 ZL50G3-15019 BB 3R Mounting board to power switch 1
8 ZL50G2-15023 TR Mounting board 1
9 DG956W1V-15020 s R1 (ECERRAETA)  Preheating wiring harness 1(for 1
CUMMINS)
10 DG956W1V-15021 FFh 2k R2(EC R ERET ) Preheating wiring harness 2(for 1
CUMMINS)
11 ZL50G2-A15008-R | 4TZ= & Ai(A) Lamp frame assy.(R) 1
ZL50G2-A15008-L | #T% & (%) Lamp frame assy.(L) 1
12 ZL18-15021 1WixE2 Insulation covering 2 2
13 ZL50G2-15013 BHEEL Insulation covering 1 2
14 ZL50G2-15024 BEE Insulation covering 4
15 ZL50G2-15026 BRIRIPE ¢ 32 %260 Rubber protective covering 2
16 DG956W Il -15003 EYLBEIREL Starter power cord 1
DG956WI-15003 N BB (ALLe )  Starter power cord(for WEICHAI) 1
17 Z1.50G2-15010 EEEL Battery connecting wire 2
18 ZL50G2-15011 IR IE Rk 2% Battery ground wire 1
19 ZL50G2-15012 gi:27354 Ground wire 1
20 DG956WI-15004F5 | fa4k R (BHELe ) Rear wiring harness(for WEICHAI) 1
DG956WII-15004F5 | 4R (B F4E M) Rear wiring harness(for 1
SHANGCHAI)
DG956WIV-1500405 | j5%k 3 (B & RBHEr A) Rear wiring harness(for CUMMINS) 1
21 DG953-B15013 BW=HSLREE Driver’ s cab electrical fitting 1
drawing
22 ZL50G2-15001A 15 BHR490 x 180 Rubber board 1
¥ TRV AR D AR AE] 319



FHEMH

SHANTUI

$F115F K ES
FIG.115 ELECTRICAL SYSTEM

|!\
I

(61)(g2)(22)

(12) (02)

(o) (11) (21) (g1)

LLIH#E TREAU AR B IR A F

320



SHEH SHANTUI
FS S BB 48
NO. PART NO. PART NAME QTY

@ D2712-12500 W 7 B\ Twin-horn set 1
(2) GB5781 M8x25 | #2#M8x 25 Bolt 2
3) GB93 8 ] Spring washer 16
(4) GB6170 M8 12 8M8 Nut 4
(5) D2930-01400 EREFE Clamp 8
(6) GB818 M6 x 16 1242M6 x 16 Bolt 14
@) D2580-01800 BRRIELFXGESEYNA) Battery main switch(for pilot) 1
(8) GB5781 M8x20 | #2#M8x 20 Bolt 4
9) GB95 8 8 Washer 2
(10) D2220-05004 NREELLE. BMNEIXR) Instrument desk assy. 1
D2220-05014 REMB L. STHEE) Instrument desk assy. 1
D2220-05001 NFREG(ECERE. L. BIMNEIL) Instrument desk assy. 1
D2220-05011 UEFRE(ECEREr. 4L, SI17453%) Instrument desk assy. 1
(11) GB5783 M12x 30 | #2#M12 x 30 Bolt 4
(12) GB95 12 HE12 Washer 4
(13) GB93 12 gEIR12 Spring washer 4
(18) D2670-00001 BEN4REB RS Starting relay 1
(29) GB93 6 i) Spring washer 8
(20) D2680-02400 Y8 K BB R SR (4 ) Flameout electromagnet 1
(SHANGCHAI with)
D2680-02500 18 K B Bk (A LE ) Flameout electromagnet 1
(WEICHAI with)
D2680-00001 18k BB R EK (R A7) Flameout electromagnet 1
( CUMMINS with)
(21) D2310-00001 KB £ Ras (B R BAET ) Water temperature sensor(for 1
CUMMINS)
D2310-00003 KB L a8 Water temperature sensor 1
(22) D2480-05500 FREXRLT Rear big lamp 2
(23) GB 818 M6 x 20 24 M6 x 20 Bolt 4
(24) D2031-06301 REBE R E5EH) Generator assy. 1
(SHANGCHAI with)
D2031-06300 KEH A GHELSET) Generator assy. 1
(WEICHAI with)
D2031-07000 KN A(ERE) Generator assy. 1
(CUMMINS with)
¥ TR B R AR 321



FHEMH

SHANTUI

$F115F K ES
FIG.115 ELECTRICAL SYSTEM

|!\
I

(61)(g2)(22)

(12) (02)

(o) (11) (21) (g1)

LLIH#E TREAU AR B IR A F

322



B SHANTUI
Fs S EHRR HeE
NO. PART NO. PART NAME QTY
(25) D2730-08501 BERER Back-up warner 1
(26) GB818 M6 x 12 12 M6 x 12 Bolt 2
27) D2443-03701 =FEa SANYU rear lamp 2
(28) D2551-15000 FEEEFE Manual power switch 1
(29) GB5781 M10x 25 | #2#M10 x 25 Bolt 8
(30) GB93 10 10 Spring washer 12
(31) D2051-00700 IR Starter assy.( SHANGCHAI with) 1

D2051-00800 NS B GHELE ) Starter assy.(WEICHAI with) 1

D2051-00801 DA (FERRETH) Starter assy.( CUMMINS with) 1
(32) D2772-15000 HI R (FCERET )  ZEEMAN insurance(for CUMMINS) 1
(33) D2610-10000 Yrea 23 (RRARHET ) Relay(Cummins with) 1
(34) D2400-07502 HEAS KT R/F big lamp 1
(35) GB5781 M8 x 30 124M8 x 30 Bolt 10
(36) GB95 10 #E10 Washer 8
(37) D2400-07501 ERIBA KT L/F big lamp 1
(38) D2900-15000 TS L1508  Clamp 44
(39) D2430-00501 TkT Top lamp 1
(40) D2470-07500 TELT Work lamp 2
(42) D2830-00600 K& Fan 1
(42) D2310-00001 AR RS R (L ey Oil temperature sensor, torque 1

converter
(43) D2900-20000 TS $LH200x8  Clamp 22
(44) D2601-30000 H TR R Electromagnetic switch 1
(45) D2011-12000 T Y& Bt BAK Accumulator assy. 1
(46) GB 6170 M10 12/M10 Nut 4
(47) D2011-05000 AP EEMEMGEELE) Accumulator assy. (optinoal) 1
¥ TR B R AR 323



SHANTUI =L

#116[F SL50W-3HHE X4
FIG.116 ELECTRICAL SYSTEM

W B ZEE R (For Perigon)
L |

(22)(23)(19)

(18)(19)(6)(20) (21)

(15)(16)(17) 4

324 L TN DB IR A E



B SHANTUI
Fs S EHAWR HeE
NO. PART NO. PART NAME QTY

1 DG966-15006[7 B2k R Front wiring harness 1
2 ZL18-15022 1% E3 Insulation covering 3 2
3 DG966-15022 PIR(ESIEIHA) Protective board(for Pilot control) 1
4 DG956W Il -15500 BRE %R Wiring harness to computer box 1
5 ZL50G2-15025 # B 100 x 180 Rubber board 1
6 ZL50G2-15001 12 B HR400 x 180 Rubber board 2
7 ZL50G3-15019 B RFFE 3Ry Mounting board to power switch 1
8 Z150G2-15023 AR Mounting board 1
9 DG956W V-15020 itz R (ELERABET ) Preheating wiring harness 1(for 1
CUMMINS)
10 DG956W1Vv-15021 ek R 2(B R AR ET ) Preheating wiring harness 2(for 1
CUMMINS)
11 | ZL50G2-A15008-R | kT%2 & k(&) Lamp frame assy.(R) 1
ZL50G2-A15008-L | XTZR & (%) Lamp frame assy.(L) 1
12 |ZzL18-15021 YrigE2 Insulation covering 2 2
13 | ZL50G2-15013 g El Insulation covering 1 2
14 | ZL50G2-15024 winE Insulation covering 4
15 ZL50G2-15026 BRI E ¢ 32 x 260 Rubber protective covering 2
16 DG956W | -15003 R RS Starter power cord 1
DG956WI-15003 FeFH R (B gL A) Starter power cord 1
(for WEICHALI)
17 ZL50G2-15010 BT Battery connecting wire 2
18 ZL50G2-15011 B E % Battery ground wire 1
19 | ZL50G2-15012 B Ground wire 1
20 DG956WI-15004F5 | 4R (ECHte A) Rear wiring harness 1
(for WEICHALI)
DG956WII-15004%;5 | fa%R(Bc L4 ) Rear wiring harness 1
(for SHANGCHAI)
DG956WIV-15004F% | fa4k = (BC & BEET ) Rear wiring harness 1
(for CUMMINS)
21 DG953-B15013 Bl HE S LEE Driver’ s cab electrical fitting 1
drawing
22 ZL.50G2-15001A 1% IR 1R490 x 180 Rubber board 1
23 | ZL50G2-15030 HEIT B SR (BEWD10G220E21) R/r shade assy 1
24 | ZL50G2-15031 54T B Rk (BEWD10G220E21) L/r shade assy 1
¥ TR B R AR 325



SHANTUI =L

#116[F SL50W-3HHE X4
FIG.116 ELECTRICAL SYSTEM

W B ZEE R (For Perigon)
L |

(22)(23)(19)

(18)(19)(6)(20) (21)

(15)(16)(17) 4

326 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1) D2712-12500 W EL Twin-horn set 1
(2 GB5781 M8 x 25 12FM8 x 25 Bolt 2
(3) GB93 8 G Spring washer 16
(4) GB6170 M8 12 M8 Nut 4
(5) D2930-01400 EREFE Clamp 8
(6) GB818 M6 x 16 I2HM6 X 16 Bolt 14
@) D2580-01800 B IER X (SR A) Battery main switch(for pilot) 1
(8) GB5781 M8 x 20 12FM8 x 20 Bolt 4
9) GB95 8 #[E8 Washer 8
(120) D2220-05002 UREE L. BMEIX) Instrument desk assy. 1
D2220-05012 REFEC L. STHELE) Instrument desk assy. 1
D2220-05003 REMBECEPET. #Le. BMEIL) Instrument desk assy. 1
D2220-05013 RS ECERET. #Le. ST Instrument desk assy. 1
(11) GB5783 M12x 30 | #E#M12 x 30 Bolt 4
(12) GB95 12 HE12 Washer 4
(13) GB93 12 B2 Spring washer 4
(14) D2950-00000 BIRFF Electric control handle 1
(15) D2940-00000 B iR Control device 1
(16) GB5781 M6 x 30 H R L125TM6 x 30 Screw 4
7) GB6170 M6 Y2 M6 Nut 4
(18) D2670-00001 BB R Starting relay 1
(19) GB93 6 6 Spring washer 7
(20) D2680-02400 YR ) Flameout electromagnet 1
(SHANGCHAI with)
D2680-02500 18K BB Rk G ST Flameout electromagnet 1
(WEICHAI with)
D2680-00001 18K BB Rk (R ABHT ) Flameout electromagnet 1
( CUMMINS with)
(21) D2310-00001 JK35 1% k28 (BL B2 FREr FB) Water temperature sensor 1
(for CUMMINS)
D2310-00003 KB R Water temperature sensor 1
(22) D2480-05500 FRERT Rear big lamp 2
(23) GB 818 M6 x 20 $24M6 x 20 Bolt 4
(24) D2031-06301 KB B R Generator assy.(SHANGCHAI with) 1
D2031-06300 KB ARGELSESE) Generator assy.(WEICHAI with) 1
D2031-07000 KEY 2 (ERET) Generator assy.(CUMMINS with) 1
¥ TR B R AR 327



SHANTUI =L

#116[F SL50W-3HHE X4
FIG.116 ELECTRICAL SYSTEM

W B ZEE R (For Perigon)
L |

(22)(23)(19)

(18)(19)(6)(20) (21)

(15)(16)(17) 4

328 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY
(25) D2730-08501 B igeese Back-up warner 1
(26) GB818 M6 x 12 YEFEME x 12 Bolt 2
(27) D2443-03701 =FEM SANYU rear lamp 2
(28) D2551-15000 FEHHEFX Manual power switch 1
(29) GB5781 M10x25 | ##M10 x 25 Bolt 8
(30) GB93 10 10 Spring washer 12
(31) D2051-00700 YRR (L) Starter assy.( SHANGCHAI with) 1

D2051-00800 W DR HELER) Starter assy.(WEICHAI with) 1

D2051-00801 Fe MM AL (RBET) Starter assy.( CUMMINS with) 1
(32) | D2772-15000 = R (B B T ) ZEEMAN insurance(for CUMMINS) 1
(33) D2610-10000 4k e B2 (ERAAETS) Relay Relay(Cummins with) 1
(34) D2400-07502 HEIAE KT R/F big lamp 1
(35) GB5781 M8 x 30 12FM8 x 30 Bolt 12
(36) GB95 10 #E 10 Washer 8
(37) D2400-07501 FERIBE RAT L/F big lamp 1
(38) D2900-15000 A S FL T 150 x 8 Clamp 44
(39) D2430-00501 TkT Top lamp 1
(40) D2470-07500 TEAT Work lamp 2
(41) D2830-00600 K5 Fan 1
(42) D2310-00001 A EE S8R L Rk S8 Oil temperature sensor, torque 1

converter
(43) D2900-20000 T A FF I FL T 200 x 8 Clamp 22
(44) D2601-30000 B EES X Electromagnetic switch 1
(45) D2011-12000 A E B B Accumulator assy. 1
(46) GB 6170 M10 2 fM10 Nut 4
(47) D2011-05000 AP E B R R OEE) Accumulator assy. (optinoal) 1
(48) D2481-07500 A RKT(EcWD10G220E21) Rear lamp 2
¥ TR B R AR 329



SHANTUI =L

F117E RS (FRMBIX)
FIG.117 INSTRUMENT DESK(Xuzhou SIDA)

24

330 LLIH#E TREAU AR B IR A F



SHEH SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 D2540-04702 GBS Wiper switch 1
2 D2541-14802 K. BXFFE Fan/warm braw switch 1
3 D2542-00202 TELTFF Work lamp switch 1
4 D2511-08700 INKT . TAT FF 36 Small lamp and top lamp switch 1
5 D2544-14802 BIUTIZ I Y FF 3% Far and near beam for front lamp 1
6 D2545-00202 FEITFF*~ Rear lamp switch 1
7 D2910-25500 2\ i Control flexible shaft 1
8 D2121-14001 TEERSHIE R Oil temperature meter, torque converter 1
9 D2171-00000 IR Man-hour meter 1
10 D2163-03200 TEENFE Shift gears pressure meter 1
11 D2140-03200 HEx Voltmeter 1
12 D2460-00000 B AT I SEFE AT Far beam indicator light for headlight 1
13 D2461-00000 LR EIETRKT Left steering indicator light 1
14 D2462-00000 BIRIERAT Power indicator light 1
15 D2463-00000 HiEEIERLT Right steering indicator light 1
16 D2464-00000 NZEFE7RAT Brake indicator light 1
17 D2103-01000 EHVHAER Oil pressure meter for engine 1
18 D2190-01200 B8EFR Air pressure meter 1
19 D2113-12000 EENHIKER Water temperature for engine 1
20 D2510-05001 EMILETFF £ Critical button switch 1
21 D2560-00001 EEFFX Combined switch 1
22 D2763-02001 Rbe 2= Fuse box 1
23 D2500-41201 BEhFF£ Start switch 1
24 D2780-00001 ZH8ER Reserve power 1

LI TREAMAR D B IR 7]

331



SHANTUI =L

F118E UK A (IHLEIE)
FIG.118 INSTRUMENT DESK (Jiangsu HUACHENG)

332 LLIH#E TREAU AR B IR A F



B SHANTUI
Fs S EHAR HeE
NO. PART NO. PART NAME QTY

1 D2121-14001 TR RS IR R Oil temperature meter, torque converter 1
2 D2163-03200 THEENFEK Shift gears pressure meter 1
3 D2461-00000 LR IETRAT Left steering indicator light 1
4 D2464-00000 NZEFE7RAT Brake indicator light 1
5 D2462-00000 FEEIETRAT Power indicator light 1
6 D2103-01000 EINYHER Oil pressure meter for engine 1
7 D2460-00000 BIKT I IS~ 4T Far indicator light for headlight 1
8 D2463-00000 LR EIETRLT Right steering indicator light 1
9 D2113-12000 EENHKER Water temperature meter for engine 1
10 D2140-03200 BER Voltmeter 1
11 D2171-00000 TH* Man-hour meter 1
12 D2910-23500 R i Control flexible shaft 1
13 D2190-01200 B8EFXR Air pressure meter 1
14 D2500-41202 Btk Start switch 1
15 D2763-02002 Rbe 2= Fuse box 1
16 D2560-00002 BEEFFX Combined switch 1
18 D2546-00201 IURKT . INTFFE Instrument lamp and small lamp switch 1
19 D2545-00201 faRKTH £ Rear lamp switch 1
20 D2544-14801 BIUTIE . IEEFX Far and near beam for front lamp 1
21 D2510-05002 BRESIHX Critical signal lamp switch 1
22 D2547-14801 kT, THEKTH< Top lamp and work lamp switch 1
23 D2541-14801 RE. BRAX Fan and warm braw switch 1
24 D2540-04701 F /K22 FF % Wiper switch 1
25 D2780-00002 ZH8ER Reserve power 1

LI TREAMAR D B IR 7]

333






SHANTUI
WL TR AR 4 A R4 5]

SHANTUI CONSTRUCTION MACHINERY CO.,LTD

Mk LR E 5T T T 327 EiE58 5 (L HE E FREE Al )
£ E 45— AR % #44::400-6663666

Bi4R: 272073

Rk :www.shantui.com

20134128 HhR




